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1. This parts catalog is the 1st revised of Yanmar crawler backhoe Model B37 - 2B (for Japan,

Australia & Export except Europe, U.S.A. & Australia).

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000Y 00K 3420 1997/ 7 Disuse old edition
1st revised 000Y 00K 3421 1998/11
3. Model name
SECTION Column Model name M/ # Mnufactured

(A) B37-2B C F

(B) B37-2B C S, E
(C) B37-2B P F

I (Vehicle) 60501 ~ 1997/ 6 ~
(D) B37-2B P S, E
(E) B37-2B C AS
(F) B37-2B P AS

Il (Engine) (A) 3TNESS- BT 14000 ~ 1997/ 5 ~

(Note) C :cabinspec., P :canopy spec.,
F : front lever spec., S : side lever spec., AS: Australia spec.,
EX : Export except Europe, U.S.A. & Australia.

4. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in

repairing causes such as an early breakage, for instance.




Directions for the Parts Catalog.

1.This Parts Catalog shows both standard and optional parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) () (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__(Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
Main parts (Assembly parts)
2 - Sub component included in " 1.
Sub component included in ” 2 “.
Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Symbol
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.
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an | =T =) Painted Color <
Part ription VbNEE S Munsel No. Code
% YoR—HTF4—To) - YANMAR New Deep Green
Ol /ANt 2/4. 2 0. 6B2. 2/4. 2 88
@ = Yo—E—-avss5Yy—-> YANMAR Peacock Green 97 GE1)
3. 85BG5. 31/9. 15 3. 85BG5. 31/9. 15 ’
@ Yo -ho Ay a7 J—> | YANMAR New Grayish Green 86 G£2)
2. 9BG4. 8/3.0 2. 98G4. 8/3. 0 x
@ = I =L RSRHY = YANMAR Citrous Green 9 GE1)
=—— | 4. 84GY8. 42/6. 99 4. 84GY8. 42/6. 99 ’
@ VYUY —FN—FR N/ ITO— | YANMAR New Permanent Yellow 87 G2)
=—— | 5. 2Y8.5/11 5 2Y8. 5/11 ix
@ Y R—=G—OF)-THL— YANMAR Dark Qlive Gray 79
R 5. 39Y2.97/0. 78 5. 39Y2.97/0. 78
N | Yoe—-E—-avosy—> YANMAR Peacock Green =
® §§§§§§§ 3. 85BG5. 31/9. 15 3. 85BG5. 31/9. 15 97 | G£D
N | Y-/ — R M T O— | YANMAR New Permanent Yellow a3
® :\\\\\\\ 5. 2Y8. 5/11 5. 2Y8. 5/11 87 | GF2)

GE1) BRAERUI-O 9/ F=X bS5 U 7LD B
GE2) A= SV T7HHE
(Note 1) For Japan, overseas except Europe & Australia
(Note 2) For Australia

B37-2B(JP)
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PAINT PART NO.

ERFR iﬁ& FEFIEHEBS  (Paint Part No.)

Part Paint Color 16L& (16L Can) | 4LZE(4L Can) | 27" L-(SPRAY)
YoR=-TF4—FoU-> _ -

D | VAR Now Do Groen 981101-09588 | 977620-40880 | 977620-30881

Yorv—E-avos)->

(:) YANMAR Peacock Green 981101-09597 | 977620-40970 | 977620-30971 | GF1)
Yov-#HibA4vady—> _ _ _ 5
(:) YANMAR New Grayish Green 981101-09616 | 977620-40860 | 977620-30861 | GE2)
YYo= hSRTY=2 _ _ _ 3
(:) YANMAR Citrous Green 981101-09599 | 977620-40990 | 977620-30991 | GE1)
YRR~ <3x M TO- _ ] j "
(:) YANMAR New Permanent Yellow 981101-09519 | 977620-40870 | 977620-30871 | G¥2)
Yov—-45—oFY-J5v—- | _ _
(:) YANMAR Dark Olive Gray 977620-40720 | TOR-90460003
Yov—E—ayssyU—-> _ _ _ =
@ YANMAR Peacock Green 981101 09597 977620-40970 | 977620-30971 | GE1)
Yo~ b IO—- _ - _ -
@ YANMAR New Permanent Yellow 981101-09519] 977620-40870 | 977620-30871| (;¥2)
3 [ FERROERE J
COLOR OF MAIN PARTS
R pr
;I:’:)I Ffiz:t&Color F/3ERG Main Parts
@ YoR—HTA =TI~ Zi‘l;;;l/-(z,u\/gi%t' W7 tt)ll'ggi(%!ar:ig,der)cabin door
YANMAR New Deep Green 314”,9' MY P8 (W ) |weight, swing cylinder (cover)
YT —P—avw s~ 27! JIJ—AD_ turning frame o
<:> YANMAR Peacock Green HU 7 Rt cabin, canopy GED
YANMAR New Grayish Green g
N N » N EBNBSY) hyd, oil tank
YoR=VESRTU=2 4 o3
<:> YANMAR Citrous Green ;P§§§¥ ;gﬁ#etank GE1)
@ ‘\7\/?_%/\0_?*\/ I\’fID_ (:IZ)
YANMAR New Permanent Yellow !
@ | rrT—s—oav—gm = (BT (e
YANMAR Dark Olive Gray
YUR—E—avs sy~ 1?%*&%!3 work equipment part o
® | yamaR Peacock Green ok bucket GE1)
(D Yov—-#HN—TR M TO- G£2)
YANMAR New Permanent Yellow

GE1) BREHERII—-O VIS - =X FS U PLSVOBNME
(E£2) A—-R b+ 74

(Note 1) For Japan, overseas except Europe & Australia

(Note 2) For Australia

B37-2B(JP)
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24.
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. SAFETY LABEL(CABIN)(JP)

. SAFETY LABEL(CANOPY)(JP)

. SAFETY LABEL(CABIN)(AS,EX,PA)
SAFETY LABEL(CANOPY)(AS,EX,PA)
TOOL

MUFFLER

AIR CLEANER

ACCELERATOR LEVER(STANDARD SPE
ACCELERATOR LEVER(ONE-TOUCH DE
ENGINE MOUNT

RADIATOR & MOUNT

RADIATOR & MOUNT(PA)

FUEL TANK & FUEL LINE

BATTERY

ELECTRIC PART(WIRING:FRONT LEV
ELECTRIC PART(WIRING:SIDE LEVE
ELECTRIC PART(EQUIPMENT:FRONT

ELECTRIC PART(EQUIPMENT:SIDE L

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
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HEATER & DEFROSTER
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CONTROL EQUIP.(DRIVE)
CONTROL EQUIP.(SWING)
CONTROL EQUIP.(BLADE)
CONTROL EQUIP.(CUT OFF LEVER&P
CONTROL EQUIP.(CUT OFF LEVER&P
CONTROL EQUIP.(P.T.0. CONTROL)
FRAME & TURNING BEARING
FRAME & TURNING BEARING(PA)
FRAME COVER
FRAME COVER(PA)
STEP & INSTRUMENT PANEL(FRONT
STEP & INSTRUMENT PANEL(SIDE L
STEP & INSTRUMENT PANEL(AS)
SEAT & SEAT MOUNT(FRONT LEVER)

SEAT & SEAT MOUNT(SIDE LEVER)



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

74.

Fig. Name
SEAT MOUNT(SIDE LEVER)(AS)
BONNET
BONNET(PA)
CABIN(BODY & FITTING PART)
CABIN(GLASS & SASH)
CABIN DOOR
CANOPY
HYD.OIL PUMP & JOINT
BOOM CYLINDER (CABIN)
BOOM CYLINDER (CANOPY)
ARM CYLINDER
BUCKET CYLINDER
SWING CYLINDER
BLADE CYLINDER
DRIVING MOTOR
DRIVING MOTOR(PA)
TURNING MOTOR
TURNING MOTOR(PA)
SWIVEL JOINT
CONTROL VALVE(P PORT&VALVE STA
CONTROL VALVE(DRIVE&PTO:STANDA
CONTROL VALVE(ARM&SWING:STANDA
CONTROL VALVE(BOOM&BUCKET:STAN
CONTROL VALVE(TURNING&BLADE:ST

CONTROL VALVE(P PORT&VALVE STA
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75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
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89.
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91.
92.
93.
94.
95.
96.
97.
98.

99.

Fig. Name
CONTROL VALVE(DRIVE&PTO:PTO SP
CONTROL VALVE(ARM&SWING:PTO SP
CONTROL VALVE(BOOM&BUCKET:PTO
CONTROL VALVE(TURNING&BLADE:PT
REMOTE CONTROL VALVE
REMOTE CONTROL VALVE(L)(AS)
REMOTE CONTROL VALVE(R)(AS)
4-WAY ROTARY VALVE(MULTI CHANG
2-WAY ROTARY VALVE(MULTI CHANG
P.T.O.VALVE(CONFLUENCE)
LUB.OIL COOLER
HYD.OIL TANK
HYD.OIL PIPING(TANK-PUMP-VALVE
HYD.OIL PIPING(PUMP,VALVE-MOTO
HYD.OIL PIPING(PUMP,VALVE-MOTO
HYD.OIL PIPING(VALVE-SWIVEL,SW
HYD.OIL PIPING(VALVE-SWIVEL,SW
HYD.OIL PIPING(RETURN)
HYD.OIL PIPING(RETURN)(PA)
HYD.OIL PIPING(PTO,FRAME END:U
HYD.OIL PIPING(PTO,FRAME END:C
HYD.OIL PIPING(TRACK FRAME)
HYD.OIL PIPING(TRACK FRAME)(PA
HYD.OIL PIPING(BOOM)

HYD.OIL PIPING(BOOM)(PA)
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119.
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HYD.OIL PIPING(P.T.O.ARM END)
CONTROL PIPING(PUMP-REMOTE V.-
CONTROL PIPING(PUMP-REMOTE V.-
CONTROL PIPING(PUMP-REMOTE V.-
CONTROL PIPING(DIRECT:FRONT LE
CONTROL PIPING(DIRECT:SIDE LEV
CONTROL PIPING(DIRECT:SIDE LEV
CONTROL PIPING(REMOTE V.-MULTI
CONTROL PIPING(REMOTE V.-MULTI
CONTROL PIPING(MULTI V.-CON.V.
CONTROL PIPING(MULTI CHANGE:2
CONTROL PIPING(MULTI CHANGE:2
GREASING
BOOM & BOOM BRACKET
BOOM & BOOM BRACKET(PA)
ARM & BUCKET LINK
BUCKET
BUCKET(S TYPE:ATTACHMENT)
BLADE

KIT PARTS FOR REMODEL(OPTIONAL

Contents

Fig. No.

Fig. Name
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Fig.1. LABEL(CABIN:FRONT LEVER)(JP)

S84 (ke V2 20VBUN ) (JP)
LABEL (CABIN:FRONT LEVER) (JP)
R UNo. 11

RN, I~REBHET
1 INC. 2~32

1
| 4
-
4. FRONT
HSRN

OF:

4

0
’62/]8

AY=F R v F

© »580

VIEWED FROW g:)

53

<

494 INTE
4-WAY VALVE PART

57 ,
>
56 )

29 x4 IVTEH
2-WAY VALVE PART

MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS INDICATED AT
TH1S LOCATION

15

39

DSURARAZE
IN THE OPERATION
WANUAL CASE

@ n380

® nsnn
viewe Frow (D) viEwep Frow ()

viewen FroM (B) DETAILS oF (§)  STARTING SWITCH

ARG Y
PUT OF RIGHT PLACE

Aoy bARER
_BOINET NSIDE

i raeR,
8127 26 Vs iojcaten AT
THIS LOCATION
25 .

22 18 17

Ba7-2B(IP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks
(1)CRAWLER,RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC.

(4)CABIN EXCLUSIVE.
(5)FRONT LEVER EXCLUSIVE.

(6)OPTIONAL:CABIN EXCLUSIVE.

(7)OPTIONAL.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 772427-03100 LABEL SET 1

2 2 172427-03110 LABEL 1

3 2 172165-03130  LABEL,GREASE FEED 1

4 2 172170-03151 LABEL 1

5 2 172519-03150 LABEL, ACCEL 1

6 2 172170-03161 LABEL 1

7 2 172141-03170  LABEL, RESTART 1

8 2 172170-03170  LABEL, OIL/WATER 1

9 2 172168-03211 LABEL 1

10 2 172141-03202 LABEL,CAUTION 1

11 2 172164-03180 MARK,NO.1 1

12 2 172165-03220  LABEL, GREASE 1

13 2 172171-03261 LABEL, BOOM 1

14 2 172519-04180  LABEL,WARNING 1

15 2 172156-03280  LABEL 1

16 2 172142-03302 LABEL,CAUTION 1

17 2 172155-03310 LABEL, OILING 1

18 2 172141-03360  LABEL, START SWITCH 1

19 2 172141-03372 LABEL 2

20 2 172964-03610 LABELA 1

21 2 172164-03500 LABEL,START 1

22 2 172165-03661 LABEL,DANGER 1

23 2 172183-03250  LABEL,FUEL 1

24 2 172147-03210  LABEL,2 SPEED 1

25 2 172169-03180  LABEL 1

26 2 172964-03370  LABEL 1

27 2 172164-03510  LABEL,LOADING 1

28 2 172519-04290  LABEL,WARNING 1

29 2 172519-04300 LABEL 1

30 2 172164-03540  LABEL 1

31 2 172164-03520 LABEL,DANGER 1

32 2 172964-03390 LABEL,ADJUST 1

33 1 172165-03460 LABEL, PATERN A 1 4
34 1 172168-03301 LABEL, SELECT 1 3
35 1 172165-03471 LABEL 1 2
36 1 172511-03250 LABEL, LEVER LOCK 2 5
37 1 172165-03231 LABEL, P.T.O. 1 3
38 1 172164-03530 LABEL,WARNING 2

39 1 172964-03481  TAG ASSY, CAUTION 1

40 1 172173-03250 LABEL 1

42 1 172162-03180  LABEL,HEATER SWITCH 1 4
43 1 172162-03190  LABEL,WIPER SWITCH 1 4
44 1 172165-03240  LABEL 1 1
45 1 172165-03311 LABEL 1 4
46 1 172428-03150  LABEL 1

47 1 172428-03160 LABEL 1

48 1 172428-03170 LABEL,CAB 1

49 1 121470-44540 LABEL, SUB-TANK 1

50 1 172168-03250  LABEL 1 W 6

(A=M/#60501)
51 1 172168-03260  LABEL, PATTERN D 1 W 6

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.1. LABEL(CABIN:FRONT LEVER)(JP)

S84 (ke V2 20VBUN ) (JP)
LABEL (CABIN:FRONT LEVER) (JP)
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29 x4 IVTEH
2-WAY VALVE PART

MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS INDICATED AT
TH1S LOCATION

39 15

DSURARAZE
IN THE OPERATION
WANUAL CASE

43 u
5
@ nsan__ ©® nsR0

ARG U A
viEwED FroM (B) VIEWED FRaM (B) PUT_OF RIGHT PLACE

22 18 17

Aoy bARER
_BOINET NSIDE

#ano. fTzIfE

HACHINE SERIAL NO.
IS INDICATED AT
THIS LOCATION

Ba7-2B(IP)

No.

Lev. Parts No.

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F
Description Qty |
A B () O (E) R

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

(A=M/#60501)

52 1 172168-03410 LABEL 1 w
(A=M/#60501)

53 1 172425-03200 LABEL 1
(A=M/#60718)

54 1 172148-03050  LABEL 1
(A=M/#60501)

55 1 172175-03550 LABEL(2-WAY 1 w
(A=M/#60501)

56 1 172173-03560  LABEL (YANMAR 1
(A=M/#60501)

57 1 172173-03570 LABEL (KOMATSU 1

(A=M/#60501)

Remarks
(1)CRAWLER,RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC.

(4)CABIN EXCLUSIVE.
(5)FRONT LEVER EXCLUSIVE.

(6)OPTIONAL:CABIN EXCLUSIVE.

(7)OPTIONAL.

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.2. LABEL(CABIN:SIDE LEVER)(JP)
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(?;;INEG?];E VIEWED FROM BONNET {NSIDE DETAILS OF @ STARTING SWITCH
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1 ©nsan_ ©® s780 I
44 VIEWED FROME:}VIEWED FROHf:? @ P ]
34 VIENED FROW (:)
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HSRIN 1 &5
vIERED FROM (B) =
b A-C
53
g ®®;n hf‘j i ® nsan
< > Yy -
«\/ NI VIEWED FROM
49 A/ VT | (@)D PART ARE SET S
4-WAY VALVE PART | Frow OPERATION SIDE NS
OF CUT-OFF LEVER
e [ |
v
2% oA /ULTER 11
2-WAY VALVE PART | 4o
iz
DETAILS OF ()

. BN, ST
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS INDICATED AT
THIS LOCATION

HEENO. FTAIGTR

MACHINE SERIAL NO.
1S INDICATED AT
THIS LOCATION

PP
IN THE OPERATION
MANUAL CASE

B37-28(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks

(1)CRAWLER, RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC.

(4)CABIN EXCLUSIVE.

(5)SIDE LEVER EXCLUSIVE.
(6)OPTIONAL:CABIN EXCLUSIVE.
(7)OPTIONAL.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 772427-03100 LABEL SET 1

2 2 172427-03110 LABEL 1

3 2 172165-03130  LABEL,GREASE FEED 1

4 2 172170-03151 LABEL 1

5 2 172519-03150 LABEL, ACCEL 1

6 2 172170-03161 LABEL 1

7 2 172141-03170  LABEL, RESTART 1

8 2 172170-03170  LABEL, OIL/WATER 1

9 2 172168-03211 LABEL 1

10 2 172141-03202 LABEL,CAUTION 1

11 2 172164-03180 MARK,NO.1 1

12 2 172165-03220  LABEL, GREASE 1

13 2 172171-03261 LABEL, BOOM 1

14 2 172519-04180  LABEL,WARNING 1

15 2 172156-03280  LABEL 1

16 2 172142-03302 LABEL,CAUTION 1

17 2 172155-03310 LABEL, OILING 1

18 2 172141-03360  LABEL, START SWITCH 1

19 2 172141-03372 LABEL 2

20 2 172964-03610 LABELA 1

21 2 172164-03500 LABEL,START 1

22 2 172165-03661 LABEL,DANGER 1

23 2 172183-03250  LABEL,FUEL 1

24 2 172147-03210  LABEL,2 SPEED 1

25 2 172169-03180  LABEL 1

26 2 172964-03370  LABEL 1

27 2 172164-03510  LABEL,LOADING 1

28 2 172519-04290  LABEL,WARNING 1

29 2 172519-04300 LABEL 1

30 2 172164-03540  LABEL 1

31 2 172164-03520 LABEL,DANGER 1

32 2 172964-03390 LABEL,ADJUST 1

33 1 172165-03460 LABEL, PATERN A 1 4
34 1 172168-03301 LABEL, SELECT 1 3
35 1 172165-03471 LABEL 1 2
36 1 172183-03280  LABEL, LOCK 2 5
37 1 172165-03231 LABEL, P.T.O. 1 3
38 1 172164-03530 LABEL,WARNING 2

39 1 172964-03481  TAG ASSY, CAUTION 1

40 1 172173-03250 LABEL 1

42 1 172162-03180  LABEL,HEATER SWITCH 1 4
43 1 172162-03190  LABEL,WIPER SWITCH 1 4
44 1 172165-03240  LABEL 1 1
45 1 172165-03311 LABEL 1 4
46 1 172428-03150  LABEL 1

47 1 172428-03160 LABEL 1

48 1 172428-03170 LABEL,CAB 1

49 1 121470-44540 LABEL, SUB-TANK 1

50 1 172168-03250  LABEL 1 W 6

(B=M/#60501)
51 1 172168-03260  LABEL, PATTERN D 1 W 6

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.2. LABEL(CABIN:SIDE LEVER)(JP)
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Fig 2
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‘-© 36 34 VIENED FROME:?
® nRn 1 pi
viEweD FRow (B =
(. 70O
g ®®M§f‘7 SRR GE LY
(&=’ Y ANENT I VIEWED FROK
4924 RLTH | (XD PART ARE SET

4-WAY VALVE PART
T
e

29 oA/ TER 1
2-WAY VALVE PART 12

FROM OPERATION SIDE
OF CUT-OFF LEVER

iz
pETAILS OF (1)

H4BANO. ST
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS INDICATED AT
THIS LOCATION

HEENO. FTAIGTR

MACHINE SERIAL NO.
1S INDICATED AT
THIS LOCATION

PP
IN THE OPERATION
MANUAL CASE

B37-28(JP)

(A)=B37-2BCF
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B CAS
(F)=B37-2B PAS

Remarks

(1)CRAWLER, RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC.

(4)CABIN EXCLUSIVE.

(5)SIDE LEVER EXCLUSIVE.
(6)OPTIONAL:CABIN EXCLUSIVE.
(7)OPTIONAL.

No. Lev. Parts No. Description Qty |
A B © © E
(B=M/#60501)
52 1 172168-03410  LABEL 1 w
(B=M/#60501)
53 1 172425-03200  LABEL 1
(B=M/#60718)
54 1 172148-03050  LABEL 1
(B=M/#60501)
55 1 172175-03550  LABEL(2-WAY 1 W
(B=M/#60501)
56 1 172173-03560  LABEL (YANMAR 1
(B=M/#60501)
57 1 172173-03570  LABEL (KOMATSU 1
(B=M/#60501)
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.3. LABEL(CANOPY:FRONT LEVER)(JP) yaron C o o7 an o ns
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

AW B € O E @

3 R B¢/ 700N -) (UP) 1 1 772427-03100  LABEL SET 1
Fig LABEL (CANOPY : FRONT LEVER) (JP) 2 2 172427-03110 LABEL 1
[CoNTRY]J PAS|EX]PA B UNo. 113 3 2 17216503130  LABEL,GREASE FEED 1
i -=== " Rilille 1-0ERHET 4 2 172170-03151  LABEL 1
: 5 2 17251903150  LABEL, ACCEL 1
rk\ ,;;2/ 18 6 2 172170-03161  LABEL 1
A - 36 ¢ 7 2 172141-03170  LABEL, RESTART 1
24 i 8 2 17217003170  LABEL, OIL/WATER 1
) Fow Firms A vt 9 2 172168-03211  LABEL 1
= 49 3 10 2 172141-03202  LABEL,CAUTION 1
S’%ﬁ,’pﬁ#@ wsj;j}fﬁv}a Oumae 11 2 17216403180 MARKNO.1 1
12 2 172165-03220  LABEL, GREASE 1
’® ® G4l 13 2 172171-03261  LABEL, BOOM 1
3= 3830 L |l @:5 AR 14 2 172519-04180  LABEL,WARNING 1
& S =b~7 PUT OF RIGHT PLACE 15 2 172156-03280  LABEL 1
[ %@ @ naan__ ® ns8 22 16 17 16 2 172142-03302  LABEL,CAUTION 1
———=0 yiee ru @ viev Frow (B yan 17 2 17215503310  LABEL, OILING 1
S%éﬁ%ﬁbg:g 3 18 2 172141-03360  LABEL, START SWITCH 1
19 2 172141-03372  LABEL 2
47 20 2 172964-03610  LABELA 1
g@)/ 21 2 172164-03500  LABEL,START 1
4D T 22 2 172165-03661  LABEL,DANGER 1
4NAY VALVE PART gy bt 23 2 172183-03250  LABEL,FUEL 1
51 —_— 24 2 172147-03210  LABEL,2 SPEED 1
. 29 25 2 172169-03180  LABEL 1
50% 26 2 172964-03370  LABEL 1
29 241N TE 19 27 2 172164-03510  LABEL,LOADING 1
2-WAY VALVE PART 28 2 172519-04290  LABEL,WARNING 1
g?nﬂ ® ) s 29 2 172519-04300 LABEL 1
30 2 172164-03540  LABEL 1
s, QUENO. FTENOE 31 2  172164-03520  LABEL,DANGER 1
BN SR A - & Ao TahE 32 2 172964-03390  LABEL,ADJUST 1
ﬁlérnzég:ﬁg"ﬂ ) }mu&l}g:ﬁg"n 33 1 172511-03250 LABEL, LEVER LOCK 2
34 1 172151-03550  LABEL,PATTERN B 1
e 35 1 172964-03481  TAG ASSY, CAUTION 1
= 36 1 172173-03250  LABEL 1
35 38 1 172165-03141  LABEL,FRONT 1 4
e s 39 1 172165-03240  LABEL 1 1
WANUAL CASE 40 1 172151-03540  LABEL,PATTERN A 1 4
41 1 172168-03301  LABEL, SELECT 1 3
B37-28 (IP) 42 1 17216503231  LABEL, P.T.O. 1 3
43 1  121470-44540  LABEL, SUB-TANK 1
44 1 172141-03160  LABEL, OPERATION(C) 1
(C=M/#60501)
45 1 172141-03390  LABEL 1
aﬁgSZ(jVLER RUBBER SPEC (GMr60501)
(ZMULTI CHANGE SPEG. 46 1 172168-03401  LABEL 1 w
(3)P.T.O. SPEC. (C=M/#60501)
(4)CANOPY EXCLUSIVE. 47 1  172425-03200 LABEL 1 W
(5)FRONT LEVER EXCLUSIVE. (C=M/#60718)
(6)OPTIONAL:CANOPY EXCLUSIVE. 48 1 172148-03050  LABEL 1 W
(7)OPTIONAL. e ™

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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(A)=B37-2BC F (D)=B37-2B P S,E

Fig.3. LABEL(CANOPY:FRONT LEVER)(JP) AR O e eas
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty I R
S04 (1 TN ) GOP) @6 © 0 66
/L TN - (C=M/#60501)
Fig 3 LABEL(CANUPYZFRONT LEVER) (JP) 49 1 172173-03550 LABEL (2-WAY 1 w 2
fitiLho. 13 (C=M/#60501)
[—1=-1=] " Rilille 1-0ERHET 50 1 172173-03560  LABEL (YANMAR 1 W 2
\ (C=MI#60501)
'1\ - 18 51 1 172173-03570 LABEL (KOMATSU 1 2
A 36 v»/ =
2 Y3 (C=M/#60501)
24 w
G =G 2L vF
‘ £ FRONT L STARTING SHiTon
® pomt por_ © mem
VIENED FROM (&) VIENED FROM DETAILS 0F (©)

® _. =
3 ® @:41
"Piene® Fee, TS lamm
f =-_,;_| T
- © nomn  © noR 22 18 17
—L 122® i rrou @) viewe Frok (© ,
© n3a0 =
viEweD Frow (6)

4T ANNTE
4-NAY VALVE PART Ak FAER
—_— BONNET INSIDE

51
- 32
50 Eg)
29 A \WVTE 19
2-WAY VALVE PART
@ #eza >
DETAILS OF () 4

b, HEND. FTRITE
MACHINE SERIAL NO. & N, FTRIRE
ENGINE SERIAL NO. MACHINE SERIAL NO.

1S INDICATED AT IS INDICATED AT
THIS LOCATION = THIS LOCATION

35

RER
IN THE OPERATION

MANUAL CASE

B37-28 (JP)

Remarks
(1)CRAWLER, RUBBER SPEC.
(2)MULTI CHANGE SPEC.

(3)P.T.0. SPEC.
(4)CANOPY EXCLUSIVE.

(5)FRONT LEVER EXCLUSIVE.
(6)OPTIONAL:CANOPY EXCLUSIVE.

(7)OPTIONAL. ves No ves No
N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.4. LABEL(CANOPY:SIDE LEVER)(JP)

4 SR (ke /8 (#41 b -) (JP)
Fig LABEL (CANOPY : SIDE LEVER) (JP)
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Ay bAZLA—  yiewe Frow (D) — /
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\k// ©CH) PART ARE SET ;(\ 13 ”

4 A TE FROM OPERATION SIDE ,7 ) \
4-WAY VALVE PART OF CUT-OFF LEVER AN
i — s B
) 4 /
50 -
28 5 L]

29 AV R
4-HAY VALVE PART 1 S @(19
oF" 1

BETAILS 0F () 4

A, HBAND. FTZINE
MACHINE SERIAL NO. & BHENO, FTZ)0R
ENGINE SERIAL NO. MACHINE SERIAL NO.
15 INDICATED AT IS INDICATED AT
THIS LOCATION THIS LOCATION

35

BUUHREATEH
IN THE OPERATION
MANUAL CASE

B37-2B (JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks

(1)CRAWLER, RUBBER SPEC.
(2)MULTI CHANGE SPEC.

(3)P.T.0. SPEC.

(4)CANOPY EXCLUSIVE.

(5)SIDE LEVER EXCLUSIVE.
(6)OPTIONAL:CANOPY EXCLUSIVE.
(7)OPTIONAL.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 772427-03100 LABEL SET 1
2 2 172427-03110 LABEL 1
3 2 172165-03130  LABEL,GREASE FEED 1
4 2 172170-03151 LABEL 1
5 2 172519-03150 LABEL, ACCEL 1
6 2 172170-03161 LABEL 1
7 2 172141-03170  LABEL, RESTART 1
8 2 172170-03170  LABEL, OIL/WATER 1
9 2 172168-03211 LABEL 1
10 2 172141-03202 LABEL,CAUTION 1
11 2 172164-03180 MARK,NO.1 1
12 2 172165-03220  LABEL, GREASE 1
13 2 172171-03261 LABEL, BOOM 1
14 2 172519-04180  LABEL,WARNING 1
15 2 172156-03280  LABEL 1
16 2 172142-03302 LABEL,CAUTION 1
17 2 172155-03310 LABEL, OILING 1
18 2 172141-03360  LABEL, START SWITCH 1
19 2 172141-03372 LABEL 2
20 2 172964-03610 LABELA 1
21 2 172164-03500 LABEL,START 1
22 2 172165-03661 LABEL,DANGER 1
23 2 172183-03250  LABEL,FUEL 1
24 2 172147-03210  LABEL,2 SPEED 1
25 2 172169-03180  LABEL 1
26 2 172964-03370  LABEL 1
27 2 172164-03510  LABEL,LOADING 1
28 2 172519-04290  LABEL,WARNING 1
29 2 172519-04300 LABEL 1
30 2 172164-03540  LABEL 1
31 2 172164-03520 LABEL,DANGER 1
32 2 172964-03390 LABEL,ADJUST 1
33 1 172183-03280  LABEL, LOCK 2 5
34 1 172151-03550 LABEL,PATTERN B 1 2
35 1 172964-03481  TAG ASSY, CAUTION 1
36 1 172173-03250 LABEL 1
38 1 172165-03141 LABEL,FRONT 1 4
39 1 172165-03240  LABEL 1 1
40 1 172151-03540  LABEL,PATTERNA 1 4
41 1 172168-03301 LABEL, SELECT 1 3
42 1 172165-03231 LABEL, P.T.O. 1 3
43 1 121470-44540  LABEL, SUB-TANK 1
44 1 172141-03160  LABEL, OPERATION(C) 1 6
(D=M/#60501)
45 1 172141-03390  LABEL 1 6
(D=M/#60501)
46 1 172168-03401 LABEL 1 W 6
(D=M/#60501)
47 1 172425-03200 LABEL 1 W 2
(D=M/#60718)
48 1 172148-03050  LABEL 1 W 7

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; . (A)=B37-2BCF (D)=B37-2BP S,E
Fig.4. LABEL(CANOPY:SIDE LEVER)(JP) (B)=537.28 G S, (E)-B37.2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
SR (ke /8 (#41 b -) (JP) A B () O (E) R
¥ . = (D=M/#60501)
Fig. 4 LABEL (CANOPY: SIDE LEVER) (JP) 49 1 172173-03550  LABEL (2-WAY 1 w
40 1 R UNo. IE (D=M/#60501)
Frow[ a6 [=T5] 4 » RN 2 aESHET 50 1 172173-03560  LABEL (YANMAR 1

(D=M/#60501)

36 18
51 1 172173-03570  LABEL (KOMATSU 1
i r D=M/#60501
FRONT /‘/ LC»/ (D= )
®

Bt AI—F A v F

DETAILS OF (F)  STARTING SKITCH

7 48
=
© nsmn . © n3aN 3
viEwed FRow (O VIEWED Frow (B) EFREUHS
ja=| | PUT OF RIGHT PLACE
T 33 45‘ 22 16 17
, o ol
ASRI F/\‘
vIERED FROW (B) N \H G,

41 @@ = @ #3800 . @
Ay bATL/S—  yIEMED FROM — . /
/§\{ AT I X.1O) B
\k// ©CH) PART ARE SET ;(\ 13 ”
49 A/ TE FROM OPERATION SIDE A \
4-HAY VALVE PART OF CUT-OFF LEVER RN ”
—— — 0 20
51 r ‘ ) \
2
50 -
2 g/l 7a | 28—t ik
2WAY VALVE PART 7 § @/19
@ e 1
seraiLs oF D ~4

A, HBAND. FTZINE
MACHINE SERIAL NO. & BHENO, FTZ)0R

ENGINE SERIAL NO. MACHINE SERIAL NO.
1S. INDICATED AT IS INDICATED AT

THIS LOCATION THIS LOCATION

35

BUUHREATEH
IN THE OPERAT)ON
MANUAL CASE

B37-2B (JP)

Remarks

(1)CRAWLER, RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.0. SPEC.

(4)CANOPY EXCLUSIVE.

(5)SIDE LEVER EXCLUSIVE.
(6)OPTIONAL:CANOPY EXCLUSIVE.
(7)OPTIONAL.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.5. LABEL(CABIN)(AS,EX,PA)

5 $24R (F4L" ) (AS, EX, PA)
Fig. LABEL (CABIN) (AS, EX, PA)

BN, 12
courrr[y PlaSTEXTPA BHUNo. 2~362BHET
Figho.l 21 5 1 INC. 2~36
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25—524vF © AIRN
STARTING SWITCH VIEWED FROM @
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é:;ﬂgmg?gg VIEWED FROH@ BONNET INSIDE

1
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E Xtk A S
Eé) SPEC. Aé SPEC.
ASRA ASRN ® n580 nSEN ASRN
%Enjmu 16) %WED faon () VIEWED FroM () viEweD Frou (®)  vieweD FRou (B)
35
4
22 18 25
— - e
v &2 R7AE @ ASEIL —_———
CABIN DOOR_INSIDE o 0] |
vieweD FRM (B) - |
32

I7oY—7 STUT—%
AIR CLEANER RADIATOR

MACHINE SERIAL NO. &
ENGINE SERIAL NO.

1S INDICATED AT
42 | THIS LOCATION m'f:‘lﬂgﬁrw
IS INDICATED AT
36 THIS LOCATION
¢ 9
: 21
efﬁe:;;—z" | (28 *-5’
IR PITESR
A St IN THE OPERATION
AS SPEC. WANUAL CASE

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 772436-03110 LABEL SET(B37-2BAS,E 1 1
2 2 172436-03110 LABEL,SPEC. E 1 1
3 2 172170-03151 LABEL 1 1
4 2 172519-03150 LABEL, ACCEL 1 1
5 2 172170-03161 LABEL 1 1
6 2 172147-03210 LABEL,2 SPEED 1 1
7 2 172168-03211 LABEL 1 1
8 2 172439-03220 MARK,NO1 1 1
9 2 172165-03261 LABEL, BOOM 2 2
10 2 172141-03360 LABEL, START SWITCH 1 1
11 2 172141-03440 LABEL 1 1
12 2 172183-03450 LABEL,FUEL 1 1
13 2 172165-03500 LABEL,GREASE FEED 1 1
14 2 172170-03510 LABEL 1 1
15 2 172171-03510 LABEL, GREASE 1 1
16 2 172171-03700 LABEL 1 1
17 2 172171-03710 LABEL 1 1
18 2 172171-03720 LABEL 1 1
19 2 172171-03730 LABEL 2 2
20 2 172171-03740 LABEL 1 1
21 2 172171-03750 LABEL 2 2
22 2 172171-03760 LABEL 1 1
23 2 172171-03770 LABEL 1 1
24 2 172171-03780 LABEL 1 1
25 2 172155-03790 LABEL,RE-FUELING 1 1
26 2 172171-03790 LABEL, RADIATOR 1 1
27 2 172171-03800 LABEL 1 1
28 2 172171-03810 LABEL 1 1
29 2 172125-03950 LABEL, AIR CLEANER 1 1
30 2 121120-44800 LABEL, RADIATOR 1 1
31 2 124764-44810 LABEL, SUB TANK 1 1
32 2 124764-44920 LABEL, ANTI-FREEZING 1 1
33 2  22857-300050 SCREW, 3X 5 4 4
34 2 172165-03231 LABEL, P.T.O. 1 1
35 2 172168-03301 LABEL, SELECT 1 1
36 2 172171-03400 TAG ASSY, CAUTION 1 1
37 1 172183-03280 LABEL, LOCK 1 1
39 1 172165-03460 LABEL, PATERN A 1 1
40 1 172428-03150 LABEL 1 1
41 1 172165-03301 LABEL,CAB 1
42 1 172165-03311 LABEL 1 1
43 1 172165-03321 LABEL 1
44 1 172162-03180 LABEL,HEATER SWITCH 1 1
45 1 172162-03190 LABEL,WIPER SWITCH 1 1
46 1 172428-03160 LABEL 1
47 1 172428-03170 LABEL,CAB 1

Remarks
THIS FIGURE IS NEWLY ADDED.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.6. LABEL(CANOPY)(AS,EX,PA)
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Nnone S swion
AR CLEANER STARTIN c
Ay ML A
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BOWET NS1oE_
i Fp
16 20
U — /N8R
RESERVOIR PART 8 40

5, SRENO. FTZIME
MACHINE SERIAL NO. &
ENGINE SERIAL NO.
IS INDICATED AT
THIS LOCATION

AN, FIZITR
MACHINE SERIAL NO.
36 1S INDICATED AT

4 i THIS LOCATION

t
ADANGER
Do, NOT, werate

BEBUAENET
iN THE OPERATION
MANUAL CASE

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks
THIS FIGURE IS NEWLY ADDED.

No. Lewv. Parts No. Description Qty |
W B © © E @
1 1 772436-03110  LABEL SET(B37-2BAS,E 1 1
2 2 172436-03110  LABEL,SPEC.E 1 1
3 2 172170-03151  LABEL 1 1
4 2 172519-03150  LABEL, ACCEL 1 1
5 2 172170-03161  LABEL 1 1
6 2 172147-03210  LABEL,2 SPEED 1 1
7 2 172168-03211  LABEL 1 1
8 2 17243903220  MARK,NO1 1 1
9 2 172165-03261  LABEL, BOOM 2 2
10 2 172141-03360  LABEL, START SWITCH 1 1
11 2 172141-03440  LABEL 1 1
12 2 172183-03450  LABEL,FUEL 1 1
13 2 172165-03500  LABEL,GREASE FEED 1 1
14 2 172170-03510  LABEL 1 1
15 2 172171-03510  LABEL, GREASE 1 1
16 2 172171-03700  LABEL 1 1
17 2 172171-03710  LABEL 1 1
18 2 172171-03720  LABEL 1 1
19 2 172171-03730  LABEL 2 2
20 2 172171-03740  LABEL 1 1
21 2 172171-03750  LABEL 2 2
22 2 172171-03760  LABEL 1 1
23 2 172171-03770  LABEL 1 1
24 2 172171-03780  LABEL 1 1
25 2 172155-03790  LABEL,RE-FUELING 1 1
26 2 172171-03790  LABEL, RADIATOR 1 1
27 2 172171-03800  LABEL 1 1
28 2 172171-03810  LABEL 1 1
29 2 172125-03950  LABEL, AIR CLEANER 1 1
30 2 121120-44800  LABEL, RADIATOR 1 1
31 2 124764-44810  LABEL, SUB TANK 1 1
32 2 124764-44920  LABEL, ANTI-FREEZING 1 1
33 2 22857-300050  SCREW, 3X 5 4 4
34 2 172165-03231  LABEL, P.T.O. 1 1
35 2 172168-03301  LABEL, SELECT 1 1
36 2 172171-03400  TAG ASSY, CAUTION 1 1
37 1 172183-03280  LABEL, LOCK 2 2
39 1 172151-03540  LABEL,PATTERNA 1 1
40 1 172165-03141  LABEL,FRONT 1 1

N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’
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0CK10-M34201

; (A)=B37-2B C F (D)=B37-2BP S,E
F|g7 SAFETY LABEL(CAB'N)(J P) (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS

No. Lev. Parts No. Description Qty |

A ® € O E ©

REFMREIL ) (JP) 1 1 17214103202  LABEL,CAUTION 11
Fig SAFETY LABEL (CABIN) (JP) 2 1 172519-04290  LABEL,WARNING 11
3 1 172519-04300  LABEL 11
conTwr] s PTASTE X[ P Al 4 1 172156-03280  LABEL 11
Fignoi 70 aT-] 5 1 17214203302  LABEL,CAUTION 11
3 4 6 1 17214103372  LABEL 2 2
wYyYE 7 1 172964-03370  LABEL 1 1
e ] # SASRLE Mot
Tymarzeomonrs i s CELE s 8 1 172964-03390  LABEL,ADJUST 101
B S 9 1 172964-03481  TAG ASSY, CAUTION 11
e 10 1 172164-03500  LABEL,START 1 1
11 1 17216403510  LABEL,LOADING 11
12 1 17216403520  LABEL,DANGER 11
13 1 17216403530  LABEL,WARNING 1 1
BT 14 1 172164-03540  LABEL 11
o HE QFERATION 15 1 172964-03610  LABELA 11
16 1  172165-03661  LABEL,DANGER 1 1
17 1 172519-04180  LABEL,WARNING 101
TR 18 1 172148-03050  LABEL 11 W
EET (A=MI#60501) (B=M/#60501)
17
A x5
B e
F4 ELHE Ry MR
CABIN INSIDE BONNET INSIDE
TEPRRE ) £
PUT OF RIGHT PLACE
@ »s80
vieweD FRow (o)
4 ELA—fH
SIDE LEVER SPEC.
B37-2B(JP)
Remarks Yes No Yes No
(1)OPTIONAL. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

Fig.8. SAFETY LABEL(CANOPY)(JP) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
RLIR GrJb°) (P 1 1 17214103202  LABEL,CAUTION 1 1
Fig SAFETY LABEL (CANOPY) (JP) 2 1 172519-04290  LABEL,WARNING 11
3 1 172519-04300  LABEL 11
[comnTrr[y P[ASTEXPA] 4 1  172156-03280  LABEL 11
Fieno. | 8 (101 —=T10] 5 1 17214203302  LABEL,CAUTION 11
2 3 4 5 6 1 17214103372  LABEL 2 2
(ax=z @ g 7 1  172964-03370  LABEL 11
Gy 7omes cans e Bk ZARL B 8 1 172964-03390  LABEL,ADJUST 101
T T = 9 1 172964-03481  TAG ASSY, CAUTION 11
Fa— 10 1 17216403500 LABEL,START 11
9 10 1 11 1 17216403510  LABEL,LOADING 11
' 12 1 17216403520  LABEL,DANGER 11
R 13 1  172164-03540  LABEL 1 1
e ——— 14 1 172964-03610 LABELA 11
[ IN THE OPERATION J 15 1 17216503661  LABEL,DANGER 11
WANUAL CASE 16 1 172519-04180  LABEL,WARNING 1 1
17 1 17214803050  LABEL 101 w
(C=M/#60501) (D=M/#60501)
KRy P
_BOMET NSIOE_
RS 4T
PUT OF RIGHT PLACE
s
&
HSRI
B K L—HE
SIDE LEVER SPEC.
B37-2B(IP)
Remarks Yes No Yes No
(1)OPTIONAL. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

; (A)=B37-2BCF (D)=B37-2BP S.E
Fig.9. SAFETY LABEL(CABIN)(AS,EX,PA) (©)-B3725 C 5.2 (BoBa7-28 C AS
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A B © O (E ¢
9 LR (vt V) (AS, EX, PA) 1 1 172171-03400  TAG ASSY, CAUTION 1 1
Fig SAFETY LABEL (CABIN) (AS, EX, PA) 2 1 172171-03700  LABEL 1 1
3 1 172171-03710  LABEL 1 1
IC?U"T‘"I J P{A S I EX= "ﬂ 4 1 172171-03720  LABEL 1 1
[Figho. ] 7] 919 5 1 172171-03730  LABEL 2 2
6 1 172171-03740  LABEL 1 1
9 3 7 1 172171-03750  LABEL 2 2
WARIHG A\ DANGER 8 1 172171-03760  LABEL 1 1
=i ] 9 1 172171-03770  LABEL 1 1
10 1 172171-03780  LABEL 1 1
1 1 172171-03790  LABEL, RADIATOR 1 1
12 1 172171-03800  LABEL 1 1
[%ﬁu‘%gﬁﬁoq : 13 1 172171-03810  LABEL 1 1
MANUAL CASE
7 9 10
HARN NG . DANGER
iy E KEEP OFF MACHINE
SWING AREA
To aveid serious "Riory ar desth,
et 2w v ot
o sparatructus wings
4
11 12 13 8
I . .
e W e et
=g Rl r‘
[ I ﬁj
2 3
/>
9 6
® »38RM
VIEWED FROM
12 11
22
Ry AR
BONNET INSiDE
B37-28 (JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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0CK10-M34201

Fig.10. SAFETY LABEL(CANOPY)(AS,EX,PA)

1 0 REEIR Gr/b") (AS, EX, PA)
Fig SAFETY LABEL (CANOPY) (AS, EX, PA)

[cowtrr[J P[AaS[EX][PA]
[Figno | 8 [10] —110]

1 2 3
é WARNING /b DANGER
NGER
An D:OT cperate 5 6
ol it WARNING WARN NG
(Hﬂmﬁ&* ] | ERRE R || |
IN THE OPERATION| &
MANUAL CASE
WARNING WARNING /A DANGER
i KEEP OFF MACHINE
el SWING AREA

Ta avaid serious injury or daatn,
Kesp tway encugh for machine tail
o inpiements rat te hit you wban
the upoerstructure awiags.

12 13
WARNING WARNING

3 9
=
2 6
1 4 —/ B

RESERVOIR PART

Roxy hpgh
_BOMNET INSIDE_

B37-2B8(IP)

(A)=B37-2BCF
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B CAS
(F)=B37-2B PAS

Remarks
THIS FIGURE IS NEWLY ADDED.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172171-03400 TAG ASSY, CAUTION 1 1
2 1 172171-03700 LABEL 1 1
3 1 172171-03710 LABEL 1 1
4 1 172171-03720 LABEL 1 1
5 1 172171-03730 LABEL 2 2
6 1 172171-03740 LABEL 1 1
7 1 172171-03750 LABEL 2 2
8 1 172171-03760 LABEL 1 1
9 1 172171-03770 LABEL 1 1
10 1 172171-03780 LABEL 1 1
11 1 172171-03790 LABEL, RADIATOR 1 1
12 1 172171-03800 LABEL 1 1
13 1 172171-03810 LABEL 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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0CK10-M34201

; (A)=B37-2B C F (D)=B37-2B P S,E
Flg 11. TOOL (B)=B37-2B C S,E (E)=B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

A B € O E ©

I8 1 1 772164-05100 TOOL ASSY 1 1 1 1
Fig. ] TOOL 1-1 1 772175-05100 TOOL ASSY 1 1 1 1
2 2 172614-38300 PIN, LOCK 4 4 4 4
[counTrY[J PIAS]EX[PA]| 3 2 104200-92350 DRIVER, SCREW 1 1 1 1
Fighe |11 —=T11]11] 4 2 119640-92750  WRENCH, FILTER 80 1 1 1 1
5 2 28110-080100 SPANNER, 8X10 1 1 1 1
6 2 28110-120140 SPANNER, 12X14 2 2 2 2
BHUNo. 11X 10 . 7 2 28110-170190 SPANNER, 17X19 1 1 1 1
?‘ﬁé’"gﬁ?}b”%abit 8 2 28110-220240 SPANNER, 22X24 1 1 1 1
1 ) 11 9 2 28110-270300 SPANNER, 27X30 1 1 1 1
‘ 10 2 28150-080000 WRENCH, BAR 8 1 1 1 1
11 2 28227-271400 BOX WRENCH 27X140 1 1 1 1
12 2 28230-120250 HANDLE, TURN 12X250 1 1 1 1
3 13 2 933110-09701 HOSE, GREASE 1 1 1 1
14 2 933110-09801 GUN, GREASE 1 1 1 1
15 2 933110-90000 BAG, TOOL 1 1 1 1
16 2 933171-00470 PLIER 200 1 1 1 1
17 2 172122-05101 NOZZLE 1 1 1 1
16
B37-2B(JP)
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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0CK10-M34201

; A)=B37-2B C F D)=B37-2B P S,E
Flglz MUFFLER EB;:B?J-ZBCS,E EE;:B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

A B () O (E) R

- 1 1 172170-11300 PIPE, EXTENSION 1 1 1 1 1 1

. ] 2 'IJ;.I?ER 2 1 172168-11310 CLAMP 1 1 1 1 1 1

Fie 3 1 22117-080000 WASHER, 8 1 1 1 1 1 1

4 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1

5 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1 1 1 1

6 1 26706-080002 NUT, M8 1 1 1 1 1 1

K
MUFFLER
. REFER TO Fig. ENG.
U~ /—
~.
~ 4
~..
.
~.
~.
o ‘_/" \~.
" / i
\"\_ ! /
~ i 7/
N "
R

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201
; (A)=B37-2B C F (D)=B37-2BP S,E
Fig.13. AIR CLEANER (B)=B37-2B C S,E (E)=B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
I7oU—F 1 1 172170-11540 HOSE,AIR CLEANER 1 1 1 1 1 1
Fig 1 3 AIR CLEANER 2 1 194250-51660 BAND, NYLON 1 1 1 1 1 1
" 3 1 23000-070000 CLAMP, 70 1 1 1 1 1 1
1
2
B37-2B(JP}
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

; (A)=B37-2B C F (D)=B37-2BP S,E
Fig.14. ACCELERATOR LEVER(STANDARD SPE weesramcr Q=320 7 o
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
FLEIN (E#EHH) 1A 1 172165-12100 LEVER ASSY, ACCEL 1 1 1 1
Fig 1 ACCELERATOR LEVER (STANDARD SPEC. ) 1B 1 172179-12100 LEVER ASSY, ACCEL 1 1
2 2 172165-12140 GRIP 1 1 1 1 1 1
3 1 172137-12270 JOINT, CABLE 1 1 1 1 1 1
4 1 172141-12280 CLAMP, WIRE 1 1 1 1 1 1
5 1 172113-12521 PIN, CABLE 1 1 1 1 1 1
6 1 1C6281-52310 PIN, SNAP 6 2 2 2 2 2 2
7 1 1A1040-56900 PIN, 6X17 1 1 1 1 1 1
8 1 1A1380-58050 GROMMET, 16X20X4.5 1 1 1 1 1 1
9 1 22137-060000 WASHER, 6 2 2 2 2 2 2
10 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
11 1 26013-100302 BOLT, M10X 30 2 2 2 2 2 2
12 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2 2
13A 1 172170-12100 CABLE, ACCELERATOR 1 1
13B 1 172170-12110 CABLE, ACCELERATOR 1 1
13C 1 172170-12130 CABLE, ACCELERATOR 1 1
CONTRY[J PTAS[EX[PA
APPLI- — | =
CATION Ol -
Z0v kli—
RONT LEVER
HA RL—
SIDE LEVER
O
viewed Frow (&)
B37-2B(JP)
Remarks Yes No Yes No
(1)L=REF.NO.1A 70MM,REF.NO.1B 72MM. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

Fig.15. ACCELERATOR LEVER(ONE-TOUCH DE (w-Bsr28cr B3 28P S ¢
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
T oI T5FF e 1A 1 172190-08200 DECELERATE KIT 1 1
Fig ] 5 ACCELERATOR LEVER(ONE TOUCH DECEL SPEC.) 1A-1 1 172189-08200 DECELERATE KIT 1 1
1B 1 172190-08210  DECELERATE KIT 1 1
[countrr[J P[AS[EX[PA| §—29 1B-1 1 172189-08210 DECELERATE KIT 1 1
FigNo. [16]—[ =1 = @—23 2 2 172190-03200  LABEL 1 1 1
/5 5 4 1 3A 2 172190-12120  CABLE, ACCELERATOR 1 1
/ b g F RNy b 3B 2 172190-12130  CABLE, ACCELERATOR 1 1
29 19 / , O Tolce BeceL KIT 4 2 172164-12160  LINK B CMP 1 1 1 1
‘ T e 6 3 24550-014200  BUSH, 14X20 11 1 1
@_15 TTnes-oeIoit D 7 2 172164-12200  SHAFTASSY 11 1 1
! THEND. 15D RE LN, 1ARTBDRMIT 8 2 172175-12230  LINKA 1 1 1 1
/ IEEND. 119EBIF 9 2 172190-12260  BASE CMP 1 1 1 1
Detai! is shown in Fig. 119
11 3 24550-014200  BUSH, 14X20 1 1 1 1
12 2 172175-12350  SPRING, RETURN 1 1 1 1
13 2 172164-12230  CABLE, ACCELERATOR 1 1 1 1
14 2 172175-12370  PLATE 1 1 1 1
15 2 172190-12380 COVER 1 1 1 1
16 2 172113-12521  PIN, CABLE 1 1 1 1
17 2 172162-17180 SOLENOID 1 1 1 1
18 2 19444051620 CLAMP 1 1 1 1
19 2 1C6281-52310  PIN, SNAP 6 6 6 6 6
20 2 1A3809-56915  PIN, 6X20 1 1 1 1
21 2 119620-66820  JOINT 1 1 1 1
22 2 22137-060000 WASHER, 6 7 7 1 7
23 2 22217-080000 WASHER, SPRING 8 2 2 2 2
24 2 22217-100000  WASHER, SPRING 10 1 1 1 1
25 2 22351-040025  PIN, SPRING 4.0X25 1 1 1 1
26 2 24311-000210  O-RING, 1AP21.0 4 4 4 4
27 2 26013-060162  BOLT, M6X 16 2 2 2 2
28 2 26013-080202  BOLT, M8X 20 2 2 2 2
29 2  26116-080162  BOLT, M8X 16 PLATED 2 2 2 2
30 2 26116-100162  BOLT, M10X 16 PLATED 1 1 1 1
b - 31 2 26716-060002  NUT, M6 1 1 1 1
FRONT LEVER 32 2 933152-09280  BAND 5 5 5 &5
33 2 033166-17730  WASHER 1 1 1 1
34 1 172137-12270  JOINT, CABLE 1 1 1 1
35 1 172165-12100 LEVERASSY, ACCEL 1 1 1 1
36 2 172165-12140 GRIP 1 1 1 1
_ 37 1  1C6281-52310 PIN, SNAP 6 2 2 2 2
LSyt 38 1 1A1040-56900  PIN, 6X17 1 1 1 1
R A 39 1 1A1380-58050 GROMMET, 16X20X4.5 1 1 1 1
b Pyt o 40 1 26013-100302  BOLT, M10X 30 2 2 2 2
!\L/-'/ mEWCEVER
B3T-2B (JP)
Remarks Yes No Yes No
(1)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201
: (A)=B37-2BCF (D)=B37-2B P S,E
F|g].6 ENGINE MOUNT (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BPF (F)=B37-2B P AS

®wW B € O E @

z
°

Lewv. Parts No. Description

. sse . 1 1 196420-02310 ABSORBER, SHOCK 230 4 4 4 4 4 4

. 1 6 EIN(ﬁ I\J/E/M(-)TJ;\I?F/ b 2 1 172126-13102  BED ASSY, ENGINE 11 1 1 1 1
Fig 3 1 172146-13101  BRACKET, ENGINE 101 1 1 1 1
4 1 172146-13111  BRACKET, ENGINE 1 1 1 1 1 1

5 1 172168-13150  BRACKET, ENGINE 2 2 2 2 2 2

6 1 172142-13171  BRACKET, ENGINE 1 1 1 1 1 1

7 1 172168-13181 BRACKET ASSY, ENGINE 2 2 2 2 2 2

8 1 172162-13200 BOLT 8 8 8 8 8 8

9 1 172124-13230  STOPPER, ENGINE 4 4 4 4 4 4

10 1 17213137170  BOLT M12X 30 7 7 7 1 1 71

11 1 172137-46040  SEAT, SPRING 8 8 8 8 8 8

12 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8 8

13 1 22217-120000 WASHER, SPRING 12 8 8 8 8 8 8

14 1 22217-120000 WASHER, SPRING 12 8 8 8 8 8 8

15 1 26013-100252  BOLT, M10X 25 8 8 8 8 8 8

16 1 26013-120302  BOLT, M12X 30 8 8 8 8 8 8

17 1 26076-120402  BOLT, 10.912X 40 101 1 1 1 1

18 1 26716-120002  NUT, M12 8 8 8 8 8 8

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

; (A)=B37-2B C F (D)=B37-2BP S,E
F|gl7 RADIATOR & MOUNT (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS

No. Lev. Parts No. Description Qty |

AW B (€ O E @

SUT—4 & E4r VAN 1 1 172122-13300 STAY, RADIATOR 1 1 1 1 1 1
Fig 1 RADIATOR & MOUNT 2 1 172168-13300 MOUNT CMP,RADIATOR 2 2 2 2 2 2
3 1 172122-13310 MOUNT, PAD 4 4 4 4 4 4

COUNTRY] J P[AS[EXIPA 4 1 172168-13330 STAY, MOUNT 1 1 1 1 1 1
Fig No. | 17 | 17117118 5 1 172168-13370 BRACKET COMPL. 1 1 1 1 1 1
6 1 172171-14600 HOSE 1 1 1 1 1 1

18'_@ 7 1 172734-14620 HOSE, FUEL 1 1 1 1 1 1
8 1  129030-44502 RADIATOR 1 1 1 1 1 1

9 2 121250-44590 CLAMP 2 2 2 2 2 2

10 2 124450-44590 CAP, RADIATOR 1 1 1 1 1 1

11 2 171064-44610 SHROUD 1 1 1 1 1 1

12 2 129030-44650 RADIATOR SUB-ASSY 1 1 1 1 1 1

13 2 124450-44800 LABEL, RADIATOR 1 1 1 1 1 1

14 2 129030-59530 PIPE, FUEL D12XL200 1 1 1 1 1 1

15 2 26014-080122 BOLT, M8X 12 4 4 4 4 4 4

16 1 121468-44510 TANK ASSY 1 1 1 1 1 1

17 2 121470-44521 BODY, TANK 1 1 1 1 1 1

18 2 121450-44531 CAP 1 1 1 1 1 1

19 2 121468-44540 PLUG 1 1 1 1 1 1

20 2 124450-44560 RETAINER 1 1 1 1 1 1

21 2 121470-44581 GASKET 1 1 1 1 1 1

22 2 23065-070130 PIPE, 7X 130 1 1 1 1 1 1

23 1  121470-44540 LABEL, SUB-TANK 1 1 1 1 1 1

24 1  119812-44570 NET, WIRE 1 1 1 1 1 1

25 1  129030-49010 PIPE, WATER 1 1 1 1 1 1

26 1 119812-49020 PIPE, WATER 1 1 1 1 1 1

27 1 121450-49110 COCK ASSY, 3-WAY 1 1 1 1 1 1

28 2 121450-49100 BODY, 3-WAY COCK 1 1 1 1 1 1

29 2 121250-49121 PLUG, DRAIN 1 1 1 1 1 1

30 2 24311-000160 O-RING, 1AP16.0 1 1 1 1 1 1

31 1  124766-59050 CLIP, HOSE 12 4 4 4 4 4 4

32 1 22137-060000 WASHER, 6 2 2 2 2 2 2

33 1 22137-080000 WASHER, 8 2 2 2 2 2 2

34 1  23010-038000 CLAMP, 38 4 4 4 4 4 4

35 1 26013-060202 BOLT, M6X 20 2 2 2 2 2 2

36 1 26013-080162 BOLT, M8X 16 6 6 6 6 6 6

37 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2

38 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2

39 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4

40 1 26051-080002 NUT, M8 8 8 8 8 8 8

B37-2B{JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.18. RADIATOR & MOUNT(PA)

SUT—4 & WU (PN
RADIATOR & MOUNT (PA)

Fig 1

[comtay[4 P[AS[EX[PA]

Fig No.

1741711
26

:£24 ;j

ENG.

REFER
TO Fig. 52

b
4

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172823-13010  STAYASSY 1
2 1 172823-13020  STAYASSY 1
3 1 172823-13030  STAY ASSY 1
4 1 172168-13300 MOUNT CMP,RADIATOR 2
5 1 172823-13300 BRACKET COMP. 1
6 1 172122-13310 MOUNT, PAD 4
7 1 172171-14600 HOSE 1
8 1 172734-14620 HOSE, FUEL 1
9 1  129030-44502 RADIATOR 1
10 2 121250-44590 CLAMP 2
11 2 124450-44590 CAP, RADIATOR 1
12 2 171064-44610 SHROUD 1
13 2 129030-44650  RADIATOR SUB-ASSY 1
15 2 129030-59530  PIPE, FUEL D12XL200 1
16 2 26014-080122 BOLT, M8X 12 4
17 1 121468-44510 TANKASSY 1
18 2 121470-44521 BODY, TANK 1
19 2 121450-44531  CAP 1
20 2 121468-44540 PLUG 1
21 2 124450-44560 RETAINER 1
22 2 121470-44581 GASKET 1
23 2 23065-070130  PIPE, 7X 130 1
24 1 121470-44540  LABEL, SUB-TANK 1
25 1  119812-44570 NET, WIRE 1
26 1 129030-49010  PIPE, WATER 1
27 1  119812-49020 PIPE, WATER 1
28 1  121450-49110 COCK ASSY, 3-WAY 1
29 2 121450-49100 BODY, 3-WAY COCK 1
30 2 121250-49121 PLUG, DRAIN 1
31 2 24311-000160 O-RING, 1AP16.0 1
32 1 124766-59050  CLIP, HOSE 12 4
33 1 22137-060000 WASHER, 6 2
34 1 22137-080000 WASHER, 8 2
35 1 23010-038000 CLAMP, 38 4
36 1 26013-060202 BOLT, M6X 20 2
37 1 26013-080162 BOLT, M8X 16 6
38 1 26013-080162 BOLT, M8X 16 2
39 1 26013-080162 BOLT, M8X 16 2
40 1 26013-080202 BOLT, M8X 20 2
41 1 26013-100202 BOLT, M10X 20 4
42 1 26051-080002 NUT, M8 8

B37-2B(iP)

THIS FIGURE IS NEWLY ADDED.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B37-2B C F (D)=B37-2B P S,E
Fig.19. FUEL TANK & FUEL LINE (©)-B3725 C 5.2 (BoBa7-28 C AS
(C)=B37-2BP F (F)=B37-2B P AS

No. Lev. Parts No. Description Qty |

AW B € O E @

py)

. '| MRS > o & BT 1 1E6760-03470  HOSE, RADIATOR C 1 1 1 1 1
Fig FUEL TANK & FUEL LINE 2 172190-12390  STAY ASSY 11 1 1 1
49 B LN 3 124766-59050  CLIP, HOSE 12 2 2 2 2 1
4—ae 51— 'E“,ﬂ“'"" 3;22’"’3”“‘ 4 22217-080000 WASHER, SPRING 8 11 1 1 1
5 26116-080202  BOLT, M8X 20 PLATED 1 1 1 1 1
CONTRYJ BIASIEX PA 6 933152-09280  BAND 1 1 1 1 1

A el e B 7A 772168-14101-4 TANK ASSY, FUEL 11 1 1

Dus Y FEFRLEy b 7B 772168-14101  TANK ASSY, FUEL

2 ?yglgguggzggc(%lm 5 8 104200-11920  COCK, WATER
ERONT LEVER) 9 172162-14180  GAUGE, FUEL
172189~ 082‘0(‘” [ 10 172162-14200  GASKET
Bl 15%9..-111,"0 i 1 172141-14260 _ FLOAT
BN e s, 12 172122-14301  CAP ASSY, TANK
Detail is shown in Fig 113 13 172122-14350  GASKET
FREAEra g 15 172168-14220  SEAL, SPONGE
16 172168-14240  SEAL, SPONGE
17 172168-14320  RUBBER, SEAL
5 18 172142-14421  HOSE, FUEL GAUGE
19 172183-14250  FILTER, FUEL
20 22217-050000 WASHER, SPRING 5
21 23010-014000  CLAMP, 14
22 26557050122  SCREW, M5X12
23 1E6760-03470  HOSE, RADIATOR C
24 172171-14600 _ HOSE
172126-16540  CLAMP
26 194440-51620  CLAMP
COURTEY 27 129335-55700  SEPARATOR ASSY,WATER

APPLI-

104200-55321  VALVE, TAPER

SR —+ 44 29 104200-55330  SPRING, VALVE
30 104200-55341  HANDLE
31 124064-55510  COVER
32 102103-55520  O-RING
33 110250-55610  RING, RETAINING
34 121257-55720  SPRING
35 121257-55731  FLOAT
37 101720-55750  PLUG, 6
38 104200-55750  SCREW, M4
39 171081-55910  SCREEN
40 23418-060000  GASKET, 6X1.0
a1 24311-240100  O-RING, 1AP10A
42 124766-59050  CLIP, HOSE 12
43 22217-080000  WASHER, SPRING 8
44 26116-080652  BOLT, M8X 65 PLATED
45 194145-04810  WASHER
46 172142-14320  GAUGE, FUEL
B37-2B (JP) 47 22217-100000  WASHER, SPRING 10
48 23080-013000  CLAMP, 13
49 26116-100252  BOLT, M10X 25 PLATED

172137-13430 _ PIPE, DRAIN

933110-00301  KEY ASSY
Remarks 52 172168 14270  COVER ASSY
(1)ONE TOUCH DECEL SPEC.

N
(&)
P RPIFPPFPRPIFPEPEPEFPEPNNNNNNNNNDNNNNNEPRERPERPERNNNNDNNODNDNGONNNRNDNNNERERNDNDNDINDNDN

P RroRrROPORIPORINERINRRIPRRIPRRERIPRPRIPRLOAINOOR|IPRPNPRRRERPR|R
P RroRrROPORIPORINERINRRIPRRIPRRERIPRPRIPRLOAINOOR|IPRPNPRRRERPR|R
P RroRrROPORIPORINERINRRIPRRIPRRERIPRPRIPRLOAINOOR|IPRPNPRRRERPR|R
R RroRrROPoORIPORINRERINRRIPRRIPRRERIPRPRIPRLOAINOOR|IPREPNP R RRERPR|R
R RroRrOoOPoRPORINREPRERINRRIPRRERIPRRERIPRPRIPRPOINOR|IPREPN|PRERRER|RER
R RroRrOoOPoRPORINREPRERINRRIPRRERIPRRERIPRPRIPRPOINOR|IPREPN|PRERRER|RER

[uny
=
=

DETAILS IS REFER TO FIG.119. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
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0CK10-M34201
; (A)=B37-2B C F (D)=B37-2BP S,E
Fig.19. FUEL TANK & FUEL LINE (©)-B3725 C 5.2 (BoBa7-28 C AS
(C)=B37-2BP F (F)=B37-2B PAS

No. Lev. Parts No. Description Qty |
A B () O (E) R

_ '| s S ‘/K9 &8;: Uﬁ*ﬁll ;Ef 7 53 2 17216814230
Fig FUEL TAN 54 1 22217-080000 WASHER, SPRING 8
m B LNo 55 1 26116-080162  BOLT, M8X 16 PLATED

NN P
NN P

i.;i:l an g;-ﬂ%%&i?

47:§ 51—

COUNTRY|J PIASIEX|PA

APPLI- _T_T=
CATION o

D28 yFFehEy b
ONE TOUCH DECEL KIT

172189 08200(7u/I~W\ -}
FRONT LEVER)
172189~ 08210(‘H|‘ W\ —) .

IEENo. lSO)RH:‘.bNo IA
RRUBOFML

IEENo IIQE#RE'F&'L\

Detail is shown in Fig 119

T8y FTEIALER
ONE TOUCH DECEL SPEC.

COUNTRY

APPLI-
CAT 0N

42

\ 50

\ REFER T0 Fig. 14

SN

Vs
\
0

B37-2B(JP)

Remarks

(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.119. N: OIdL‘_SNew Q:01d 25 New, R:0ld €25 New, S: Old‘—_>N6w W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B37-2B C F D)=B37-2B P S,E
Flg .20. BATTERY EB;:BS%ZB CSE EE;:B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

NyT U A (B) () O (B ¢

Fig. 2 BATTERY 1 1 172165-16102 BATTERY 1 1 1 1 1 1

2 1 172170-16100 CORD, BATTERY 1 1 1 1 1 1

12 3 1 172142-16110 CORD, BATTERY 1 1 1 1 1 1

4 1 172165-16130 COVER, BATTERY 1 1 1 1 1 1

H 5 1 22137-100000 WASHER, 10 1 1 1 1 1 1

6 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1

7 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1

8 1 26716-080002 NUT, M8 1 1 1 1 1 1

9 1 26716-100002 NUT, M10 1 1 1 1 1 1

10 1 172116-16310 RETAINER, BATTERY 1 1 1 1 1 1

11 1 22157-080000 WASHER, 8 2 2 2 2 2 2

12 1 26716-080002 NUT, M8 4 4 4 4 4 4

13 1 933171-15710 ROD, BATTERY 2 2 2 2 2 2

B37-2B (JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

Fig.21. ELECTRIC PART(WIRING:FRONT LEV

2 ] TR (MY 0N -)
Fig

ELECTRIC PART(WIRING:FRONT LEVER)

[coutry[ s P]AS[EX]PA|
FigNo | 2| — | — | —

I
DysyFFRAEY b i
ONE TOUCA DECEL KIT. oo
172189-08200 (7MY =)
78 e one, MR

No. 150D, o, F
TAENo, 119ESET &1\
Detail is shown in Fig 119

U5y FTEMMEE
ONE TOUCH DECEL SPEC.

B37-2B (JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description R
A B (€ O (E) (F)

1 2 172126-16540 CLAMP 1 1 1
2 2 172126-16540  CLAMP 1 1 1
3 2 172126-16540  CLAMP 1 1 1
4 2 172190-16650 HARNESS,DECEL 1 1 1
5 2 22217-100000 WASHER, SPRING 10 1 1 1
6 2 22217-100000 WASHER, SPRING 10 1 1 1
7 2 26116-100162 BOLT, M10X 16 PLATED 1 1 1
8 2 26116-100162 BOLT, M10X 16 PLATED 1 1 1
9 2 933152-09280  BAND 1 1 1
10 2 172165-62800 GROMMET 1 1 1
11 1 172168-16501 HARNESS A, WIRE 1 1

12 1 172168-16512 HARNESS B,WIRE 1 1

13 1 172428-16520 HARNESS (C), WIRE 1 1

14 1 172126-16540 CLAMP 3 3

15 1 172183-16540  LINK,FUSIBLE 1 1

16 1 194250-51660  BAND, NYLON 1 1

17 1 1A1380-58050 GROMMET, 16X20X4.5 1 1

18 1 22137-100000  WASHER, 10 1 1

19 1 22137-120000 WASHER, 12 2 2

20 1 22217-100000 WASHER, SPRING 10 1 1

21 1 22217-100000  WASHER, SPRING 10 2 2

22 1 22217-120000 WASHER, SPRING 12 2 2

23 1 26116-100162 BOLT, M10X 16 PLATED 1 1

24 1  26116-100162 BOLT, M10X 16 PLATED 2 2

25 1 26116-120162 BOLT, M12X 16 PLATED 2 2

26 1  29311-515000 GROMET, 50.5X5 1 1

27 1 933168-55770  BAND 3 3

28 1 933171-15801  CORD, ENGINE EARTH 1 1

29 1 172190-16500 HARNESS, WIRE 1 1

Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.119.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.22. ELECTRIC PART(WIRING:SIDE LEVE

2 2 R (UYL NN -)
Fig. ELECTRIC PART (WIRING:SIDE LEVER)

Fp A
CABIN SPEC.

COUNTRY| J PIASIEXIPA

APPLI- __T_
carion | ©

gxgyFFEEy b
ONE TOUCH DECEL KIT,
172189-08210 (441 b -)

SIDE LEVER)
1BENo. 15DRH LNo. IBOSAIL
EBNe. 1192BIFFE Y
Detail is shown in Fig 119

0 8y FT AR
ONE TOUCH DECEL SPEC.

B37-2B(4P)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1 2 172126-16540 CLAMP 1 1 1
2 2 172126-16540  CLAMP 1 1 1
3 2 172126-16540  CLAMP 1 1 1
4 2 172190-16650 HARNESS,DECEL 1 1 1
5 2 22217-100000 WASHER, SPRING 10 1 1 1
6 2 22217-100000 WASHER, SPRING 10 1 1 1
7 2 26116-100162 BOLT, M10X 16 PLATED 1 1 1
8 2 26116-100162 BOLT, M10X 16 PLATED 1 1 1
9 2 933152-09280  BAND 1 1 1
10 1 172168-16501 HARNESS A,WIRE 1 1 1 1
11 1 172168-16512 HARNESS B,WIRE 1 1 1 1
12 1 172428-16520  HARNESS (C), WIRE 1 1 1 1
13 1 172126-16540 CLAMP 3 3 3 3
14 1 172183-16540  LINK,FUSIBLE 1 1 1 1
15 1 194250-51660  BAND, NYLON 1 1 1 1
16 1 1A1380-58050 GROMMET, 16X20X4.5 1 1 1 1
17 1 22137-100000 WASHER, 10 1 1 1 1
18 1 22137-120000  WASHER, 12 2 2 2 2
19 1 22217-100000 WASHER, SPRING 10 1 1 1 1
20 1 22217-100000 WASHER, SPRING 10 2 2 2 2
21 1 22217-120000  WASHER, SPRING 12 2 2 2 2
22 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1
23 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2
24 1  26116-120162 BOLT, M12X 16 PLATED 2 2 2 2
25 1  29311-515000 GROMET, 50.5X5 1 1 1 1
26 1 933168-55770  BAND 3 3 3 3
27 1 933171-15801  CORD, ENGINE EARTH 1 1 1 1
28 1 172190-16500  HARNESS, WIRE 1 1
29 1 172142-16550 CLAMP 1 1 1 1
30 1 172165-16560  HARNESS (G) 1 1 1 1
31 1 22217-060000 WASHER, SPRING 6 1 1 1 1
32 1 26116-060122 BOLT, M6X 12 PLATED 1 1 1 1
33 1 933168-55770  BAND 1 1 1 1

Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.119.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.23. ELECTRIC PART(EQUIPMENT:FRONT

Fig.2

TR (BER OO/ )
ELECTRIC PART (EQUIPMENT :FRONT LEVER)

P2 A carntlgrs ]
ONE TOUCH DECEL SPEC.

OyEyFFeNFy b

ONE TOUCH DECEL KIT,

172189-08200 (/A -)
e

IAENo. 150, o,

TAENo. 119’5#53&ng\

Detail is shown In Fig 118

COUNTRY|J P|AS|EX|PA
Figho. |23 | —[—1|—

B37-2B(4P)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks
(1)ONE TOUCH DECEL SPEC.

No. Lev. Parts No. Description Qty R
A B () O (E) R
1 2 172176-17100 BOX, INDICATOR 1 1 1
2 3 172162-17120 VALVE 5 5 1
3 3 172176-17120 METER, FUEL 1 1 1
4 3 172162-17130 METER, HOUR 1 1 1
5 3 172176-17130 HARNESS 1 1 1
6 3 172162-17250 HARNESS 1 1 1
7 3 172162-17270 COVER ASSY 1 1 1
9 4 172162-17260 GASKET 1 1 1
10 2 172190-17200 BRACKET 1 1 1
11 2 172190-17220 RELEY, TIMER 1 1 1
12 2 26022-060252 SCREW, M6X25 2 2 1
13 2  26589-040202 SCREW, M4X20 4 4 1
14 1 26776-160002 NUT, LOCK M16 1 1
15 1 26776-180002 NUT, LOCK M18 1 1
16 1 172168-17120 BRACKET, TIMER 1 1 M
16-1 1 172168-17120-3 BRACKET, TIMER 1 1
17 1 172141-17141 CHECKER 1 1
18 1 172141-17150 BUZZER 1 1
19 1 172141-17161 BOX, FUSE 1 1
20 2 29411-150000 FUSE, CARTRIDGE 15A 5 5
21 1 172141-17190 SWITCH, WORK LAMP 1 1
22 2 172141-17230 BULB, 24V 6W 1 1
23 1 172162-17410 LAMP ASSY, HEAD 1 1
24 2  29220-788200 BULB, 12V 25W 1 1
25 1 119247-77100 RELAY, SAFETY 1 1
26 1  119653-77710 LIMITER, CURRENT 1 1
27 1 119650-77910 RELAY ASSY, GLOW 1 1
30 1  119632-77922 TIMER 1 1
31 1 22137-060000 WASHER, 6 2 2
32 1 22137-060000 WASHER, 6 1 1
33 1 22137-060000 WASHER, 6 2 2
34 1 22217-080000 WASHER, SPRING 8 2 2
35 1 22217-080000 WASHER, SPRING 8 2 2
36 1 22217-100000 WASHER, SPRING 10 3 3
37 1 26013-060122 BOLT, M6X 12 2 2
38 1 26022-050162 SCREW, M5X16 2 2
39 1 26022-060122 SCREW, M6X12 1 1
40 1 26022-060122 SCREW, M6X12 1 1
41 1 26022-060122 SCREW, M6X12 2 2
42 1 26022-060162 SCREW, M6X16 1 1
43 1 26022-060162 SCREW, M6X16 1 1
44 1 26022-060252 SCREW, M6X25 2 2
45 1 26116-080162 BOLT, M8X 16 PLATED 2 2
46 1 26116-080162 BOLT, M8X 16 PLATED 2 2
47 1  26589-040202 SCREW, M4X20 4 4
48 1 26716-100002 NUT, M10 3 3
49 1 933110-05300 HORN 1 1
50 1 172164-17140 SWITCH 1 1
51 1 194464-52190 SWITCH, SAFETY START 1 1
52 1 172162-17101 BOX ASSY, INDICATOR 1 1
53 2  172162-17120 VALVE 4 4

DETAILS IS REFER TO FIG.119.
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.23. ELECTRIC PART(EQUIPMENT:FRONT

Fig.2

T (3 70N -)
ELECTRIC PART (EQUIPMENT :FRONT LEVER)

13——3

08y F T
ONE TOUCH DECEL SPEC.
O & yFFeNEy b
ONE TouCH DECEL KIT,
172189-08200 (J0/bbA -)
TEENo. 150, Fk%ﬁulﬂgéimli
o. .
TAHNo. 119’&%'?2@\
Detail is shown in Fig. 119

COUNTRY|J P|AS|EX|PA
Figho. |23 | —[—1|—

B37-2B(4P)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2B P S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks

(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.119.
(M)MISPRINT.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
54 2 172162-17130 METER, HOUR 1 1
55 2 172162-17240 METER ASSY, FUEL 1 1
56 2 172162-17250 HARNESS 1 1
57 2 172162-17270 COVER ASSY 1 1
59 3  172162-17260 GASKET 1 1
60 1 172168-17100 BRACKET, ELECTRICITY 1 1
61 1 172428-17100 SWITCH ASSY, STARTER 1 1
62 2 172165-16530 HARNESS D 1 1
63 2 172187-17080 COVER 3 3
64 2 172187-17090 COVER 2 2
66 2 933110-00301 KEY ASSY 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.24. ELECTRIC PART(EQUIPMENT:SIDE L

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description R

2 4 B (B N i ) A (B () O () ¢
Fig ELECTRIC PART(EQUIPMENT:SIDE LEVER) 1 2 172176-17100  BOX, INDICATOR 1 1 1
2 3 172162-17120  VALVE 5 5 1
COUNTRY{J PIASIEXIPA 13—p 3 3  172176-17120  METER, FUEL 1 1 1
é:m,ﬁ Ol-]-]- 4 3 172162-17130  METER, HOUR 1 1 1
I & 9 FFEIMEE 5 3 172176-17130  HARNESS 1 1 1
ONE TOUCH DECEL SPEC. 6 3 172162-17250 HARNESS 1 1 1
2 g%l}ycmc%{nﬁ 7 b 7 3 172162-17270  COVERASSY 1 1 1
172189-08210 (#41° b -) 9 4 172162-17260 GASKET 1 1 1
HENo. 15 a:ﬁf?ﬁ?fuﬂggﬁmz 10 2 172190-17200  BRACKET 1 1 1
TEEN. 119EB|TFa 1\ 1 2 172190-17220  RELEY, TIMER 1 1 1
Detail Is shown in Fie 119 12 2 26022-060252  SCREW, M6X25 2 2 1
13 2 26589-040202  SCREW, M4X20 4 4 1
14 2 22137-040000 WASHER, 4 4 4 1
15 2 26716-040002  NUT, M4 4 4 1

16A 1 172168-17120-3 BRACKET, TIMER 1 1

16B 1 172168-17120  BRACKET, TIMER 11

17 1 172141-17141  CHECKER 1 1 1 1

18 1 172141-17150  BUZZER 1 1 1 1

19 1 172141-17161  BOX, FUSE 1 1 1 1

20 2 29411-150000  FUSE, CARTRIDGE 15A 5 5 5 5

21 1 172141-17190  SWITCH, WORK LAMP 1 1 1 1

22 2 172141-17230  BULB, 24V 6W 1 1 1 1

23 1 172162-17410  LAMP ASSY, HEAD 1 1 1 1

24 2 29220-788200  BULB, 12V 25W 1 1 1 1

25 1 119247-77100  RELAY, SAFETY 1 1 1 1

26 1 119653-77710  LIMITER, CURRENT 1 1 1 1

27 1 119650-77910  RELAY ASSY, GLOW 1 1 1 1

30 1 119632-77922  TIMER 1 1 1 1

31 1 22137-060000 WASHER, 6 2 2 2 2

32 1 22137-060000 WASHER, 6 1 1 1 1

33 1 22137-060000 WASHER, 6 2 2 2 2

34 1 22217-080000 WASHER, SPRING 8 2 2 2 2

35 1 22217-080000 WASHER, SPRING 8 2 2 2 2

36 1 22217-100000 WASHER, SPRING 10 3 3 3 3

37 1 26013-060122  BOLT, M6X 12 2 2 2 2

38 1 26022-050162  SCREW, M5X16 2 2 2 2

39 1 26022-060122  SCREW, M6X12 1 1 1 1

40 1 26022-060122  SCREW, M6X12 1 1 1 1

41 1 26022-060122  SCREW, M6X12 2 2 2 2

42 1 26022-060162 SCREW, M6X16 1 1 1 1

43 1 26022-060162  SCREW, M6X16 1 1 1 1

44 1 26022-060252  SCREW, M6X25 2 2 2 2

45 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2

46 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2

B37-28B (JP) 47 1 26589-040202  SCREW, M4X20 4 4 4 4

48 1 26716-100002  NUT, M10 3 3 3 3

49 1 933110-05300  HORN 1 1 1 1

50 1 172164-17140  SWITCH 2 2 2 2

51 1 194464-52190  SWITCH, SAFETY START 1 1 1 1

Remarks 52 1 172162-17101  BOXASSY, INDICATOR 1 1 1 1

53 2 172162-17120  VALVE 4 4 4 4

(1)ONE TOUCH DECEL SPEC.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

DETAILS IS REFER TO FIG.119. — —
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.24. ELECTRIC PART(EQUIPMENT:SIDE L (w-Bsr28cr B3 28P S ¢
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
2 4 B (B N i ) (A B (©) DO () (A
Fig ELECTRIC PART(EQUIPMENT:SIDE LEVER) 54 2 172162-17130  METER, HOUR 1 1 1 1
55 2 172162-17240  METER ASSY, FUEL 1 1 1 1
’%JT}“LTIR_Y JPLASIEXIPA 56 2 172162-17250  HARNESS 1 11 1
analCl—=1—-|— 57 2 172162-17270  COVER ASSY 1 1 1 1
Ty 8 9 FFEIHE 59 3 172162-17260  GASKET 1 1 1 1
ONE TOUCH DECEL SPEC. 60 1 172168-17100 BRACKET, ELECTRICITY 1 1 1 1
2 g%ﬁycmc%{nﬁ 7 b 61 1 172428-17100  SWITCH ASSY, STARTER 1 1 1 1
172189-08210 (#41° b -) 62 2 172165-16530 HARNESS D 1 1 1 1
HENo. 15 a:ﬁf?ﬁ?fuﬂggﬁmz 63 2 172187-17080  COVER 3 3 3 3
EEN. 11$2FBTa 1 64 2 172187-17090 COVER 2 2 2 2
Detail Is shown in Fie 119 66 2 933110-00301  KEY ASSY 1 101 1
67 1 26776-160002  NUT, LOCK M16 2 2 2 2
68 1 26776-180002  NUT, LOCK M18 1 1 1 1
B37-2B(JP)
Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.119. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.25. ELECTRIC PART(CABIN) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
2 5 BER G /EZR) A B () DO () (A

Fig. ELECTRIC PART (CABIN) 1o 1 17213716000 WIRE ro1 !
2 1 172165-16541 HARNESS E 11 1
3 1 17216516550  HARNESS (F) 11 1
COUNTRYLJ P1AS LE X P A COUNTRY| J P|ASI|EX|PA 4 1 172122-16590  BAND 200F 2 2 2
el Ol=1=1- Fig No.| 25 25]25[ = 5 1 172137-62970 GROMMET 2 2 2
6 1 17212279890  CLAMP, HOSE 11 1
7 1 22857-400120  SCREW, 4X12 2 2 2
8 1 93316855770  BAND 101 1
9 1 22857-400100  SCREW, 4X10 2 2 2
10 1 933113-05150  LAMP, ROOM 11 1
1 2 933113-05160  BULB, 12V 5W 101 1
12 1 17231217250  ASHTRAY 11 1
13 1 22867-400100  SCREW, 4X10 3 3 3
>0y kL 14 1 933113-15000  LIGHTER ASSY, CIGAR 11 1
FRONT LEVER 15 1 172165-16200 MOTOR 520A, WIPER 11 1
16 1 172734-17070  BLADE 450, WIPER 11 1
17 1 17216517130  ARM, WIPER 101 1
18 1 172151-17300 COVER 11 1
19 1 172162-17330  SWITCH, WIPER 11 1
20 1 26013-060122  BOLT, M6X 12 3 3 3
21 1 26022-050202  SCREW, M5X20 11 1
22 1 119247-77100  RELAY, SAFETY 101 1
23 1 26022060122 SCREW, M6X12 101 1
24 1 22137-060000 WASHER, 6 11 1

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B37-2B C F D)=B37-2B P S,E
Flg .26. WORK LAMP EB;:BS%ZB CSE EE;:B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
D—552F A B () O (E) R
Fig 2 6 WORK LAMP 1 172137-16560 BAND 5 5 5 5 5 5
2 172141-16561 WIRE, LAMP 1 1 1 1 1 1
3 172141-17201 LAMP, WORK 1 1 1 1 1 1
4 172141-17211 BULB 1 1 1 1 1 1
172137-17401-4 COVER, LAMP 1 1 1 1

4]
@

172137-17401 COVER, LAMP

22137-130000  WASHER, 13
26013-120252 BOLT, M12X 25
933152-03700  WASHER, CLUTCH 1 1 1 1

ol
>
L N e N NN [y
=
=
=
=

o~ o
N
N
N
N
RN
RN

B37-2B(JP}

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.27. HEATER & DEFROSTER

Fig 27

E—4 & F7OR%
HEATER & DEFROSTER

OUNTRY| J PIASIEX

APPLI- _1_
CATION o

B> kL/t—
Fadn (VR

R UNo. 2512
B LNo, 26~332 8% ET
25 INC. 26~33

25

B Lo, 1
R UNo. 2~1EEHET
1 INC. 2~24

w_

® nz8v

viEwed Frow ()

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772170-17601 HEATER ASY(B37-2A) 1 1
1-1 1 172427-08160 HEATERKIT 1 1 N
(C=M/#60501) (D=M/#60501)

2 2 172162-17610 SWITCH, HEATER 1 1 1 1 1

3 2 172168-17610 HOSE, HEATER 2 2 2 2 2

4 3 172168-17620  HOSE,HEATER 2 2 2 2 2

5 3 172168-17630  TUBE,CORRUGATED 2 2 2 2 2

6 2 172124-17630  VALVE, MINIATURE 1 1 1 1 1

6-1 2 172425-17630  VALVE ASSY, HEATER 1 1 1 1 1 N
(A=M/#60718) (B=M/#60718) (C=M/#60718) (D=M/#60718) (E=M/#60718)

7 2 172124-17640  JOINT, PIPE 2 2 2 2 2

7-1 2 172124-17640  JOINT, PIPE 1 1 1 1 1 K
(A=M/#60718) (B=M/#60718) (C=M/#60718) (D=M/#60718) (E=M/#60718)

8 2 23392-030000  JOINT, RGU-3/8 1 1 1 1 1

9 2 22137-100000  WASHER, 10 4 4 4 4 4

10 2 23000-022000 CLAMP, 22 4 4 4 4 4

11 2 26013-100202 BOLT, M10X 20 4 4 4 4 4

12 2 933152-09280  BAND 3 3 3 3 3

13 2 933171-15680 GROMMET 2 2 2 2 2

14 2 172165-17601 HEATER ASSY 1 1 1 1 1

15 2 172168-79520 ELBOW 1 1 1 1 1

16 2 172135-76100 ELBOW 1 1 1 1 1

17 2 172162-03180  LABEL,HEATER SWITCH 1 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501) (E=M/#60501)

18 2 172732-11510 GROMMET 1 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501) (E=M/#60501)

19 2 172165-16541 HARNESS E 1 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501) (E=M/#60501)

20 2 172428-61650 COVER 1 1 1 1 1 W

(A=M/#60501)

(B=M/#60501)

(C=M/#60501) (D=M/#60501)

(E=M/#60501)

21 2 119247-77100
(A=M/#60501)
22 2  22137-060000

(B=M/#60501)

RELAY, SAFETY
(C=M/#60501)
WASHER, 6

(D=M/#60501)

1

1

1 1 1

(E=M/#60501)

1

1

1 1 1

(A=M/#60501)
23 2 26022-060122
(A=M/#60501)

(B=M/#60501)

(B=M/#60501)

(C=M/#60501)
SCREW, M6X12
(C=M/#60501)

(D=M/#60501)

(D=M/#60501)

(E=M/#60501)

1

1

1 1 1

(E=M/#60501)

24 2 933168-55770
(A=M/#60501)

(B=M/#60501)

BAND

(C=M/#60501) (D=M/#60501)

1

1

1 1 1

(E=M/#60501)

25 1 772165-17700 DEFROSTER ASSY 1 1

26 2 172165-17701 BRACKET COMPL. 1 1 1
27 2 172120-17710 NOZZLE, DEFROSTER 1 1 1
28 2 172122-17730 COVER, DEFROSTER 1 1 1
29 2 172165-17800 HOSE 1 1 1
30 2 22857-400120 SCREW, 4X12 2 2 2
31 2 26013-080202 BOLT, M8X 20 2 2 2
32 2 26557-050102 SCREW, M5X10 2 2 2
33 2 172122-16590 BAND 200F 2 2 2

Remarks
(1)SPEC.CODE OF OPTIONAL.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B37-2BCF (D)=B37-2BP S,E
F|928 RAD'O(OPT'ONAL) (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
SOH T 1Y) A (B (©) () () (F)

Fig 28 RAD10(OPT I ONAL) 1 1 772165-17800  RADIO ASSY 11

" 2 2 172122-16590 BAND 200F 2 2

[comta[2 PlAS[EX[PA| 3 2 172112-17190  ANTENNA 11

Figho 28] — | =[] 4 2 172162-17800  RADIO 11

5 2 172165-17820 COVER ASSY 1 1

6 2 172165-17850 HARNESS 1 1

Bl R sansy 7 2 17216517860  STAY ASSY, RADIO 11

1 INC. 2~12 8 2 22857-400120  SCREW, 4X12 2 2

9 2 22857-500120 SCREW, 5X12 2 2

‘ 10 2  26023-050122 SCREW, M5X12 10 10

3 11 2 933168-55770 BAND 1 1

‘ ) 12 2 933168-56000 GROMMET, 17X9 2 2

/ <
e
B37-2B(JP)
Remarks Yes No Yes No
(1)SPEC.CODE OF OPTIONAL. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B37-2B C F D)=B37-2B P S,E
Flgzg ROLLER & ADJUST EB;:B?J-ZBCS,E EE;:B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
29 o—-5 & 724K A (B) () O (B ¢
Fig ROLLER & ADJUST 1 1  172141-29110  SPROCKET 2 2 2 2 2 2
2 1 26013-120302 BOLT, M12X 30 18 18 18 18 18 18
\-\;\:._ 3 1  772175-37110 IDLER ASSY, IRON 2 2 2 2 2 2
/ ! 4 2 172175-37110 IDLER, 280 2 2 2 2 2 2
e 5 2 19463042120  PLUG, PTL/8 2 2 2 2 2 2
i 6 2 17214137111  FORK(L), IDLER 2 2 2 2 2 2
e el 19 | 7 2 17214137121  FORK(R), IDLER 2 2 2 2 2 2
- “13 @ 8 2 172175-99490 IDLER KIT, FRONT 2 2 2 2 2 2
A - 9 3 172164-37120 SEAL, OIL 4 4 4 4 4 4
1 o 10 3 172175-37130 SHAFT, IDLER 2 2 2 2 2 2
11 3  172631-37150 COLLAR, 35X45X34 2 2 2 2 2 2
12 3 172631-37160 COLLAR, 35X45X22.5 4 4 4 4 4 4
13 3 22242-000300 RING, 30 2 2 2 2 2 2
14 3 22252-000800 RING, 80 4 4 4 4 4 4
15 3  24101-063074 BEARING, BALL 6307 4 4 4 4 4 4
16 1 933111-23600 SEAL, OIL 2 2 2 2 2 2
17 1 26013-100402 BOLT, M10X 40 8 8 8 8 8 8
18 1 933171-13691 PLUG 2 2 2 2 2 2
19 1 772422-37300 ROLLER ASSY, TRACK 8 8 8 8 8 8
21 2 172422-37310 SHAFT, ROLLER 8 8 8 8 8 8
22 2 172141-37320 SPACER 16 16 16 16 16 16
23 2  1A1030-48250 SEAL, QLF30621218 16 16 16 16 16 16
24 2 22252-000620 RING, 62 16 16 16 16 16 16
2
2
1
1

25 22252-000750 RING, 75 16 16 16 16 16 16
26 933111-73800 BEARING, BALL 16 16 16 16 16 16
&%g‘%ﬂﬁgﬁspﬂ 27 26116-160352 BOLT, M16X 35 PLATED 16 16 16 16 16 16
27-1 172162-82980 BOLT M16X 35 16 16 16 16 16 16 N
(A=M/#60588) (B=M/#60588) (C=M/#60588) (D=M/#60588) (E=M/#60588) (F=M/#60588)
28 1 22217-160000 WASHER, SPRING 16 8 8 8 8 8 8
29 1  24325-000400 O-RING, 1BG40.0 2 2 2 2 2 2
30 1 772116-37502 ROLLER ASSY, CARRIER 2 2 2 2 2 2
32 2 172146-37510 SHAFT, ROLLER 2 2 2 2 2 2
33 2 172116-37540 PLUG, BLIND 2 2 2 2 2 2
34 2 1E6140-73420  SEAL, OIL QLF255218 2 2 2 2 2 2
35 2 22252-000520 RING, 52 4 4 4 4 4 4
36 2 24101-062054 BEARING, BALL 6205 4 4 4 4 4 4
37 2 24311-000460 O-RING, 1AP46.0 2 2 2 2 2 2
38 1 22451-160170  WIRE, 1.6X 170 2 2 2 2 2 2
39 1 933110-21600 BOLT M 8X 18 2 2 2 2 2 2
40 1 172422-37700 SPRING ASSY, CRAWLER 2 2 2 2 2 2
41 1 172422-37780 PISTON ASSY, ADJUST 2 2 2 2 2 2
42 1 172122-37843 VALVE ASSY, NIPPLE 2 2 2 2 2 2
43 2 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
44 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
45 1 172122-37830 RING, BUCK UP 2 2 2 2 2 2
B37-2B (JP) 46 1 772422-37100 IDLER ASSY, RUBBER 2 2 2 2 2 2
47 2 194630-42120 PLUG, PT1/8 2 2 2 2 2 2
48 2 172422-37100 IDLER, 289 2 2 2 2 2 2
49 2 172141-37111 FORK(L), IDLER 2 2 2 2 2 2
Remarks 50 2 172141-37121 FORK(R), IDLER 2 2 2 2 2 2
(1)IRON CRAWLER SPEC. 51 2 172175-99490 IDLER KIT, FRONT 2 2 2 2 2 2
(2)RUBBER CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 (A)=B37-2BC F (D)=B37-2BP S,E
F|929 ROLLER & ADJUST (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
29 O—5 & 7P+ b+ A B © O E ¢
Fig ROLLER & ADJUST 52 3 24101-063074  BEARING, BALL 6307 4 4 4 4 4 4
53 3  172164-37120 SEAL, OIL 4 4 4 4 4 4
AN 38 .. 54 3 172175-37130 SHAFT, IDLER 2 2 2 2 2 2
R 55 3 172631-37150 COLLAR, 35X45X34 2 2 2 2 2 2
56 3 172631-37160 COLLAR, 35X45X22.5 4 4 4 4 4 4
57 3 22242-000300 RING, 30 2 2 2 2 2 2
58 3  22252-000800 RING, 80 4 4 4 4 4 4
" 5l J
16
17 94 A
l 40 i 50—t
RUBBER CRAWLER SPEC.
<.
B37-28 (JP)
Remarks
(1)IRON CRAWLER SPEC.
(2)RUBBER CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B37-2BC F D)=B37-2B P S,E
F|g.30. CRAWLER 253:537-25 CSE EE;:B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
s0—5 A (B (©) O (E ¢
Fig 3 OCRAWLER 1 1 172422-38100  SHOE ASSY, TRACK 1 1 1 1 1 1
2 2 172422-38110  PLATE L, SHOE 43 43 43 43 43 43
3 2 172422-38140  LINK ASSY, TRACK 1 01 1 1 1 1
COUNTRY}J PIASIEX|PA 4 3 172141-38200 BUSH 43 43 43 43 43 43
Figho |30] 30130131 5 3 172141-38210  PIN, CRAWLER 42 42 42 2 2 &
6 1 17214138220  PIN, MASTER 101 1 1 1 1
7 1 172614-38300  PIN, LOCK 1 1 1 1 1 1
8 1 172422-38120  SHOE ASSY, TRACK 11 1 1 1 1
9 2 172422-38130  PLATE R, SHOE 43 43 43 43 43 43
10 2 172422-38140  LINK ASSY, TRACK 1 1 1 1 1 1
11 3 172141-38200  BUSH 43 43 43 43 43 43
12 3 172141-38210  PIN, CRAWLER 42 42 42 42 42 42
13 1  172141-38220  PIN, MASTER 1 1 1 1 1 1
15 SasE~5 e 14 1 172614-38300  PIN, LOCK 1 1 1 1 1 1
RUBBER CRAMLER o ~. 15 1 17242238600 CRAWLER ASSY, RUBBER 2 2 2 2 2 2

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.31. CRAWLER(PA)

-3 (Ph)
Fig 3 1 CRAWLER (PA)

[countrY]J P]AS[EX]PA]
[Fig .| 30130 [30[31]

6221 »2)
/ (22LINK)

121U »2)
(21LINK)
g2y o)

{22LINK)

1@1y>2)
/ (2ILINK)

B37-2B (JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks
THIS FIGURE IS NEWLY ADDED.

No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 172436-38100 CRAWLER ASSY, 350 2
2 2 172436-38140 LINK ASSY, TRACK 2
3 3 172141-38200 BUSH 42
4 3 172141-38210 PIN, CRAWLER 40
5 2 172614-38550 CRAWLER ASSY 42
6 1 172436-38110 CRAWLER ASSY, 350 2
7 2 172436-38150 LINK ASSY, TRACK 2
8 3 172141-38200 BUSH 44
9 3  172141-38210 PIN, CRAWLER 42
10 2 172614-38550 CRAWLER ASSY 44
11 1 172141-38220 PIN, MASTER 4
12 1 172614-38300 PIN, LOCK 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.32. CONTROL EQUIP.(LEVER&STAND:FRO

32 R UV - & MU 0y -)
Fig. CONTROL EQUIPMENT(LEVER & STAND:FRONT LEVER)

[countey[J P]AS[EX]PA]

Figho[32[=[=-T-]

028y FFi)ALHE

Dy y FrEy b GNE TOUCH DECEL SPEC.
2

ONE TOUCH DECEL KIT,
172189-08200 (70/kN -)

(FRONT LEVER)
IEENe. 150 R LNo. 1ADGARIS
TABNo. 19ZESIET =
Detail is shown in Fig 119

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description R
A B (€ O (E) (F)

1 2 172190-45060 LEVER, DECEL 1 1 1
2 2 172176-47870 KNOB 1 1 1
3 2 26587-040062  SCREW, M4X 6 1 1 1
4 2 26736-140002 NUT, M14 1 1 1
5 2 933152-09280 BAND 1 1 1
6 2 933168-55770  BAND 2 2 1
7 1 933168-55770  BAND 2 2

8 1 194145-04810 WASHER 2 2

9 1 194300-21450 PLUG 1 1

10 1 172151-45010 BOOT PLEVER 2 2

11 1 172165-45301  SUPPORTASSY 1 1

12 1 172151-45320  PLATE, BOOT 2 2

13 1 172165-45420 COVERASSY 1 1

14 1 172165-45450 COVER, SUPPORT 1 1

15 1 172165-45470 COVER, SUPPORT 1 1

16 1 172165-45620 COVER, SUPPORT 1 1

17 1 194630-62360 GROMMET 4 4

18 1 172519-63240  BOLT 2 2

19 1 172519-63240 BOLT 8 8

20 1 172519-63240 BOLT 5 5

21 1 22217-100000 WASHER, SPRING 10 7 7

22 1 26013-080162 BOLT, M8X 16 8 8

23 1 26116-100202 BOLT, M10X 20 PLATED 4 4

24 1  26116-100504 BOLT, M10X 50 PLATED 1 1

25 1 26116-100902 BOLT, M10X 90 PLATED 2 2

26 1 26716-100002 NUT, M10 1 1

27 1 172165-45000 LEVERASSY 1 1

28 1 172165-45030 LEVERASSY 1 1

29 1 172165-45071 KNOB ASSY 1 1

30 1 172165-45081 KNOB ASSY 1 1

31 1 26587-040062  SCREW, M4X 6 2 2

32 1 26736-140002 NUT, M14 2 2

Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.119.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.33. CONTROL EQUIP.(LEVER&STAND:SID gg;:gg;_ggggE gggzgg;gggig
(C)=B37-2BP F (F)=B37-2B P AS
. . .. No. Lev. Parts No. Description Qty I R
33 RREEE UV - & AN by o) A (B) (C) (D) (E) (F)

Fig CONTROL EQUIPMENT (LEVER & STAND:SiDE LEVER) 1 2 172190-45080 LEVER, DECEL 1 1 1
2 2 172176-47870  KNOB 1 1 1
CONTRY|J PIASIEXIPA CONIRYL L P1AS EX EA 3 2 26587-040062  SCREW, M4X 6 1 1 1
Figho |3313413313 CATION (3 --1= 4 2 26736-140002  NUT, M14 1 1 1
2 ??@’cﬁé&ibﬁf ~ 5 2 933152-09280  BAND 1 1 1
mra-onio il ) 6 2 93316855770  BAND 2 2 1

B No. 150 UNo. 1BORIE 7 1 26736-140002  NUT, M14 2 2

48 o143 T L n Fig. 119 8 1 093316855770 BAND 2 >

19 % & FF I AHE 9 1 194145-04810  WASHER 2 2

46%8 45——@“9— ONE TOUCH DECEL SPEC. 10 1 194300-21450 PLUG 1 1

1 1 172146-41320 GROMMET 1 1

12 1 17216545620  COVER, SUPPORT 1 1

13 1 172165-46401  SUPPORT ASSY 1 1

14 1 172165-46660 COVER ASSY 1 1

15 1 172165-47100  STAND, LEVER 1 1

16 2 17214141370  BUSH 2 2

18 2 24550-025150  BUSH, 25X15 2 2

19 1 172165-47300  STAND, LEVER 1 1

20 2 17214141370  BUSH 2 2

22 2 24550-025150  BUSH, 25X15 2 2

23 1 17216547711 PLATE 2 2

24 1 172165-47720  GUIDE ASSY, HOSE 1 1

25 1 172165-47730  GUIDE ASSY, HOSE 1 1

26 1 172165-47770  BRACKET, ACCEL 1 1

27 1 17216547980  SHIM 4 4

28 1 172165-47990  WASHER 2 2

29 1 17215153430 GROMMET, 34 2 2

30 1 194630-62360 GROMMET 4 4

31 1 172519-63240  BOLT 2 2

32 1 172519-63240  BOLT 5 5

33 1 22217-100000 WASHER, SPRING 10 7 7

34 1 22242000250 RING, 25 2 2

35 1 24311-000340  O-RING, 1AP34.0 4 4

36 1  24761-020000  NIPPLE, GREASE PT1/8 4 4

37 1 26013-080162  BOLT, M8X 16 8 8

38 1 26013-080202  BOLT, M8X 20 4 4

39 1  26013-100202  BOLT, M10X 20 2 2

40 1 26116-100202  BOLT, M10X 20 PLATED 4 4

41 1 26116-100504  BOLT, M10X 50 PLATED 1 1

42 1 26116-100902  BOLT, M10X 90 PLATED 2 2

43 1 26716-100002  NUT, M10 1 1

44 1 17215145010  BOOT PLEVER 2 2

45 1 172165-45071  KNOB ASSY 1 1

B37-28 (JP) 46 1 17216547821  LEVER 2 2

47 1 17216547851  LEVER 1 1

48 1 17216547871  KNOB ASSY 1 1

49 1 26587-040062  SCREW, M4X 6 2 2

Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.119.

(2)A KNOB WITH A BUILT-IN
HORN SWITCH. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.34. CONTROL EQUIP.(LEVER&STAND)(AS sz cr (O)=Bs728p 5
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
B (U - & A9UN N U ) (AS) @ (B (© O E ®
Fig 34 CONTROL EQUIPMENT (LEVER & STAND:SIDE LEVER) (AS) 1 1 172165-47900  BRACKETR 1 1
2 1 172165-47930 BRACKET L 1 1
[comry[J P[ASTEX[PA] 3 1  172165-47960 BOLTM 8 4 4
[Figno. | 33134133133 4 1 26013-080202  BOLT, M8X 20 4 4
5 1 22117-080000 WASHER, 8 4 4
6 1 24761-020000 NIPPLE, GREASE PT1/8 3 3
7 1 26013-080202 BOLT, M8X 20 4 4
8 1 26013-100202 BOLT, M10X 20 2 2
9 1  194145-04810 WASHER 2 2
10 1 26116-100202 BOLT, M10X 20 PLATED 4 4
11 1 172146-41320 GROMMET 1 1
12 1 26116-100504 BOLT, M10X 50 PLATED 1 1
13 1 172165-46401 SUPPORT ASSY 1 1
14 1 172165-46660 COVER ASSY 1 1
15 1 172165-47100 STAND, LEVER 1 1
16 2 172141-41370 BUSH 2 2
18 2 24550-025150 BUSH, 25X15 2 2
19 1 172165-47300 STAND, LEVER 1 1
20 2 172141-41370 BUSH 2 2
22 2 24550-025150 BUSH, 25X15 2 2
23 1 26116-100902 BOLT, M10X 90 PLATED 2 2
24 1 172165-47720 GUIDE ASSY, HOSE 1 1
25 1 172165-47730 GUIDE ASSY, HOSE 1 1
26 1 172165-47770 BRACKET, ACCEL 1 1
27 1 172165-47980 SHIM 4 4
28 1 172165-47990 WASHER 2 2
29 1 172151-53430 GROMMET, 34 2 2
30 1 194630-62360 GROMMET 4 4
31 1 26716-100002 NUT, M10 1 1
32 1 172519-63240 BOLT 8 8
33 1 22217-100000 WASHER, SPRING 10 7 7
34 1 22242-000250 RING, 25 2 2
35 1 24311-000340 O-RING, 1AP34.0 4 4
36 1  194300-21450 PLUG 1 1
37 1 24761-020000 NIPPLE, GREASE PT1/8 1
B37-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.35. CONTROL EQUIP.(DRIVE) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
3 PREE (17) 1 1 17214141340 BOOT (2) (g) (g) (2) (E) (Z)
Fig CONTROL EQUIPMENT (DRIVE) 2 1 172168-45101  LEVER ASSY, TRACK 11 1 1 1 1
3 2 17214141370  BUSH 2 2 2 2 2 2
5 1 17216845121  LEVER ASSY, TRACK 1 1 1 1 1 1
6 2 172141-41370  BUSH 2 2 2 2 2 2
8 1 172164-45951  GRIP, DRIVE 101 1 1 1 1
9 1 172164-45961  GRIP, DRIVE 1 1 1 1 1 1
10 1 172124-46200 O-RING 3 3 3 3 3 3
1 1 24761020000  NIPPLE, GREASE PT1/8 2 2 2 2 2 2
12 1 26116-100504  BOLT, M10X 50 PLATED 4 4 4 4 4 4
13 1 26716-100002  NUT, M10 4 4 4 4 4 4
14 1 26756-100002  NUT, LOCK M10 2 2 2 2 2 2
15 1 17216845200  SHAFT ASSY, TRACK 1 1 1 1 1 1
16 1 26013-100252  BOLT, M10X 25 2 2 2 2 2 2
17 1 17216546100 PEDALASSY 1 01 1 1 1 1
18 1 172165-46150 PEDALASSY 1 01 1 1 1 1
19 1 26013-060302  BOLT, M6X 30 4 4 4 4 4 4
20 1 172168-45940  ROD 200 2 2 2 2 2 2
21 1 17212246590 ELBOW 2 2 2 2 2 2
22 1 22137-080000 WASHER, 8 2 2 2 2 2 2
23 1 22417-160160  PIN, COTTER 1.6X16 2 2 2 2 2 2
24 1 26051080002  NUT, M8 4 4 4 4 4 4
25 1 933110-54100  PIN 2 2 2 2 2 2

B37-2B(JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.36. CONTROL EQUIP.(SWING) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
3 R G
. 1 1  1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1 1
Fig CONTROL EQUIPMENT (SWING) > 1 17912446200 O-RING 5 2 2 2 2 3
3 1 172165-46300 LINK W/BUSH 1 1 1 1 1 1
4 2 172141-41360 BUSH 2 2 2 2 2 2
6 1 172165-46350 BRACKET, PEDAL 1 1 1 1 1 1
7 1 172168-46800 LINK W/BUSH, SWING 1 1 1 1 1 1
8 2  172141-41370 BUSH 2 2 2 2 2 2
10 1 172168-46820 SHAFT ASSY, SWING 1 1 1 1 1 1
11 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
12 1 22351-040032 PIN, SPRING 4.0X32 1 1 1 1 1 1
13 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
14 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1
15 1 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
16 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
17 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
18 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
19 1 172068-28490 SPRING 4 4 4 4 4 4
20 1 172157-45990 BOOT, PEDAL 1 1 1 1 1 1
21 1 172165-46230 SHAFT, SWING 2 2 2 2 2 2
22 1 172165-46261 COVER, PEDAL 2 2 2 2 2 2
23 1 172165-46281 PEDAL ASSY, SWING 1 1 1 1 1 1
24 1 172165-46340 BOLT 2 2 2 2 2 2
25 1 22137-080000 WASHER, 8 2 2 2 2 2 2
26 1 22351-040020 PIN, SPRING 4.0X20 2 2 2 2 2 2
27 1 26116-080304 BOLT, M8X 30 PLATED 2 2 2 2 2 2
28 1 26716-080002 NUT, M8 2 2 2 2 2 2
29 1 26716-080002 NUT, M8 4 4 4 4 4 4
30 1 172122-46590 ELBOW 3 3 3 3 3 3
31 1 172168-46840 ROD 240 1 1 1 1 1 1
32 1 172168-46860 ROD 100 1 1 1 1 1 1
33 1 172122-47250 BALL 8, LINK 1 1 1 1 1 1
34 1 22137-080000 WASHER, 8 4 4 4 4 4 4
35 1 26051-080002 NUT, M8 7 7 7 7 7 7
36 1 172146-41910 PIN 14-100 1 1 1 1 1 1

B37-2B (JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.37. CONTROL EQUIP.(BLADE) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
Fig. 3 %Sﬁ%iiézulllpﬂEﬁT (BLADE) 1A 1 172165-45100 LEVER ASSY, BLADE 1 1
1B 1 172165-45270 LEVER ASSY, BLADE 1 1 1 1
2 1 172164-45970 GRIP, BLADE 1 1 1 1 1 1
3 1 22351-030032 PIN, SPRING 3.0X32 1 1 1 1 1 1
4 1 22351-050032 PIN, SPRING 5.0X32 1 1 1 1 1 1
5 1 172165-45140 LINK, BLADE 1 1 1 1 1 1
6 1 172165-45181 BRACKET ASY 1 1 1 1 1 1
7 2 172141-41360 BUSH 2 2 2 2 2 2
9 1 24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
10 1 26013-100202 BOLT, M10X 20 3 3 3 3 3 3
11 1 26116-100354 BOLT, M10X 35 PLATED 2 2 2 2 2 2
12 1 26716-100002 NUT, M10 2 2 2 2 2 2
13 1 172141-42950 CABLE, BLADE 1 1 1 1 1 1
14 1 172141-42960 JOINT, CABLE 1 1 1 1 1 1
15 1 172168-45140 SUPPORT, CABLE 1 1 1 1 1 1
16 1 172142-45670 ROD, SPOOL 1 1 1 1 1 1
17 1 172122-46590 ELBOW 1 1 1 1 1 1
18 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
19 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
20 1 26051-080002 NUT, M8 1 1 1 1 1 1
21 1 933110-54100 PIN 1 1 1 1 1 1
22 1 933168-28480 WASHER, 20X9X3.2 1 1 1 1 1 1

Z0x k-
FRONT LEVER

COUNTRY] J PI[AS|EX|PA
APPLI~ | _1_
carion | ©

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.38. CONTROL EQUIP.(CUT OFF LEVER&P Egigg;jgg; gzg:xggig
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

@ B € O E @

3 IRAEERE (hyMIVN - & N5 b T0VRN ) 1 1  172164-17150  BRACKET, SWITCH 1 1
F I g CONTROL EQU[PMENT (CUT OFF LEVER & PEDAL 2 1 172165-45800 LEVER, CUT-OFF 1 1
:FRONT LEVER) 3 1  172165-45841  LEVER, CUT-OFF 1 1

COUNTRY) J PIASIEX]P A 4 1 172165-45880  SHAFT 1 1
FigNo. |38| —[—1|— 5 1 172165-45900 BRACKET RASSY 1 1
6 2 172141-41360 BUSH 1 1

8 1 17216545930 BRACKET L COMP 1 1

9 2 172141-41360  BUSH 1 1

1 1 172165-45970  SPRING 1 1

12 1 172165-45980  BOLT 10X65 1 1

13 13 1 172116-46630  KNOB, LEVER 2 2

14 1 22137-080000 WASHER, 8 2 2

i> 15 1 22217-100000 WASHER, SPRING 10 1 1

16 1 22351-050025  PIN, SPRING 5.0X25 2 2

17 1 26013-080202  BOLT, M8X 20 2 2

18 1 26013-100252  BOLT, M10X 25 2 2

19 1 26716-100002  NUT, M10 4 4

20 1 172122-45830  PAD, METAL 1 1

21 1 172176-46400 BRACKET 1 1

22 2 172141-41360  BUSH 2 2

24 1 172176-46480  LINK 1 1

25 1 172165-46570  PEDALASSY, LOW-HIGH 1 1

26 1 172162-46690  SPRING 1 1

27 1 22217-100000 WASHER, SPRING 10 1 1

28 1 22351-050025 PIN, SPRING 5.0X25 1 1

29 1 24311-000210  O-RING, 1AP21.0 2 2

30 1 26013-100252  BOLT, M10X 25 2 2

31 1 26116-100504  BOLT, M10X 50 PLATED 1 1

32 1 26716-060002  NUT, M6 1 1

33 1 26716-100002  NUT, M10 1 1

34 1 26911-060202  SCREW, M6X20 1 1

28

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.39. CONTROL EQUIP.(CUT OFF LEVER&P

Fig 9

[(RH1

IR (MUY - & N5 M8 b o)
CONTROL EQUIPMENT (CUT OFF LEVER & PEDAL
:SIDE LEVER)

\'\_ 17

Fp / EfHE
CANOPY SPEC.

Fp E 4R
CABIN SPEC.

o
%] 3535

‘ck 37

CONTRY] J PIAS[EX[PA ¢
weL-T_ T [ =] Ko |
CATION mff I~
' \»
| ~

™SO P
;@ SN
k = e

COUNTRY|J PIASIEXIPA

APPLI- | _ _
CATION o

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS

(F)=B37-2B PAS

No. Lewv. Parts No. Description
A B (€ O (E) (F)

1 1 172164-17150 BRACKET, SWITCH 2 2 1 2
2 1 1D4070-23580 GRIP 2 2 1 2
3 1 172124-46200 O-RING 4 4 2 4
4A 1 172165-47400 LEVER, LOCK 1 1

4B 1 172168-47701 LEVER, LOCK 1
5A 1 172165-47450 LEVER, LOCK 1 1

5B 1 172165-47681 LEVER, LOCK 1 1
6 1 172165-47500 ARM ASSY, LOCK 2 2 1 2
7 1  172165-47550 BUSH 2 2 1 2
8 1 172165-47601 GUIDE ASSY, LOCK 1 1 1
9 1 172165-47621 GUIDE ASSY, LOCK 1 1 1 1
10 1 172165-47801 SPRING, GAS 2 2 1 2
11 1 1A1380-56661 SPRING, RETURN 2 2 1 2
12 1 22137-080000 WASHER, 8 4 4 2 4
13 1 22137-080000 WASHER, 8 4 4 2 4
14 1 22272-000070 RING, E-7 2 2 1 2
15 1  22351-035040 PIN, SPRING 3.5X40 2 2 1 2
16 1 22351-060040 PIN, SPRING 6.0X40 2 2 1 2
17 1 22417-200200 PIN, COTTER 2.0X20 4 4 2 4
18 1 26013-080202 BOLT, M8X 20 4 4 2 4
19 1 26013-100202 BOLT, M10X 20 4 4 2 4
20 1 26716-060002 NUT, M6 1 1 1 1
21 1 26716-100002 NUT, M10 1 1 1 1
22 1  26911-060202 SCREW, M6X20 1 1 1 1
23 1 172122-45830 PAD, METAL 1 1 1 1
24 1 172176-46400 BRACKET 1 1 1 1
25 2 172141-41360 BUSH 2 2 2 2
27 1 172176-46480 LINK 1 1 1 1
28 1 172165-46570 PEDAL ASSY, LOW-HIGH 1 1 1 1
29 1 172162-46690 SPRING 1 1 1 1
30 1 22217-100000 WASHER, SPRING 10 1 1 1 1
31 1  22351-050025 PIN, SPRING 5.0X25 1 1 1 1
32 1  24311-000210 O-RING, 1AP21.0 2 2 2 2
33 1 26013-100252 BOLT, M10X 25 2 2 2 2
34 1 26116-100504 BOLT, M10X 50 PLATED 1 1 1 1
35 1 172165-47970 BAR 1

36 1 22137-080000 WASHER, 8 2

37 1 22417-200200 PIN, COTTER 2.0X20 2

N:Old+ <esg New, Q:Old+— = New, R:Old ::S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.40. CONTROL EQUIP.(P.T.O. CONTROL)

rie 4

o
o

T OHFF v | (F=AIs ) :

. T.0. UNIFLOW K)'T(FRAME END)
2190-74600

Euo. 40D R LNo. tl\f)?ﬁﬂli 1
1

.
~
I

ENo. 11928 T
etail is shown in Fig 19

TOo%w b

1.0 KIT .
2189-08502-4 (FN/pVA -
2189-0B5i2-4 (#4+ V.

WESISIT0 FhE

ElNo. 11928 F 1
Detail is shown in Fig. 119

N —
ENo. 100D B LNo. 22AR TF22BDEEAIL
FEN .

SR (PTOIM-I)
CONTROL EQUIPMENT(P. T. 0. CONTROL)

~.
~

45

4
35

PTORMAY b ZL—AIX K

P.T.0. CONFLUENCE K|T, FRAME END
172170-74620 E7u‘/_|~l/n_ =)

172170-74630 (344" bA" )

IEENo. 408t UNo, 35ARTFISBOEMRIL
BN 119E8ITF &

Detail is shown in Fig. 118

B37-2B(JP)

(A)=B37-2BCF
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B CAS
(F)=B37-2B PAS

Remarks
(1)OPTIONAL:UNIFLOW
DETAILS IS REFER TO FIG.119.
(2)OPTIONAL:CONFLUENCE
DETAILS IS REFER TO FIG.119.
(M)MISPRINT.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)

1 1 172190-74600  PTO KIT, FRAME END 1 1 1 1 1
2 2 1C6141-35370  SPRING, LOCK 1 1 1 1 1 1
3 2 172146-41910  PIN 14-100 1 1 1 1 1 1
4 2 172141-42960 JOINT, CABLE 1 1 1 1 1 1
5 2 172151-45650 CABLE 1 1 1 1 1 1
6 2 172142-45670 ROD, SPOOL 1 1 1 1 1 1
7 2 172157-45990  BOOT, PEDAL 1 1 1 1 1 1
8 2 172168-46250  SUPPORT, CABLE 1 1 1 1 1 1
9 2 172165-46281 PEDAL ASSY, SWING 1 1 1 1 1 1
10 2 172165-46340 BOLT 2 2 2 2 2 2
11 2 172165-46350 BRACKET, PEDAL 1 1 1 1 1 1
12 2 172165-46450 LOCK CMP 1 1 1 1 1 1
13 2 172165-46480  BOLT 1 1 1 1 1 1
14 2 172165-46490  SHIM 5 5 5 5 5 5
15 2 172122-46590 ELBOW 1 1 1 1 1 1
16 2 172165-46600  LINK, PEDAL 1 1 1 1 1 1
17 3 172141-41360 BUSH 2 2 2 2 2 2
19 2 172168-46870  BRACKET 1 1 1 1
20 2 22137-080000 WASHER, 8 2 2 2 2 2 2
21 2 22351-040032 PIN, SPRING 4.0X32 1 1 1 1 1 1
22 2 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
23 2 24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
24 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
25 2 26013-100162 BOLT, M10X 16 2 2 2 2
26 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
27 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
28 2 26051-080002 NUT, M8 1 1 1 1 1 1
29 2 26116-080304 BOLT, M8X 30 PLATED 2 2 2 2 2 2
30 2 26716-080002 NUT, M8 2 2 2 2 2 2
31 2 26716-080002 NUT, M8 2 2 2 2 2 2
32 2 933110-54100 PIN 1 1 1 1 1 1
33 2 933168-28480 WASHER, 20X9X3.2 1 1 1 1 1 1
34 2 172165-03231 LABEL, P.T.O. 1 1 1 1 1 1

35A 1 172168-74620 PTO KIT, CONFLUENCE 1 1 M

35A-1 1 172170-74620  PTO KIT, CONFLUENCE 1 1 2

35B 1 172168-74630 PTO KIT, CONFLUENCE 1 1 M

35B-1 1 172170-74630  PTO KIT, CONFLUENCE 1 1 2
36 2 172142-45670 ROD, SPOOL 1 1 1 1 1 1
37 2 1A1040-45890  WASHER, 10X36X4.5 1 1 1 1 1 1
38 2 172312-45930  SPRING, 13X1.2X70 1 1 1 1 1 1
39 2 172116-45940 KNOB, LEVER 1 1 1 1 1 1
40 2 172168-46100 BRACKET 1 1 1 1 1 1
41 2 172168-46160  LINK W/BUSH 1 1 1 1 1 1
42 3 172141-41370 BUSH 2 2 2 2 2 2
44 2 172124-46200  O-RING 2 2 2 2 2 2
45 2 172168-46231 CABLE 1 1 1 1 1 1
46 2 172122-46590 ELBOW 1 1 1 1 1 1
47 2 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
48 2 22351-080020  PIN, SPRING 8.0X20 1 1 1 1 1 1
49 2 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1 1
50 2 24761-050000  NIPPLE, GREASE C 1 1 1 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.40. CONTROL EQUIP.(P.T.O. CONTROL)

4 SR (PTOIM-I)
Fig. CONTROL EQUIPMENT(P. T. 0. CONTROL)

o

TOHFFy MU-aIsf) 7
; g UNIFLGW K17 (FRAME END)

N

N

.
~

. T.
2

I

-74600

BhNo. DR L No. 1OFFAIT
ENo. 1192 BB TF=

etail is shown in Fig 19

TOo%wy b

. T.0. KIT .
72189~08502-4 (70pbA, -
72189-08512-4 (44} bV -

I ENo. 100D R LNo. 22ARUR22BDEFHEIS
HENo 119ZBHTFEN ~
Detail is shown in Fig 119

&

o

——a

~.
~

45

4
35

PTORMAY b ZL—AIX K

P.T.0. CONFLUENCE K|T, FRAME END
172170-74620 E7u‘/_|~l/n_ =)

172170-74630 (344" bA" )

IEENo. 408t UNo, 35ARTFISBOEMRIL
BN 119E8ITF &

Detail is shown in Fig. 118

B37-2B(JP)

(A)=B37-2BCF
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B CAS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty |
A B () O (E) R

51 2  26051-080002 NUT, M8 1 1 1 1 1 1

52 2  26116-100202 BOLT, M10X 20 PLATED 3 3 3 3 3 3

53 2 26116-100602 BOLT, M10X 60 PLATED 1 1 1 1 1 1

54 2 933110-54100 PIN 1 1 1 1 1 1

55 2 933168-28480 WASHER, 20X9X3.2 1 1 1 1 1 1

56 2 172168-46190 LEVER 1 1 1 1 1 1

57 2 172141-42960 JOINT, CABLE 1 1 1 1 1 1

Remarks
(1)OPTIONAL:UNIFLOW
DETAILS IS REFER TO FIG.119.
(2)OPTIONAL:CONFLUENCE
DETAILS IS REFER TO FIG.119.
(M)MISPRINT.

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.41. FRAME & TURNING BEARING

4 =4 & REINT U YT
Fig FRAME & TURNING BEARING

14 [cowntry[J PIAS]EX]PA]
[Figno. 41 [a1141]42]

(mdt :

Qe

o 0—Stt
IRON CRAWLER SPEC. 4

B37-2B{JP)

Remarks
(1)IRON CRAWLER SPEC.

(A)=B37-2B C F (D)=B37-2BP S,E
(B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172422-50100 FRAME ASSY, LOWER 1 1 1 1 1 1
2 1 172141-50890 GROMMET 2 2 2 2 2 2
3 1  172730-05250 WASHER 12 12 12 12 12 12 1
4 1 172141-50901 GUARD, SHOE 4 4 4 4 4 4 1
4-1 1 172422-50910 GUARD, SHOE 4 4 4 4 4 4 N 1
(A=M/#60652) (B=M/#60652) (C=M/#60652) (D=M/#60652) (E=M/#60652) (F=M/#60652)
5 1 26013-120452 BOLT, M12X 45 12 12 12 12 12 12 1
6 1 172730-05250 WASHER 9 9 9 9 9 9
7 1 172131-37170 BOLT M12X 30 8 8 8 8 8 8
8 1 172168-53300 WEIGHT, COUNTER 1 1 1 1 1 1
9 1 172168-53400 WEIGHT ASSY, CENTER 1 1 1 1 1 1
10 1  172141-53350 GROMMET, 26 6 6 6 6 6 6
11 1 172168-53350 WEIGHT, COUNTER 1 1 1 1 1 1
12 1 172168-53430 WEIGHT, SIDE 1 1 1 1 1 1
13 1 172168-53440 WEIGHT, SIDE 1 1 1 1 1 1
14 1 172168-53450 BOLT 12X70 3 3 3 3 3 3
15 1 22217-120000 WASHER, SPRING 12 11 11 11 1 11 11
16A 1 172427-54100 FRAME ASSY, TURNING 1 1 1 1
16B 1 172427-54100-1 FRAME ASSY, TURNING 1 1
17 2 172169-54750 BUSH 2 2 2 2 2 2
18 2 172165-81770 SEAL, DUST 2 2 2 2 2 2
19 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
20 1 172148-57601 BEARING, TURNING 1 1 1 1 1 1
21 2 172142-57610 SEAL SET 1 1 1 1 1 1
22 3 172122-57630 SEAL, SWING 1 1 1 1 1 1
23 3 172122-57640 SEAL, SWING 1 1 1 1 1 1
24 1 172122-57610 BOLT 32 32 32 32 32 32
25 1 172122-57620 PIN, PARALLEL 4 4 4 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.42. FRAME & TURNING BEARING(PA) gg;:ggzgg Coe gggzggzgg v
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
TU—h & BENT Y Y PR W e 006 @
Fig 4 FRAME & TURNING BEARING (PA) 1 1 172422-50100  FRAME ASSY, LOWER 1
2 1 172141-50890 GROMMET 2
14 [country]J PTASTE X[PA| 3 1 172730-05250  WASHER 12
[Figho 41 [41]41]42] 4 1 17242250910  GUARD, SHOE 4
5 1 26013-120452 BOLT, M12X 45 12
6 1 172730-05250 WASHER 9
7 1 172131-37170 BOLT M12X 30 8
8 1 172168-53300 WEIGHT, COUNTER 1
9 1 172168-53400 WEIGHT ASSY, CENTER 1
10 1 172141-53350 GROMMET, 26 6
11 1 172168-53350 WEIGHT, COUNTER 1
12 1 172168-53430 WEIGHT, SIDE 1
13 1 172168-53440 WEIGHT, SIDE 1
14 1 172168-53450 BOLT 12X70 3
15 1 22217-120000 WASHER, SPRING 12 11
16 1 172436-54100 FRAME ASSY, TURNING 1
17 2 172169-54750 BUSH 2
18 2 172165-81770 SEAL, DUST 2
19 1 24761-040000 NIPPLE, GREASE B 1
20 1 172148-57601 BEARING, TURNING 1
21 2 172142-57610 SEAL SET 1
22 3  172122-57630 SEAL, SWING 1
23 3  172122-57640 SEAL, SWING 1
24 1 172122-57610 BOLT 32
25 1 172122-57620 PIN, PARALLEL 4
B37-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.43. FRAME COVER

(A)=B37-2BCF
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B CAS
(F)=B37-2B PAS

No. Lewv. Parts No. Description
TL—ABIN— A B () DO () (A
Fig 43 FRAME COVER 1 2 19414504810 WASHER 1 1 1 1
2 2 17216562340 COVER, ROTARY MULTI 1 1 1 1
[CowTRY[J P|AS|EX[PA] F / Pt 2-1 2 172165-62341  COVER, ROTARY MULTI 1 1 1 1
[Fig b0 | 43 | 43143144} CANOPY  SPEC. (A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
9 3 2 172165-62380  COVER, ROTARY MULTI 1 1 1 1
4 2 26013-100162  BOLT, M10X 16 1 1 1 1
5 2 26647-100152  BOLT, WING M10X15 1 1 1 1
6 1 172428-61650 COVER 1 1 1
7 1 172732-11510 GROMMET 1 1 1
TP]ASIEX 8A 1 172168-61350-4 COVER, LAMP 1 1 1 1
#rLTo - | - 8B 1 172168-61350 COVER, LAMP 1 1
9A 1 172168-61400-4 COVER ASSY 1 1
-8 -5 9B 1 172168-61400-3 COVER ASSY 1
! 1 10A 1 172165-61450 COVERASSY 1 1 1 1
2 3 10A-1 1 172165-61450-4 COVERASSY 1 1 1 1
@ 10B 1 172165-61450-3 COVERASSY 1 1
11 1 172168-61500  PLATE 1 1 1 1 1 1
T NFFL Ut 12 1 172168-61510  PLATE 1 1 1 1 1 1
HULT! CHANGE SPEC. 13 1 172168-61520  PLATE,C 1 1 1 1 1 1
14 1 172170-61530  PLATE 1 1 1 1 1 1
Fe st 15 1 172168-61540 PLATEE 11 1 1 1 1
16 1 172428-61550 PLATE 1 1 1 1 1 1
25 17 1 172168-61560  PLATE 1 1 1 1 1 1
ol 378 18 1 172428-61600 COVER 11 1
18 99— 19A 1 172165-61190-4 COVER 1 1 1 1
+v/CHHE 44 198 1 172165-61190-3 COVER 1 1
CANOPY SPEC. & #arLr— 20 1 172165-61701  COVER, LINK 1 1 1 1 1 1
SIDE LEVER 21 1 172165-61720 RUBBER 1 1 1 1 1 1
22A 1 172165-61740-4 COVER 1 1
5 22B 1 172165-61740-3 COVER 1
23 1 17216561780 BRACKET ASSY 1 1 1
24A 1 172186-81930 PLUG 5 5 6 6
24B 1 172165-61801 PLUG 5 6
25A 1 172165-61820-4 COVER 1
70> klri— 258 1 172165-61820-3 COVER 1
FRONT LEVER
26 1 172519-63240  BOLT 4 4 4 4 4 4
hd ;ﬂmj G{Lmé‘ﬁ*v k 2 ﬁg%g{”@ﬂ&’xﬁ*‘y k . 27 1 172519-63240  BOLT 4 4 4 4 4 4
PR ey e mar) 1 mmeswi ou Lol :
17216014810 1721687471 It 4K, b SHEN ORI LIG R BRI 20 1 22137-100000  WASHER, 10 5 5 9 9 5 9
JJRISE-TASED VT2 1GH-4RS1 (L vipfh ) N 110 30 1 22137-100000 WASHER, 10 12 12 12 12 12 12
TEEINC, 108D UNo. TARTKIBORMIE 31 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2
BN lae Tt e 32 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8 8
33 1 22217-100000 WASHER, SPRING 10 28 28 28 28 28 28
34 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
B37-28(JP) 35 1 22217-140000 WASHER, SPRING 14 2 2 2
36 1 26013-080162  BOLT, M8X 16 2 2 2 2 2 2
37 1 26013-100352  BOLT, M10X 35 5 5 9 9 5 9
38 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2 2 2 2
39 1 26116-100202  BOLT, M10X 20 PLATED 8 8 8 8 8 8
Z‘;,\"A“SL"TSI CHANGE SPEC. 40 1 26116-100202  BOLT, M10X 20 PLATED 28 28 28 28 28 28
DETAILS IS REFER TO FIG.119. 41 1 26116-120252  BOLT, M12X 25 PLATED 4 4 4 4 4 4
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B37-2B C F D)=B37-2B P S,E
F|g43 FRAME COVER EB;:BS7-2BCS,E EE;:B37-2B cas
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
TL—ABN— A B () O (E) R
Fig 43 FRAME COVER 42 1 26116140352  BOLT, M14X 35 PLATED 2 2 2
43 1 26367-100002 NUT, M10 4 4 4 4 4 4
[CowTRY[J PIAS|EX|PA] S/ CH 44 1 194145-04810 WASHER 3 3 3
[Fig Mo | 43 | 43143 [ 44] CANOPY SPEC. 45 1 172165-62300 STEP 1 1 1 1 1 1
9 46A 1 172168-61300-4 COVER 1 1
46B 1 172168-61300-3 COVER 1
47 1 172141-50761 COVER 1 1 1 1 1 1
48 1 172148-61100 COVER, TRAVEL 2 2 2 2 2 2
49 1 26013-100202 BOLT, M10X 20 3 3 3 3 3 3
ConTRY[ J PIASIE X 50 1 172165-61100-4 COVER 1

APPLI-
ATION Ol-1-

4—? ‘%“-?

hs3
>

RIVFF x i PR

MULT{ CHANGE SPEC.

F4 / CtH
CANOPY_SPEC.

18

F / EHHE
CANOPY SPEC.

2
ol 378
29
py
YA FLN—
® SIDE LEVéR

l./;;s
Faz kLA~
FRONT LEVER

4 INFFLr %y b 29 x4 XNFFLIFy b

HﬂYI ﬁJm az-ucs KIT 2-WAY MULTI CHANGE KIT R
172168-74650 172168-74651 (/b - J0VbUA ) 172190-08610 172190-08611 (34/¢")
172168-74660 17216874661 (¥t 72 JAVMN ) 17219008620 172190-08621 (§+t" »)
172168-74670 172168-74671 (/L :H4b b -) TEEND. 830D R LN 1AR M BRI
172168-74680 172168-74681 (44t /- {1 I -) IEENO. N9ZBETE

TEEND, 107TDRH UNo. 1ARTAIBOEM & Detail is shown in Fig 119

IHENC. 108D EH Lo, TARIMBOEMIZ
IHEND. N9EB/T 21
Detail is shown in Fig 119

B37-2B(JP)

Remarks
(1)MULTI CHANGE SPEC.

DETAILS IS REFER TO FIG.119.
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.44. FRAME COVER(PA)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description @ @ © 0 6 @
. 4 4 L= —(PA) 1 1 172436-61100 COVER ASSY 1
Fie FRAVE COVER (PA) 2 1 172823-61500 RUBBER 1
[counTrY] 4 PTASTE X[PA] o—24 3 1  26116-100162  BOLT, M10X 16 PLATED 2
[Fig No. | 43 [ 4343 144} §—37 4 1 26116-100202 BOLT, M10X 20 PLATED 8
—29 25 5 1 26116-100202 BOLT, M10X 20 PLATED 27
19 6 1 26116-120252 BOLT, M12X 25 PLATED 4
24— 7 1 26367-100002 NUT, M10 4
37 _? 8 1 172168-61350-4 COVER, LAMP 1
9 1 172168-61400-4 COVER ASSY 1
10 1 172165-61450 COVER ASSY 1
11 1 172168-61500 PLATE 1
12 1 172168-61510 PLATE 1
13 1 172168-61520 PLATE,C 1
14 1 172170-61530 PLATE 1
15 1  194145-04810 WASHER 3
16 1 172428-61550 PLATE 1
17 1 172168-61560 PLATE 1
18 1 172428-61600 COVER 1
19 1 172165-61190-4 COVER 1
20 1 172165-61701 COVER, LINK 1
21 1 172165-61720 RUBBER 1
22 1 172165-62300 STEP 1
23 1 172141-50761 COVER 1
24 1 172186-81930 PLUG 6
25 1 172165-61820-4 COVER 1
26 1 172519-63240 BOLT 4
27 1  172519-63240 BOLT 4
28 1 172148-61100 COVER, TRAVEL 2
29 1 22137-100000 WASHER, 10 9
30 1 22137-100000 WASHER, 10 12
31 1 22217-100000 WASHER, SPRING 10 2
32 1 22217-100000 WASHER, SPRING 10 8
33 1 22217-100000 WASHER, SPRING 10 27
34 1 22217-120000 WASHER, SPRING 12 4
35 1 26013-100202 BOLT, M10X 20 3
36 1 26013-080162 BOLT, M8X 16 2
37 1 26013-100352 BOLT, M10X 35 9
B37-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.45. STEP & INSTRUMENT PANEL(FRONT

STEP & INSTRUMENT PANEL (FRONT LEVER)

RTFvT & A /R QNN -)
Fig 45

COUNTRY|J PJAS

PTORMFy b, ZL—AT/E

Fig No. | 45| —

P. T. 0. CONFLUENCE KIT, FRAME END
172170-74620 (F/MN -)

*v ./ B
CANOPY SPEC.

29 22—@

IEEINO. 400D ELH LNO. 35ADFEHEIZ
IEEND. H19EBRTEO
Detail is shown in Fig 119

P T O&iftitH

7,

P.T. 0. CONFLUENCE
sec. €3
g

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description R
A B (€ O (E) (F)

1 2 172165-62810 GROMMET, 10 1 1 1
2 2 172168-63200 PANELASSY 1 1 1
3 2 172168-03301 LABEL, SELECT 1 1 1
4 1 172168-62201 MAT, FLOOR 1 1

5 1 172142-62300 BOLT, WING 1 1

6 1 172165-62800 GROMMET 1 1

7 1 172165-62810 GROMMET, 10 2 2

8 1 172165-62830 GROMMET 1 1

9 1 22217-100000 WASHER, SPRING 10 9 9

10 1 22217-100000 WASHER, SPRING 10 4 4

11 1 22217-100000 WASHER, SPRING 10 7 7

12 1 22417-320200  PIN, COTTER 3.2X20 1 1

13 1 26116-100202 BOLT, M10X 20 PLATED 9 9

14 1 26116-100202 BOLT, M10X 20 PLATED 4 4

15 1  26116-100202 BOLT, M10X 20 PLATED 7 7

16 1 172122-17190  CLIP, TREE 5

17 1 172122-17190 CLIP, TREE 4

18 1 172157-54850 GROMMET, 18 1

19 1 172151-62240 GROMMET 2

20 1 172165-68250 PLUG,RUBBER 1

21 1 172111-16890 GROMMET, 9 1 3

22 1 172312-17260 GROMMET 1

23 1 172165-63201 PANEL ASSY 1 1

24 1 172519-63240  BOLT 10 10

25 1 172165-63250 PANELASSY 1 1

26 1 172165-63280 COVER, PANEL 1 1

27 1 172165-63660 CAP 1 1

28 1 172165-62100 STEP 1 1

29 1 172168-62100 STEP ASSY 1 1

30 1 172428-62200  STEP 1 1

Remarks
(1)P.T.O.CONFLUENCE SPEC.

DETAILS IS REFER TO FIG.119.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.46. STEP & INSTRUMENT PANEL(SIDE L eszracr ()87 7 5
(C)=B37-2BP F (F)=B37-2B P AS
No. Lewv. Parts No. Description ' |
ATy T & A /SF G N ) ® B © O 6 6
Fig 46 STEP & INSTRUMENT PANEL (SIDE LEVER) 1 2 172168-63250  PANEL ASSY 1 1
2 2 172168-03301 LABEL, SELECT 1 1
P TO&FH#E PTOGR*w k. JL—AIVE 3 1 172168-62201 MAT, FLOOR 1 1
[contr[y PTAS[EX[PA| |P.T.0. CONFLUENCE  P.T.0. CONFLUENCE KIT, FRAME END 2 1 17214262300  BOLT, WING 1 1
{Fig No. | 46 | 47 | 46 | 46 | SPEC.  17T21T0-T4630 (N W) i
TEEINC. 400D R LNO. 35BS 5 1 172428-62600 STEP 1 1
TREIN. 1192 BRT S0 6 1 172165-62630 RUBBER 90,EDGE 1 1
Detail is shown in Fig. 119
7 1 172165-62800 GROMMET 1 1
Fv/CHE 1 o,‘_Z 8 1 22217-100000 WASHER, SPRING 10 7 7
CANOPY SPEC. 9 1 22217-100000 WASHER, SPRING 10 9 9
26—% 820 10 1 22217-100000 WASHER, SPRING 10 4 4
- 11 1 22417-320200 PIN, COTTER 3.2X20 1 1
12 1 26116-100202 BOLT, M10X 20 PLATED 7 7
13 1 26116-100202 BOLT, M10X 20 PLATED 9 9
14 1 26116-100202 BOLT, M10X 20 PLATED 4 4
15 1 172122-17190 CLIP, TREE 5
16 1 172122-17190 CLIP, TREE 4
17 1 172157-54850 GROMMET, 18 1
18 1 172151-62240 GROMMET 2
19 1 172165-68250 PLUG,RUBBER 1
20 1 194300-21460 CAP, RUBBER 25 1
21 1  172519-63240 BOLT 16 16
22 1 172165-63501 PANEL ASSY 1 1
23 1 172165-63550 PANEL ASSY 1 1
24 1 172165-63600 COVER, PANEL 1 1
25 1 172165-63620 COVER, PANEL 1 1
26 1 172165-63650 PLUG, HOLE 1 3
27 1 172165-63660 CAP 1 1
28 1 22137-040000 WASHER, 4 4 4
29 1 26716-040002 NUT, M4 4 4
30 1 172165-62100 STEP 1 1
31 1 172168-62100 STEP ASSY 1 1
B37-2B(JP)
Remarks
(1)P.T.O.CONFLUENCE SPEC.
DETAILS IS REFER TO FIG.119. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.47. STEP & INSTRUMENT PANEL(AS) 533:533-35525 g:gg;_;ggig
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
RFvT & A /RGN b -) (AS) A B (€ O (E) (F)
Fig 4 STEP & INSTRUMENT PANEL (SIDE LEVER) (AS) 1 1 172165-62100  STEP 11
2 1 172168-62150  STEP ASSY 101
G PAS[EX]PA| 3 1 172168-62201  MAT, FLOOR 11
i 4 1 172142-62300  BOLT, WING 2 2
Eistolas [arTab 1 4n] 2 6 o 5 1 17242862600 STEP 11
~._ar 6 1 172165-62630 RUBBER 90,EDGE 11
7 1 172165-62800 GROMMET 101
8 1 22217-100000 WASHER, SPRING 10 707
9 1 22217-100000  WASHER, SPRING 10 9 9
10 1 22217-100000  WASHER, SPRING 10 4 4
1 1 22417-320200  PIN, COTTER 3.2X20 2 2
12 1 26116-100202  BOLT, M10X 20 PLATED 77
13 1 26116-100202  BOLT, M10X 20 PLATED 9 9
14 1 26116-100202  BOLT, M10X 20 PLATED 4 4
15 1 172122-17190  CLIP, TREE 5
16 1 172122-17190  CLIP, TREE 4
17 1 172157-54850 GROMMET, 18 1
18 1 172151-62240  GROMMET 2
19 1 172165-68250 PLUG,RUBBER 1
20 1 194300-21460  CAP, RUBBER 25 1
21 1 172519-63240  BOLT 16 16
22 1 172165-63700  PANEL ASSY 101
23 1 172168-63100  PANEL ASSY 101
24 1 172165-63600  COVER, PANEL 11
25 1 172165-63620  COVER, PANEL 11
26 1 172165-63650 PLUG, HOLE 13
27 1 172165-63660  CAP 11
28 1 22137-040000 WASHER, 4 4 4
29 1 26716-040002  NUT, M4 4 4

B37-2B(JP)

Remarks
THIS FIGURE IS NEWLY ADDED. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.48. SEAT & SEAT MOUNT(FRONT LEVER) gg;zgg;;gggE gggzggzgggig
(C)=B37-2BP F (F)=B37-2B PAS

z
°

Lewv. Parts No. Description

@ B € O E @

. 48 v—h & ¥=h3vbOuAN ) 1 1 172212-61230  FASTENER, DIAL 1 1

Fig. SEAT & SEAT MOUNT (FRONT LEVER) 2 1 172162-64200  SEAT ASSY, OPERATOR 1 1

3 2 172162-64210  CUSHION ASSY 1 1

conTRY[ ) PIAS[EX[PA 4 2 172162-64220  CHSHION ASSY, BACK 1 1
Figho |48 — | — | — 5 2 172162-64230  CHSHION ASSY, BACK 1 1
6 2 172162-64240  PANEL,BACK 1 1

7 3 172162-64320 TRIM 1 1

8 3 172162-64330  RUBBER B,EDGE 1 1

BN 23 9 2 172162-64250  BRACKET L SIDE 1 1
BN, 3~ 1TEBHET 10 2 172162-64260  BRACKET R,SIDE 1 1
2 INC. 3~17 1 2 172162-64270  ADJUSTER 1 1
12 2 172162-64280  ADJUSTER 1 1

2 15 2 172162-64310  SCREW, M5X10 3 3

4 16 2 26013-080202  BOLT, M8X 20 8 8

17 2 26022-080162  SCREW, M8X16 4 4

18 1 172165-64401  MOUNTASSY, SEAT 1 1

19 1  172165-64601 COVER ASSY, MOUNT 1 1

20 1 172165-64691  PLATE ASSY, SEAT 1 1

21 1 17216564770  NUT, CAP M8 2 2

22 1 22137-080000 WASHER, 8 6 6

23 1 22217-080000 WASHER, SPRING 8 4 4

24 1 22217-080000  WASHER, SPRING 8 4 4

25 1 26013-100202  BOLT, M10X 20 4 4

26 1 26013-100202  BOLT, M10X 20 4 4

27 1 26577-050122  SCREW, M5X12 2 2

28 1 26716-050002  NUT, M5 2 2

29 1 26716-080002  NUT, M8 4 4

30 1 26716-080002  NUT, M8 2 2

31 1 93311058500 GROMMET, 50 1 1

B37-2B (JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.49. SEAT & SEAT MOUNT(SIDE LEVER) yaron C o o7 an o ns
(C)=B37-2B P F (F)=B37-2B PAS
No. Lewv. Parts No. Description @ ® © ' o ©® © |
Fig 49 S./EATI; ;g(EAT/ MOUr!;lTv(éjl [E tggg) bi'-) 1 1 172212-61230  FASTENER, DIAL 1 1
: 2 1 172162-64200 SEAT ASSY, OPERATOR 1 1
3 2 172162-64210  CUSHION ASSY 1 1
COUNTRY|J PIASIE X{PA LN, 213 4 2 172162-64220  CHSHION ASSY, BACK 1 1
Fig No. | 40| 50 49 | 49 RN I~ TR B ET 5 2 172162-64230  CHSHION ASSY, BACK 1 1
2 INC. 3~17 6 2 172162-64240  PANEL,BACK 1 1
7 3 172162-64320 TRIM 1 1
8 3 172162-64330  RUBBER B,EDGE 1 1
9 2 172162-64250  BRACKET L,SIDE 1 1
10 2 172162-64260 BRACKET R,SIDE 1 1
1 2 172162-64270  ADJUSTER 1 1
12 2 172162-64280  ADJUSTER 1 1
15 2 172162-64310  SCREW, M5X10 3 3
16 2 26013-080202  BOLT, M8X 20 8 8
17 2 26022-080162  SCREW, M8X16 4 4
18 1 172165-64601 COVER ASSY, MOUNT 1 1
19 1 172165-64691  PLATE ASSY, SEAT 1 1
20 1 172165-64770  NUT, CAP M8 2 2
21 1 172165-64801 MOUNT ASSY, SEAT 1 1
22 1 22137-080000 WASHER, 8 6 6
23 1 22217-080000 WASHER, SPRING 8 4 4
24 1 22217-080000 WASHER, SPRING 8 4 4
25 1 26013-100202  BOLT, M10X 20 4 4
26 1 26013-100202  BOLT, M10X 20 4 4
27 1 26577-050122  SCREW, M5X12 2 2
28 1 26716-050002  NUT, M5 2 2
29 1 26716-080002  NUT, M8 4 4
30 1 26716-080002  NUT, M8 2 2

B37-2B(JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B37-2BCF (D)=B37-2BP S.E
F|gSO SEAT MOU NT(S' DE LEVER)(AS) (B)=B37-2B C S,E (E)=B37-2B CAS
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
S— b B EE b -) (AS) @ B © 0 6 6
Fig 50 SEAT MOUNT (SIDE LEVER) (AS) 1 1 172165-64302  MOUNT ASSY, SEAT 1 1
2 1 172165-64360 MOUNT ASSY 1 1
COUNTRYI J PIAS|EX|PA 3 1 172165-64390 MOUNT 1 1
Fig No. [ 49 [ 50| 49149 4 1 26013-080202  BOLT, M8X 20 4 4
5 1 26013-080552 BOLT, M8X 55 4 4
6 1 26013-100202 BOLT, M10X 20 4 4
B37-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B37-2BC F D)=B37-2B P S,E
Flg-51- BONNET EB;:BS%ZB CSE EE;:B37-2B cAs
(C)=B37-2BP F (F)=B37-2B PAS
No. Lev. Parts No. Description Qty |
Kxy k A _® (© O ©® 6
Fig 5 ] BONNET 1 1 194145-04810 WASHER 4 4 4 4 4 4
2 1 194145-04810 WASHER 6 6 6 6 6 6
lcontY[J P[aSTEX][PA] RiBUND. 413 3 1 194145-04810 WASHER 4 4 4 4 4 4
Fiewe[s1[61151152] RN @~teasET 4A 1 172168-65100-4 BONNET ASSY, W/PAD 11 1 1
" 4B 1 172168-65100 BONNET ASSY, W/PAD 1 1
5 2 172168-65780 RUBBER, SEAL 1 1 1 1 1 1
6 2 172168-65790 RUBBER, SEAL 1 1 1 1 1 1
7 2 172168-65800 RUBBER, SEAL 1 1 1 1 1 1
8 2 172168-65810 RUBBER, SEAL 1 1 1 1 1 1
9 1 172168-65200 PIPE, EXTENSION 1 1 1 1 1 1
10 1 172168-65260 SPRING, GAS 1 1 1 1 1 1
11 1 172734-65260 PIN, BONNET LEVER 1 1 1 1 1 1
12 1 172734-65270 SPRING, CATCH 1 1 1 1 1 1
13A 1 172168-65300-4 BONNET ASSY 1 1 1 1
13B 1 172168-65300 BONNET ASSY, W/PAD 1 1
14 2 172168-65760 RUBBER, SEAL 1 1 1 1 1 1
15 1 172124-65450 LEVER ASSY, LOCK 1 1 1 1 1 1
16A 1 172168-65450-4 BONNET ASSY 1 1 1 1
16A-1 1 172168-65450-5 BONNET ASSY 1 1 1 1
16B 1 172168-65450-3 BONNET ASSY 1 1
17 2 172168-65750 RUBBER, SEAL 1 1 1 1 1 1
18 1 172126-65460 HOOK ASSY, KEY 1 1 1 1 1 1
19 1 172124-65480 CATCHER 1 1 1 1 1 1
20 1  172124-65490 PLATE,CATCH 1 1 1 1 1 1
21 1 172126-65500 KEY ASSY, CYLINDER 1 1 1 1 1 1
22 2 172126-65571 WASHER LOCK 1 1 1 1 1 1
23 2 26347-100002 NUT, M10 1 1 1 1 1 1
24 1 172168-65640 DUCT ASSY 1 1 1 1 1 1
25 1 172168-65660 BRACKET COMPL. 1 1 1 1 1 1
26 1 172168-65740 SEAL 1 1 1 1 1 1
27 1 172168-65820 RUBBER, SEAL 1 1 1 1 1 1
28 1 22137-080000 WASHER, 8 2 2 2 2 2 2
29 1 22137-100000 WASHER, 10 3 3 3 3 3 3
30 1 22137-100000 WASHER, 10 2 2 2 2 2 2
31 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
32 1 22217-080000  WASHER, SPRING 8 3 3 3 3 3 3
33 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2
34 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3 3
35 1  22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
- 36 1  22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
P REPAIR PARTS 37 1 26013-100252 BOLT, M10X 25 4 4 4 4 4 4
38 1 26013-100252 BOLT, M10X 25 6 6 6 6 6 6
39 1 26013-100252 BOLT, M10X 25 4 4 4 4 4 4
40 1 26013-120352 BOLT, M12X 35 5 5 5 5 5 5
41 1 26116-080162 BOLT, M8X 16 PLATED 3 3 3 3 3 3
B37-2B(JP) 42 1 26116-080202 BOLT, M8X 20 PLATED 2 2 2 2 2 2
43 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2 2 2 2
44 1 26116-100202 BOLT, M10X 20 PLATED 3 3 3 3 3 3
45 1 933152-02900 WASHER 2 2 2 2 2 2
Remarks 46 1  933110-00301 KEY ASSY 1 1 1 1 1 1
(1)REPAIR PARTS. 47 1 933171-20390 SPONGE 1 1 1 1 1 1
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.52. BONNET(PA) roar a8 C o i
(C)=B37-2BP F (F)=B37-2B PAS
No. Lev. Parts No. Description Qty |
Hoxy PR A B () DO () (A
Fig 5 BONNET (PA) 1 1 194145-04810 WASHER 4
2 1 194145-04810 WASHER 6
countrY]J PJAS[EX[PA] BN 41 3 1  194145-04810  WASHER 4
%o.l Slslsiiel RHILML (O ~BERBXT 4 1 17282365100 BONNET 1
5 2 172164-61250  RUBBER, SEAL 1
6 2 172823-65110  RUBBER, SEAL 1
7 2  172175-65530 SEAL, BONNET 1
8 2  172175-65680 SEAL, DUCT 1
9 2 172168-65780 RUBBER, SEAL 1
10 2 172171-65850 RUBBER, SEAL 1
11 2 172164-66800 RUBBER, SEAL 60 1
12 1 172168-65200 PIPE, EXTENSION 1
13 1 172168-65260 SPRING, GAS 1
14 1 172734-65260 PIN, BONNET LEVER 1
15 1 172734-65270 SPRING, CATCH 1
16 1 172168-65300-4 BONNET ASSY 1
17 2 172168-65760 RUBBER, SEAL 1
18 1 172124-65450 LEVER ASSY, LOCK 1
19 1 172168-65450-5 BONNETASSY 1
20 2 172168-65750  RUBBER, SEAL 1
21 1  172126-65460  HOOK ASSY, KEY 1
22 1 172124-65480 CATCHER 1
23 1 172124-65490 PLATE,CATCH 1
24 1 172126-65500 KEY ASSY, CYLINDER 1
25 2 172126-65571 WASHER LOCK 1
26 2  26347-100002 NUT, M10 1
27 1 172168-65660 BRACKET COMPL. 1
28 1 172168-65740 SEAL 1
29 1  22137-080000 WASHER, 8 2
30 1 22137-100000 WASHER, 10 2
31 1 22217-080000 WASHER, SPRING 8 3
32 1 22217-080000 WASHER, SPRING 8 2
33 1 22217-100000 WASHER, SPRING 10 2
34 1 22417-200200 PIN, COTTER 2.0X20 2
35 1 22417-200200 PIN, COTTER 2.0X20 2
36 1 26013-100252 BOLT, M10X 25 4
37 1 26013-100252 BOLT, M10X 25 6
38 1 26013-100252 BOLT, M10X 25 4
39 1 26013-120352 BOLT, M12X 35 5
40 1 26116-080162 BOLT, M8X 16 PLATED 3
41 1 26116-080202 BOLT, M8X 20 PLATED 2
WA 42 1 26116-100202 BOLT, M10X 20 PLATED 2
REPAIR PARTS 43 1  933110-00301 KEY ASSY 1
44 1 933152-02900 WASHER 2
45 1 933171-20390 SPONGE 1
B37-2B(JP) 46 1 172436-61200  PLATE ASSY 1
47 1 172436-61230 RUBBER 1
48 1 172436-61240 SPONGE 1
Remarks
THIS FIGURE IS NEWLY ADDED.
(1)REPAIR PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.53. CABIN(BODY & FITTING PART) oybarancoe Oy cns

(C)=B37-2BP F (F)=B37-2B P AS

No. Lev. Parts No. Description Qty |

Fr P (EE & ) AW B €© O E G
Fig 5 3 CABIN(BODY & FITTING PART) 1A 1 772165-68401-4 CABINASSY 11
1B 1 772165-68411  CABIN ASSY 1
[ComTaY]J P{AS|EX]P Al 19 @ 2 2 194145-04810  WASHER 3 3 3
[Fig Mo [ 53 | 531531 — | 3 2 17272523050  SPRING, RETURN 101 1
. 4 2 194150-24270  CAP, SCREW 13.0 2 2 2
HE s 5 2 26716-100002  NUT, M10 2 2 2
12165654 ’é’dﬁg?}“‘“‘”) 6 2 19427347910  KNOB, LEVER 11 1
EN0. 53O E UND. 2~51& 7 2 17214153350  GROMMET, 26 101 1
P R‘:?mﬂ? Lhe 1~ BB ET 31 29 30 8 2 194310-61610 GROMMET, 9 11 1
e FIE 34 Ref M. iad 4 é %42 17 32%\ 9 2 17215162240  GROMMET 4 4 4
é ® . 10 2 172165-67350  SEAL 101 1
X 3 u 2 172165-67500  SEAL 11 1
12 2 172137-68120  PIN 2 2 2
13 2 172141-68270  CLIP, TREE 4 4 4
14A 2 172165-68400-4 CABIN ASSY 11
14B 2 172165-67400  CABIN ASSY 1
15 2 172162-69050  LOCK ASSY 101 1
16 2 172162-69060  STRIKER 11 1
17 2 172162-69070  HANGER, COAT 101 1
17-1 2 172162-69071  HANGER, COAT 101 1
18 2 172165-69090  COVER 11 1
19 2 172165-69170  TRIM, ROOF 101 1
20 2 172165-69200  STOPPER 2 2 2
21 2 172165-69220  STOPPER 11 1
22 2 172165-69230  STOPPER 11 1
23 2 172165-69240  COVER 101 1
24 2 172165-69250  COVER 11 1
25 2 172165-69260  LEVER 101 1
26 3 172141-41360  BUSH 101 1
28 2 172165-69290  BRACKET 11 1
29 2 172165-69740  RUBBER, STOPPER 101 1
30 2 172165-69750  RUBBER 101 1
31 2 172165-69760  RUBBER, STOPPER 11 1
32 2 172165-69770  RUBBER 101 1
33 2 172165-69780  CUSHION, RUBBER 101 1
34 2 172165-69790  CUSHION, RUBBER 11 1
35 2 172165-69800  CUSHION, RUBBER 2 2 2
36 2 22137-080000 WASHER, 8 4 4 4
37 2 22137-100000  WASHER, 10 77 7
38 2 22137-140000 WASHER, 14 101 1
39 2 22217-100000  WASHER, SPRING 10 2 2 2
” 40 2 22217-100000  WASHER, SPRING 10 3 3 3
1 f 3 41 2 22417-400250  PIN, COTTER 4.0X25 101 1
” o 42 2 22867-300080  SCREW, 3X 8 2 2 2
BETAILS 0F(E) 43 2 26013-080162  BOLT, M8X 16 44 4
44 2 26013-080252  BOLT, M8X 25 4 4 4
B37-28 (JP) 45 2 26013-080302  BOLT, M8X 30 4 4 4
46 2 26013-100162  BOLT, M10X 16 5 5 5
47 2 26013-100252  BOLT, M10X 25 77 7
48 2 26116-101002  BOLT, M10X100 PLATED 3 3 3
Remarks 49 2 26450-080202  BOLT, M8X 20 8 8 8
(M)MISPRINT. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.53. CABIN(BODY & FITTING PART)

Fp B (HE & [R)
CABIN(BODY & FITTING PART)

Fig

COUNTRY] J PAS|EX|PA| 19 ®
3 —_—

Fig No. | 53

§5-68401-4) (772165-68411)
E%’sm Et”g'zwla
EINO. 54D R LN, 1~64ZBHET 31 29
Fig 53 Ref. NO. 1 30
IN%.Fig, 53 Ref. N0, 2~51 42]7 32
Fig 54 Ref. NO. I~B4 4 o é
1 é N ~
4 ,A . /’,/./.
-~

14

v

REFER T0 Fig. 55

.
)

)

,/

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2B P S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty I R
A B () O (E) R

50 2  26577-080122 SCREW, M8X12 2 2 2

51 2  172165-67370 TRIM 1 1 1

52 1 172165-67480 CLIP 1 1 1

52-1 1 172176-68210 CLIP, TREE 1 1 1 N

(A=M/#60614)

(B=M/#60614)

(E=M/#60614)

TETAILS or(®)
B37-2B(JP)
Remarks
(M)MISPRINT.

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.54. CABIN(GLASS & SASH)

5 FrE WA & Y9
Fig. CABIN(GLASS & SASH)

couNTRY[J P[AS[EX[PA|

|Fig Mo [ 54 [54 54| — i

Y
-68401-4) (772165-68411)
) ségﬂﬁtﬁﬂ' %';51 L
. S4DRIEUN, 1~64EBHET

gﬁz

B37-2B (JP)

Remarks
(M)MISPRINT.

(A)=B37-2B C F (D)=B37-2BP S,E

(B)=B37-2B C S,E (E)=B37-2B C AS

(C)=B37-2BP F (F)=B37-2B P AS

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 2 194080-01121 KNOB 4 4 4
2 2 172137-46210 SCREW 2 2 2
3 2 172165-67100 FRAME UNL ASSY,GLASS 1 1 1
4 2 172165-67170 FRAME UNR ASSY,GLASS 1 1 1
5 2 172165-67240 SPRING 4 4 4
6 2 172165-67250 SPRING 2 2 2
7 2 172165-67380 SHIM 2 2 2
8 2 172165-69180 COLLAR, GLASS 2 2 2
9 2  172165-69320 FRAME UPL,GLASS 1 1 1
10 2 172165-69410 FRAME 1 1 1
11 2 172165-69490 PLATE 1 1 1
12 2 172165-69500 ROLLER 35 4 4 4
13 2 172165-69510 ROLLER 4 4 4
14 2 172165-69521 SUSH ASSY 1 1 1
15 3  172165-67811 GLASS 1 1 1
16 3 172165-67821 GLASS 1 1 1
17 3 172165-67850 CHANNEL 1 1 1
18 3 172165-67860 STRIP, WEATHER 1 1 1
19 3 172162-69970 LOCK ASSY 2 2 2
20 2 172165-69530 SPACER 6 6 6
21 2 172165-69540 FINISHER 1 1 1
22 2 172165-69550 SHAFT, ROLLER 4 4 4
23 2 172165-69560 SHAFT, ROLLER 2 2 2
24 2  172165-69570 SHAFT, ROLLER 2 2 2
25 2 172165-69580 GLASS 1 1 1
25-1 2 172165-69581 GLASS 1 1 1
26 2 172165-69590 GLASS 1 1 1
27 2 172165-69600 ACRYL 1 1 1
28 2 172165-69610 GLASS 1 1 1
29 2 172165-69620 GLASS 1 1 1
30 2 172165-69630 GLASS 1 1 1
31 2 172137-69651 COLLAR, GLASS 10 10 10
32 2 172165-69661 SEAL, ROOF 1 1 1
33 2 172165-69671 SEAL 1 1 1
34 2 172165-69681 SEAL, CABIN 1 1 1
35 2 172165-69691 SEAL, CABIN 1 1 1
36 2 172165-69720 SEAL, DOOR 1 1 1
37 2 172165-69731 SEAL 1 1 1
38 2 172162-69750 HANDLE 1 1 1
39 2 172165-69811 RUBBER 5 5 5
40 2 172165-69830 SEAL 1 1 1
41 2 172137-69840 SCREW 10 10 10
42 2 172165-69840 PACKING 1 1 1
43 2 172165-69850 PACKING 1 1 1
44 2  172165-69860 PACKING 1 1 1
45 2 172165-69870 PACKING 1 1 1
46 2 172165-69890 LATCH L ASSY 2 2 2
47 2 172165-69960 LATCH R ASSY 2 2 2
48 2 172165-69980 GUARD 4 4 4
49 2 22137-060000 WASHER, 6 9 9 9
50 2 22137-100000 WASHER, 10 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

; (A)=B37-2BCF (D)=B37-2B P S,E
F|954 CABI N(G LASS & SASH) (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
S, 3 5 ol A B () O (E) R
Fi 5 E‘l;\é\,II\ll:(G/Lgsjé g!\gd)/) 51 2 22137-100000 WASHER, 10 8 8 8
'8 52 2 22137-100000 WASHER, 10 8 8 8
53 2 22157-060000 WASHER, 6 2 2 2
nirY[J PJAS[EX[PA :
rg?z Mo I 54 I 54 i 54 ! — | Sl ASSY 54 2 22157-080000 WASHER, 8 10 10 10
, CABIN ASSY 8411) 55 2 22217-080000 WASHER, SPRING 8 5 5 5
R L 56 2 22217-140000  WASHER, SPRING 14 2 2 2
R g e - 57 2 26013-100202  BOLT, M10X 20 8 8 8
3 Rg;- go'fllNO gt 58 2 26013-100202 BOLT, M10X 20 2 2 2
& 2 Rt ND. Tbd 59 2 26116-060122  BOLT, M6X 12 PLATED 8 8 8
AN 60 2  26757-080002 NUT, LOCK M8 5 5 5
61 2  26757-140002 NUT, LOCK M14 2 2 2
62 2 933171-17770 SHIM SET 2 2 2
63 2 172165-68280 COLLAR, GLASS 1 1 1
64 2 172165-69990 SHIM 2 2 2
B37-2B(JP)
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.55. CABIN DOOR

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description @ @ (C)Q I{D) ® @ |
. 5 5 FrExE7 1 1 772165-69000-2 DOOR ASSY 1 1 1
Fig. CABIN DOOR 2 2 17216563650  PLUG, HOLE 5 5 5
3 2 172165-69000-2 DOOR ASSY 11 1
COUNTRY[J P[ASIEX|PA 4 3 172137-69410-2 HINGE 2 2 2
Fig No. | 55[55] 565 — 6 4 172137-66650-2 HINGE 2 2 2
7 4 172122-69390  HINGE 2 2 2
- ‘ 8 2 172165-69141 COVER, DOOR 1 1 1
% REFER T0 Fig. 55 54 9 2 172165-69190 RUBBER, STOPPER 2 2 2
g 10 2 172162-69460  KEY ASSY, CYLINDER 11 1
S RHLNO, 12 1 2 172162-69480 LOCKASSY 11 1
(K RELNO. 2~382BHET. 12 2 172162:69490  PIN 11 1
: N 1 INC. 2~38 13 2 172162-69500  SPRING 11 1
: 1 14 2 17216269510  HANDLE ASSY 1 1 1
' 15 2 172162-69520 COVER 11 1
16 2 172162-69530 ROD ASSY 11 1
17 2 17216269541  HANDLE, OUTER 1 1 1
18 2 172162-69550  HOOK 101 1
19 2 172122-69620  KNOB, DOOR 11 1
20 2 172165-69640  GLASS, DOOR 11 1
21 2 172165-69650  GLASS, DOOR 101 1
22 2 172165-69701  SEAL, DOOR 11 1
23 2 17216569711  SEAL 11 1
24 2 22137-050000 WASHER, 5 8 8 8
25 2 22137-100000 WASHER, 10 4 4 4
26 2 22217-050000 WASHER, SPRING 5 8 8 8
27 2 22217-060000 WASHER, SPRING 6 8 8 8
28 2 26013-100252  BOLT, M10X 25 4 4 4
29 2 26557-060102  SCREW, M6X10 2 2 2
30 2 26557-060162 SCREW M 6X 16 707 7
31 2 26559-050162  SCREW, M5X16 8 8 8
32 2 26559-050202 SCREW, M5X20 4 4 4
33 2 26757-100002  NUT, LOCK M10 2 2 2
34 2 22217-100000 WASHER, SPRING 10 2 2 2
35 2 26716-100002  NUT, M10 4 4 4
36 2 172162-69590  PLATE, LOCK 101 1
(A=M/#60501) (B=M/#60501) (E=M/#60501)
37 2 26013-080202  BOLT, M8X 20 1 1 1

(A=M/#60501)

(B=M/#60501)

(E=M/#60501)

38 2 26716-080002 NUT, M8 1 1 1
(A=M/#60501) (B=M/#60501) (E=M/#60501)
39 1  933110-00301 KEY ASSY 1 1 1

B37-2B(JP)
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H A)=B37-2BC F D)=B37-2B P S,E
Flg .56. CANOPY EB;:BS%ZB CSE EE;:B37-2B cAs
(C)=B37-2BP F (F)=B37-2B PAS
No. Lewv. Parts No. Description @ ® © ' o ©® © |
. 5 Fr/E 1A 1 772165-68100-4 CANOPY ASSY 1 1
Fig CANOPY 1B 1 772165-68100-3 CANOPY ASSY 1
2A 2 172165-68100-4 POLE ASSY, CANOPY 11
COUNTRY] J P|AS|EX[PA 2B 2 172165-68100-3 POLE ASSY, CANOPY 1
FigNo.| 56 | 56 | — | B 3A 2 172165-68110-4 POLE ASSY, CANOPY 101
3B 2 172165-68110-3 POLE ASSY, CANOPY 1
4 2  172165-68180  BOLT, M14X 35 8 8 8
RN 11 5A 2 172429-68300 ROOF, CANOPY 101
RHULNG 2~TESHET. '
G 27 58 2 172165-68301 ROOF, CANOPY 1
6 2 22217-140000 WASHER, SPRING 14 8 8 8
1 7 2 26013-120402  BOLT, M12X 40 6 6 6
4 5 8A 1 172165-68200-4 CANOPY ASSY, FRONT 11
8B 1 172165-68200 CANOPY ASSY, FRONT 1
9 1 26013-120352  BOLT, M12X 35 2 2 2

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

; A)=B37-2B C F D)=B37-2B P S,E
Fig.57. HYD.OIL PUMP & JOINT EB;:BSMBCSE EE;:BSMBCAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description w ® (C)QII{D) ©® © |

Fig 57 A?FS?(%M?&%@%E 1 1 172164-73110 VALVE 1 1 1 1 1 1

g 2 1 172170-73202 PUMP ASSY 1 1 1 1 1 1

4 2 172168-71200 SHAFT ASSY 1 1 1 1 1 1

8 3 172164-73170 SEAL ASSY 1 1 1 1 1 1

18 3 172168-71510 O-RING 1 1 1 1 1 1

21 3 172165-73790 O-RING 1 1 1 1 1 1

22 3 172143-74220 O-RING 1 1 1 1 1 1

24 2 172175-73111 ROTARY COMP. 1 1 1 1 1 1

37 3 172168-71430 O-RING 1 1 1 1 1 1

49 3 172168-71360 GASKET 1 1 1 1 1 1

51 3 172175-73150 PLATE, CONTROL 1 1 1 1 1 1

59 3 24315-000080 O-RING, 1BP8.0 5 5 5 5 5 5

60 3 26450-100302 BOLT, M10X 30 3 3 3 3 3 3

61 3 26450-100502 BOLT, M10X 50 1 1 1 1 1 1

62 2  172175-73440 PUMP ASSY, GEAR 1 1 1 1 1 1

76 3 172147-73650 O-RING 2 2 2 2 2 2

88 3 172165-73870 O-RING 1 1 1 1 1 1

89 3 172164-73880 O-RING, NBR HS70 1 1 1 1 1 1

90 3 172164-73890 O-RING, NBR HS70 1 1 1 1 1 1

91 3  24315-000100 O-RING, 1BP10.0 3 3 3 3 3 3

94 2 172164-73461 VALVE 1 1 1 1 1 1

100 3 172162-74860 BOLT 4 4 4 4 4 4

101 3 24311-000160 O-RING, 1AP16.0 4 4 4 4 4 4

102 3  26450-080252 BOLT, M8X 25 2 2 2 2 2 2

109 3 172141-74430 O-RING 1 1 1 1 1 1

113 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2

114 1 172168-71101 COVER, FLYWHEEL 1 1 1 1 1 1

115 1 26013-100302 BOLT, M10X 30 8 8 8 8 8 8

116 1 172165-71200 COUPLING 1 1 1 1 1 1

1 3 3 3 3 3 3

117 26450-120402 BOLT, M12X 40

B37-2B (JP)

Yes Yes
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Fig.58. BOOM CYLINDER (CABIN) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BP F (F)=B37-2B PAS
No. Lev. Parts No. Description Qty |
5 T—h ) 5 Gt ) 1A 1 172148-72501-4 CYLINDER ASSY, BOOM (?) (?) @066
Fig BOOM CYLINDER (CABIN) 1B 1 172148-72501  CYLINDER ASSY, BOOM 1
2 2  172148-72081  PISTON 80 33 11 1
COUNTRY|J P{ASIEXIPA 3 2 17214872091  SPACER 1 1 1
FigNo. | 58 | 58 | 58 | — 4 2 17214872180  HEAD 80 45 101 1
5 3 194300-24130  BUSH 11 1
7 2 17214872210  RING 50 CUSHION 1 1 1
8 2 172148-72220  PLUNGER 50 CUSHION 11 1
9 2 17214872302 ROD COMP 11 1
10 3 17214672310  BUSH 45 50 11 1
1 3 172168-81410  SEAL, DUST 2 2 2
12A 2 172148725114 TUBE ASSY, BOOM 11
12B 2 17214872511  TUBE ASSY, BOOM 1
13 3 17214672310  BUSH 45 50 101 1
14 3 172168-81410  SEAL, DUST 2 2 2
;ﬁ Ve T e anET 15 2 172148-99340  CYLINDER KIT, BOOM 11 1
T No. 231 16 3 172142-72260 WASHER, LOCK 101 1
; . 17 3 17214872900  SEAL SET, HEAD 11 1
, 24 3 17214872910  SEAL SET, PISTON 1 1 1
i 28 3 22252000601 RING, 60 101 1
, 29 3 933125-94500  RING, SPRING 11 1
i 30 2 24761020000 NIPPLE, GREASE PT1/8 2 2 2
, 31 2 93311120200  NUT 11 1
32 1 17216261770 _ GUIDE, SLIDE 2 2 2
33A 1 172169-72300-4 COVER, SLIDE 1 1
338 1 172169-72300 COVER, SLIDE 1
34 1 22217-100000 WASHER, SPRING 10 11 1
35 1 26116-100162  BOLT, M10X 16 PLATED 11 1
36 1 933147-03400 WASHER, BRAKE ARM 101 1
37 1 93316814170 _ SPRING 2 2 2

B37-2B (JP)
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Fig.59. BOOM CYLINDER (CANOPY) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
T AL EIE) @ ® © 0 6 O
Fig 5 BOOM CYLINDER (CANOPY) 1A 1 172148-72252-4 CYLINDER ASSY, BOOM 1 1
1B 1 17214872501  CYLINDER ASSY, BOOM 1
e ST S TE X P A 2 2 17214872081  PISTON 80 33 11 1
Fie o 1591507 = 59 3 2 17214872091  SPACER 11 1
4 2 17214872180  HEAD 8045 101 1
5 3 194300-24130  BUSH 11 1
7 2 17214872210  RING 50 CUSHION 101 1
8 2 17214872220  PLUNGER 50 CUSHION 101 1
9A 2 172148722614 TUBE ASSY, BOOM 11
9B 2 17214872511  TUBE ASSY, BOOM 1
10 3 17214672310  BUSH 45 50 101 1
1 3 172168-81410  SEAL, DUST 2 2 2
12 2 17214872302 ROD COMP 1 1 1
13 3 17214672310  BUSH 45 50 11 1
14 3 17216881410  SEAL, DUST 2 2 2
gﬁtﬁg: ;531 P 15 2 172148-99340  CYLINDER KIT, BOOM 11 1
1T ING No. 2~31 16 3 172142-72260 WASHER, LOCK 101 1
: : . 17 3 17214872900  SEAL SET, HEAD 11 1
o 24 3 17214872910  SEAL SET, PISTON 1 1 1
i 28 3 22252-000601 RING, 60 101 1
; 29 3 933125-94500  RING, SPRING 11 1
i 30 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2
‘ 31 2 933111-20200  NUT 101 1
32 1 17216261770  GUIDE, SLIDE 2 2 2
33A 1 172169-72300-4 COVER, SLIDE 1 1
338 1 172169-72300 COVER, SLIDE 1
34 1 22217-100000  WASHER, SPRING 10 11 1
35 1 26116-100162  BOLT, M10X 16 PLATED 11 1
36 1 933147-03400 WASHER, BRAKE ARM 11 1
37 1 93316814170  SPRING 2 2 2

B37-2B(JP)
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1 (A)=B37-2BC F (D)=B37-2BP S,E
F|g60 ARM CYLINDER (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
F—A Y A B () DO () (A
Fig6 ARM CYL INDER 1A 1 172148-72341-4 CYLINDER ASSY, ARM 1 1 1 1
" 1B 1 172148-72341  CYLINDER ASSY, ARM 101
2 2 172148-72050  PISTON 1 1 1 1 1 1
3A 2 172148-72351-4 TUBE, ARM 1 1 1 1
3B 2 172148-72351  TUBE, ARM 11
4 3 172171-72150  BUSH 38X50X40 1 1 1 1 1 1
5 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
6 2 172148-72371  ROD COMP 1 1 1 1 1 1
7 3 172171-72150  BUSH 38X50X40 1 1 1 1 1 1
8 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
4 B LN, 114 9 2 172148-72390  HEAD 75 45 1 1 1 1 1 1
! RHUNo. 2~24%8HET 10 3 194300-24130  BUSH 11 1 1 1 1
! 1 INC. No. 2~24 I 12 2 172148-99380  CYLINDER KIT, ARM 1 1 1 1 1 1
1 ’/i 13 3 172141-72190  WASHER, LOCK 1 1 1 1 1 1
i 14 3 172148-72920  SEAL SET, HEAD 1 1 1 1 1 1
i 19 3 172148-72930  SEAL SET, PISTON 1 1 1 1 1 1
i 22 3 933125-94500  RING, SPRING 1 1 1 1 1 1
i 23 2 24761-040000  NIPPLE, GREASE B 2 2 2 2 2 2
P 24 2 933111-20200  NUT 1 1 1 1 1 1
./‘
-1
P
o l
|
|
9 i
7 10 i
i 19 g
|
! D
P
L7
22
./’
(
i
i
i
|
i
I.
s

B37-28 (JP)
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H A)=B37-2BC F D)=B37-2B P S,E
Fig.61. BUCKET CYLINDER EBLBSMBCSE EE;:B37-2BCAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
6 Ny kY os A B () DO () (A
Fig BUCKET CYLINDER 1A 1 172148-72711-4 CYLINDER ASSY 1 1 1 1
1B 1 172148-72711  CYLINDER ASSY 101
2 2 172141-72250  NUT 1 1 1 1 1 1
3 2 172142-72510  HEAD ASSY 1 1 1 1 1 1
5 3 933135-14600  BUSH 40 30, ROD 1 1 1 1 1 1
6A 2 172148-72721-4 TUBE, BUCKET 1 1 1 1
6B 2 172148-72721  TUBE, BUCKET 11
B# LN NS 7 3 172168-72240  BUSH 1 1 1 1 1 1
BHiLNo. 2~2458HET 8 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
1 INC. No. 2~24 9 2 172148-72771  ROD COMP 1 1 1 1 1 1
1 10 3 172168-72240  BUSH 1 1 1 1 1 1
1 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
12 2 172148-72790  PISTON 65 1 1 1 1 1 1
13 2 172142-99420  CYLINDER KIT, BUCKET 1 1 1 1 1 1
14 3 172142-72560  WASHER, LOCK 1 1 1 1 1 1
15 3 172142-72920  SEAL SET, HEAD 1 1 1 1 1 1
20 3 172148-72940  SEAL SET, PISTON 1 1 1 1 1 1
23 3 933111-26600  RING, SPRING 1 1 1 1 1 1
24 2 24761-040000  NIPPLE, GREASE B 2 2 2 2 2 2

B37-2B (JP)
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1 A)=B37-2BC F D)=B37-2B P S,E
Flg-62- SWING CYLINDER EB;:BS%ZBCS,E EE;:B37-2B CAS
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
“~ S ~
. 6 AT 1 1 172169-72200  CYLINDER ASSY, SWING 1 1 1 1 1 1
Fig SWING CYLINDER 2 2 172169-72210  TUBE ASSY, SWING 1 1 1 1 1 1
syyrem 3 3 172171-72150  BUSH 38X50X40 1 1 1 1 1 1
38——@ ﬁfﬂ;/sfﬁﬁ&cfgﬁ‘?;: OEF/A?; 4 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
5 2 172146-72220  HEAD 85 40 W/BUSH 1 1 1 1 1 1
37— 36 7 3 933135-14600  BUSH 40 30, ROD 1 1 1 1 1 1
8 2 172146-72241 PISTON 8527 B 1 1 1 1 1 1
9 2 172141-72250  NUT 1 1 1 1 1 1
10 2 172146-72251  PISTON 8527 A 1 1 1 1 1 1
11 2 172146-72270  WASHER, LOCK 1 1 1 1 1 1
— 12 2 172137-72700  RING 40A, CUSHION 1 1 1 1 1 1
C*A;’l fs’,fcﬁ 13 2 172137-72710  COLLAR, 40B 1 1 1 1 1 1
43 14 2 172137-72720  COLLAR, 40A 1 1 1 1 1 1
E 15 2 172137-72730  RING 44B, CUSHION 1 1 1 1 1 1
42— 16 2 172142-72781  ROD W/BUSH, SWING 1 1 1 1 1 1
41 T4 17 3 172171-72150  BUSH 38X50X40 1 1 1 1 1 1
18 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
19 2 172142-72800  PLUNGER 44D, CUSHION 1 1 1 1 1 1
BN 113 - 20 2 172142-72810  CIRCLIP 1 1 1 1 1 1
B LNo. 2~35%8HET 7 ! 21 2 172148-72950  SEAL SET, HEAD 1 1 1 1 1 1
1 INC. No. 2~35 ! 28 2 172148-72960  SEAL SET, PISTON 1 1 1 1 1 1
1 A 33 2 22252-000561 RING, 56 1 1 1 1 1 1
4 34 - 34 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 1
14 20 35 2 0933111-26600  RING, SPRING 1 1 1 1 1 1
1 12 36A 1 172168-72300-4 COVER ASSY, SWING 1 1
? 9 A 36B 1 172168-72300-3 COVER ASSY, SWING 1 1
? 10 7 37 1 22217-100000 WASHER, SPRING 10 11 1 1
18 17 i 38 1 26116-100162  BOLT, M10X 16 PLATED 1 1 1 1
i 39 1 933147-03400 WASHER, BRAKE ARM 1 1 1 1
16 i 40 1 933168-14170  SPRING 2 2 2 2
i a1 1 22157-100000 WASHER, 10 1 1
P i 42 1 22217-100000 WASHER, SPRING 10 1 1
! 43 1  26116-100162  BOLT, M10X 16 PLATED 1 1
I
|
I
!
i
L7

B37-2B(JP)
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1 A)=B37-2BC F D)=B37-2B P S,E
Flg-63- BLADE CYLINDER EB;:BS%ZBCS,E EE;:B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
6 gL Ky 24 @ B _© ©® E ©
Fig BLADE CYLINDER 1 1 172422-72700 CYLINDER ASSY, BLADE 1 1 1 1 1 1
2 2 172422-72710 TUBE, BLADE 1 1 1 1 1 1
3 3 172168-72410 BUSH 1 1 1 1 1 1
25—% 4 3 172165-81750 SEAL, DUST 40X50X5 2 2 2 2 2 2
5 2 172422-72780 PISTON 1 1 1 1 1 1
25__? T"m(\\ N 6 2 172142-72930 SEAL SET, HEAD 1 1 1 1 1 1
¥ )/ \\\: 11 2 172142-72950 SEAL SET, PISTON 1 1 1 1 1 1
. 14 2 172142-72260 WASHER, LOCK 1 1 1 1 1 1
15 2 933111-26600 RING, SPRING 1 1 1 1 1 1
16 2 172175-72550 NUT 1 1 1 1 1 1
17 2 172422-72730 ROD ASSY, BLADE CLY. 1 1 1 1 1 1
18 3  172168-72410 BUSH 1 1 1 1 1 1
19 3 172165-81750 SEAL, DUST 40X50X5 2 2 2 2 2 2
20 3 23871-005000 PLUG, R005 1 1 1 1 1 1
21 2 172422-72760 HEAD 1 1 1 1 1 1
“ " 21-1 2 172142-72640 HEAD ASSY 1 1 1 1 1 1 N
BHIUNG 1, - (A=M/#60524) (B=M/#60524) (C=M/#60524) (D=M/#60524) (E=M/#60524) (F=M/#60524)
iﬁ,ﬁé./g?;%?!b%é%‘&ﬁ? 23 3 933135-14600 BUSH 40 30, ROD 1 1 1 1 1 1
24 1 172421-72790 COVER, BLADE 1 1 1 1 1 1
'1 24-1 1 172422-72790 COVER, BLADE 1 1 1 1 1 1
25 1 22157-100000 WASHER, 10 2 2 2 2 2 2
26 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
B37-2B(JP)
Remarks Yes No Yes No
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172183-73670 SHAFT
172183-73910 BLOCK KIT,CYLINDER
24101-060024 BEARING, BALL 6002

24101-060044 BEARING, BALL 6004

24315-000070 O-RING, 1BP7.0

NINDBBRMIDMONIDNNNINDBRMOOBENINDD™MDDOON
NINDBBRMIDMONIDNNNINDBRMOOBENINDD™MDDOON
NN DB BRIDMONIDNNNINDBRMOBENINDD™MDDOON
NN DB BRIDMONIDNNNINDBRMOBENINDD™MDDOON
NN DB BRIDMONIDNNNINDBRMOBENINDD™MDDOON
NN DB BRIDMONIDNNNINDBRMOBENINDD™MDDOON

H A)=B37-2BC F D)=B37-2B P S,E
Flg-64- DRIVING MOTOR EB;:BS%ZBCS,E EE;:B37-2BCAS
(C)=B37-2BP F (F)=B37-2B PAS
No. Lewv. Parts No. Description ' |
A B () DO () (A
1 1 172422-73300 MOTOR, TRAVEL 2 2 2 2 2 2
[conmi] s PTASTEx]P Al 2 2 172175-70100  GEAR, REDUCTION 2 2 2 2 2 2
FS N.6464164(65) 3 3 172141-70020-Z SEAL, FLOATING 2 2 2 2 2 2
4 3 172141-70030  BEARING, ANGULAR 2 2 2 2 2 2
5 3 172141-70040  NUT, RING 2 2 2 2 2 2
u 3 172141-70110  SCREW 8 8 8 8 8 8
19 3 172141-70180  PLATE(T1.8), THRUST 2 2 2 2 2 2
20 3 17214170190  PLATE(T2.3), THRUST 2 2 2 2 2 2
21 3 172141-70200  PLATE(T2.8), THRUST 2 2 2 2 2 2
23 3 172141-70230  WIRE 2 2 2 2 2 2
24 3 172122-70350  BALL, STEEL 132 132 132 132 132 132
25 3 17212270350  BALL, STEEL 132 132 132 132 132 132
26 3 172162-70820  O-RING 2 2 2 2 2 2
29 3 22242-000350  RING, 35 2 2 2 2 2 2
38 2 172122-70540  BOLT, SOCKET 12 12 12 12 12 12
44 2 172422-73370  VALVE
45 3 17214870350  BOLT
47 3 172422-73400  VALVE , RELIEF
51 4  172147-70580  RING, BUCK UP
52 4 24315-000120  O-RING, 1BP12.0
53 4 24315-000240  O-RING, 1BP24.0
54 4 24315000150 O-RING, 1BP15.0
55 4 172147-70600  RING P15,T3,BACKUP
57 3 24315-000070  O-RING, 1BP7.0
58 3 24315-000160  O-RING, 1BP16.0
63 4 24315-000100  O-RING, 1BP10.0
69 2 172638-73540  SEAL, OIL
2
2
2
2
‘ 2
02 ot K 88 2 24315-000110  O-RING, 1BP11.0
CLASSIFIED MARK:BLUE 89 2 24315-000140 O-RING, 1BP14.0
90 2 24315-000290  O-RING, 1BP29.0
Sy b 01 2 24321-001200  O-RING, 1AG120.0
L2y (LI 44 92 2 17242273410  SEAL SET
R UNo, 0203 93 1 26013-120302  BOLT, M12X 30 18 18 18 18 18 18

RH LNo. 3, 26, 51~55,
57, 56, 63, 69, aT~91&EHET

92 INC. 3, 26, 51~~55, 57
58, 63, 69, 87~91

B37-2B(JP)
Remarks
(1)INC.REFER NO.3,26,51-55,57,58,
63,69,87-91.
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Fig.65. DRIVING MOTOR(PA) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BP F (F)=B37-2B PAS
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)

1 1 172436-73600  MOTOR ASSY,TRAVEL 2
> %’:";:"I E:I’;jl %ﬁ Z?JI 2 2 172175-70100 GEAR, REDUCTION 2
. 3 3 172141-70020-Z SEAL, FLOATING 2
4 3 172141-70030  BEARING, ANGULAR 2
5 3 172141-70040  NUT, RING 2
1 3 172141-70110  SCREW 8
19 3 172141-70180  PLATE(T1.8), THRUST 2

20 3 172141-70190  PLATE(T2.3), THRUST 2

21 3 172141-70200  PLATE(T2.8), THRUST 2

23 3 17214170230 WIRE 2

24 3 172122-70350  BALL, STEEL 132

25 3 172122-70350  BALL, STEEL 132

26 3 172162-70820  O-RING 2

29 3 22242-000350 RING, 35 2

38 2 17212270540  BOLT, SOCKET 12

44 2 17242273370  VALVE 2

45 3 172148-70350  BOLT 8

47 3 17242273400 VALVE , RELIEF 4

51 4  172147-70580  RING, BUCK UP 4

52 4 24315-000120  O-RING, 1BP12.0 4

53 4 24315-000240  O-RING, 1BP24.0 2

54 4  24315-000150 O-RING, 1BP15.0 2

55 4 172147-70600  RING P15,T3,BACKUP 4

57 3 24315-000070  O-RING, 1BP7.0 6

58 3 24315-000160  O-RING, 1BP16.0 4

63 4 24315-000100 O-RING, 1BP10.0 4

- p— 69 2 17263873540  SEAL,OIL 2
—— 70 2 172183-73670  SHAFT 2

SN/ 73 2 17218373910  BLOCK KIT,CYLINDER 2

88 : 85 2 24101-060024  BEARING, BALL 6002 2

—° > Je-38- 86 2 24101-060044  BEARING, BALL 6004 2

; °- ,

4 ™~ 87 2 24315-000070  O-RING, 1BP7.0 6
92 ﬁg;;g) LN 88 2 24315-000110  O-RING, 1BP11.0 4
: 89 2 24315-000140 O-RING, 1BP14.0 4

IS 90 2 24315-000290 O-RING, 1BP29.0 4
N L |44 91 2 24321-001200  O-RING, 1AG120.0 2
R LN, 9203 92 2 17242273410  SEAL SET 2

1

R UNo. 3, 26, 51~-55,
57, 58, 63, 69, 87~91&SHFT
92 INC. 3, 26, 51~55, 57

26013-120302 BOLT, M12X 30

=
[ee]

58, 63, 69, 87~91

B37-2B (JP)

Remarks

THIS FIGURE IS NEWLY ADDED.
(1)INC.REFER NO.3,26,51-55,57,58,
63,69,87-91.

(2)CLASSIFIED MARK:YELLOW.

(172422-73300 BLUE) N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.66. TURNING MOTOR

6 EETE—%
Fig. TURNING MOTOR
COUNTRY{J P|AS|EX[PA
Fig No. | 66 | 66 | 66 | 67
+ 6 Ak Bsizansy.
[\,\ »® 2 INC. 3~T

N
‘3
LNo. 8%

BHiLHo. 8
R LNo. 9550884 E T
8 INC. 9~50

B37-2B(IP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172175-73312 MOTOR CMP 1 1 1 1 1 1
2 2 172175-73331  VALVE, SHOCKLESS 1 1 1 1 1 1
3 3 172183-73330  VALVE BODY 1 1 1 1 1 1
4 3  172175-73351 CARTRIDGE ASSY 2 2 2 2 2 2
5 3  172168-73360 SEAL SET 1 1 1 1 1 1
6 3 172168-73370  BOLT 6 6 6 6 6 6
7 3 24315-000160  O-RING, 1BP16.0 2 2 2 2 2 2
8 2 172175-73371 MOTOR COMP. 1 1 1 1 1 1
9 3 172137-70580  SPRING 2 2 2 2 2 2
10 3 172168-73430 BEARING, BALL 1 1 1 1 1 1
11 3 172168-73450 CIRCLIP 1 1 1 1 1 1
12 3 172175-73500  HOUSING, VALVE 1 1 1 1 1 1
13 3 172175-73520  BOLT 4 4 4 4 4 4
14 3 172175-73540  BOLT 8 8 8 8 8 8
15 3 172168-73550 GEROLLER 1 1 1 1 1 1
16 3 172175-73550 DRIVE 1 1 1 1 1 1
17 3 172175-73560 VALVE PLATE 1 1 1 1 1 1
18 3 172175-73570  DRIVE, VALVE 1 1 1 1 1 1
19 3 172168-73580  BALL 2 2 2 2 2 2
20 3 172168-73590  PLUG 2 2 2 2 2 2
21 3 172173-73590 HOLDER 1 1 1 1 1 1
22 3 172168-73600  SPRING 2 2 2 2 2 2
23 3 172137-70570  PIN 2 2 2 2 2 2
24 3 172173-73600  RING 1 1 1 1 1 1
25 3 172168-73641  SEAL SET 1 1 1 1 1 1
37 3 172175-73640 HOUSING, BEARING 1 1 1 1 1 1
38 3 172175-73650  FLANGE 1 1 1 1 1 1
39 3 172175-73660  GEAR, PINION 1 1 1 1 1 1
40 3  172175-73670  RING 1 1 1 1 1 1
41 3 172175-73750  RING, PISTON 1 1 1 1 1 1
42 3 172175-73760 PLATE 1 1 1 1 1 1
43 3  172175-73770 PLATE 4 4 4 4 4 4
44 3 172175-73780 PLATE 4 4 4 4 4 4
45 3 172175-73790  SPRING 8 8 8 8 8 8
46 3 172175-73800  CIRCLIP 1 1 1 1 1 1
47 3  172175-73810 REAR BEARING 1 1 1 1 1 1
48 3 172175-73820  CIRCLIP 1 1 1 1 1 1
49 3 172141-77400  PLUG, BLIND 1 1 1 1 1 1
50 3 172137-70490  PLUG 1 1 1 1 1 1
51 1 26116-160502 BOLT, M16X 50 PLATED 4 4 4 4 4 4
52 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4 4

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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; (A)=B37-2B C F (D)=B37-2BP S,E
F|967 TURNING MOTOR(PA) (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty I R
6 EEE—% (PA) A B € ©O E ¢
Fig. TURNING MOTOR (PA) 1 1 172436-73700 MOTOR ASSY,SWING 1
2 1 22217-160000 WASHER, SPRING 16 4
[comtr[s P[aS[EX]E x| 3 1 26116-160502 BOLT, M16X 50 PLATED 4
[Figno. | 66 66 166 (67
B37-2B(JP)
Remarks Yes No Yes No
N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

THIS FIGURE IS NEWLY ADDED.
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; (A)=B37-2B C F (D)=B37-2BP S,E
F|968 SWIVEL JOINT (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS

No. Lev. Parts No. Description Qty |

AW B (€ O E @

. 6 AN Zad k 1 1 172148-73800  JOINT ASSY, SWIVEL 1 1 1 1 1 1
Fig. SWIVEL JOINT 2 2 172148-73810 SHAFT ASSY, SWIVEL 1 1 1 1 1 1
3 2 172148-73830 FLANGE, SWIVEL 1 1 1 1 1 1

4 2 172148-73840 HUB, SWIVEL 1 1 1 1 1 1

5 2 172137-73860 SPACER, SWIVEL 1 1 1 1 1 1

6 2 172148-73880 SEAL SET, SWIVEL 1 1 1 1 1 1

7 3 172142-73800 O-RING 1 1 1 1 1 1

8 3 172148-73860 SEAL 7 7 7 7 7 7

9 3 172148-73870 RING, BUCK UP 1 1 1 1 1 1

10 3 24311-000750 O-RING, 1AP75.0 1 1 1 1 1 1

11 3 24321-000700 O-RING, 1AG70.0 1 1 1 1 1 1

12 2 22242-000451 RING, 45 1 1 1 1 1 1

13 2 23871-020000 PLUG, R02 7 7 7 7 7 7

14 2 26013-100352 BOLT, M10X 35 3 3 3 3 3 3

15 1 26013-100302 BOLT, M10X 30 4 4 4 4 4 4

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.69. CONTROL VALVE(P PORT&VALVE STA gggzgg_;gggf gggzgg;gg v
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A2 bA=ISVT (PR b & N AT & TR @ B © © € 6

Fig 69 CONTROL VALVE (P PORT & VALVE STAND 1 1 172169-74101  VALVE ASSY, CONTROL 1 1 1 1
-STANDARD SPEC. ) 2 2 172112-06480  PLUG 2 2 2 2
ORI PIASIEX[FA HoT . 3 2 172112-06490  O-RING 2 2 2 2
Fig Mo | 69 — | 69169 N A 4 2 172169-72400  SECTION KIT, INLET 1 1 1 1
P - PUMP 2 5 3 172169-72480  VALVE 210/33, RELIEF 1 1 1 1
a3 bO—JLNLT ASSY /'S 6 4 172116-74150  O-RING 11 1 1
CONTROL YALVE ASSY 7 3 17211674150 O-RING 1 1 1 1
BN ggg%ﬁ Lo 1tz 8 3 17211674320  PLUG 11 1 1
EiNo. 0B o, 1~39E 9 3 172122-74520  SECTION ASSY, INLET 101 1 1
EEO' ;;g%ﬁ tgg }Zgﬁi 10 4 933171-80590  O-RING 1 1 1 1
REN SO N 1~ anET 1n 2 172169-72410  SECTION KIT, INLET 11 1 1
T g?gngsff Ret No. 236 12 3 172169-72490  VALVE 180/27, RELIEF 11 1 1
Fig 70 Ref. No. 1~39 13 4 17211674150  O-RING 1 1 1 1
e T e N 1=t 14 3 172122-74520  SECTION ASSY, INLET 11 1 1
Fig 73 Ref. No. I~25 15 4 933171-80590  O-RING 11 1 1
36 16 2 172168-72620  SECTION ASSY, SPACER 11 1 1
19 2 172169-72450  SECTION KIT, SPACER 11 1 1
20 3 172112-06480  PLUG 11 1 1
21 3 172112-06490  O-RING 101 1 1
22 3 172169-72480  VALVE 210/33, RELIEF 11 1 1
23 4 172116-74150  O-RING 101 1 1
24 3 172168-72740  PLUG ASSY 11 1 1
25 25 4 17211674150  O-RING 11 1 1
31 26 3 172146-74680  SECTION ASSY, SPACER 101 1 1
30 4 933171-80590  O-RING 11 1 1
31 2 172151-74110  ROD, TIE 2 2 2 2
32 2 172151-74120  ROD, TIE 11 1 1
33 2 172116-74150  O-RING 11 1 1
34 2 172116-74320  PLUG 11 1 1
35 2 26716-080002  NUT, M8 4 4 4 4
36 2 26716-100002  NUT, M10 2 2 2 2
37 1 172168-45400  PLATE ASSY, LINK 11 1 1
38 1 172165-45490  CUSHION 5 5 5 5
39 1 22252-000280 RING, 28 5 5 5 5
40 1 26106-100352  BOLT, M10X 35 PLATED 5 5 5 5
41 1 26013-100302 _ BOLT, M10X 30 3 3 3 3
42 1 26716-100002  NUT, M10 11 1 1

8 B37-2B (JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.70. CONTROL VALVE(DRIVE&PTO:STANDA

70:>hnﬁwwuﬂiﬁ&mmgﬁﬁ&)
Fig. CONTROL VALVE(DRIVE & P.T. 0. :STANDARD SPEC.)

AS|EX|PA
170

COUNTRY.
FigNo. |70 — [ 70

o
o

F72 32 (PT0)
OPTIONAL(P. T. 0.)

=

ETR)
DRIVING (R)

o

ETR)
a3 A=V ASSY DRIVING(R)
CORTROL VALVE ASSY
TReiNo. 8900BH Lo, 13

. 0.
T EINo. GODEE UNc. 2~36 &
TEENo. 70D EH, UNo. 1~39&
aE o
0. 0, 1~
HENo 73DESE CNo. 1~2588%%T W
TNE Ele 88 Rot. No. 236
. Fig. ef. No. 2~ AN
Fig 70 Ref. No. 1~39 AT 3y
Fig 71 Ref. No. 1~36 OPTIONAL
Fig 72 Ref. No. 1~34
Fig 73 Ref. No, 1~25

B37-28(JP)

(A)=B37-2B C F (D)=B37-2BP S,E
(B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 172168-72540 SECTION KIT, SPOOL 1 1 1 1
2 3 172112-06480 PLUG 2 2 2 2
3 3 172112-06490 O-RING 2 2 2 2
4 3  172168-72610 SECTION ASSY, SPOOL 1 1 1 1
11 4 933166-80520 WIPER 2 2 2 2
15 4 933171-80590 O-RING 1 1 1 1
16 4  933171-80610 O-RING 2 2 2 2
17 3  172146-74720 VALVE ASSY, SHUT-OFF 2 2 2 2
18 4 172116-74150 O-RING 2 2 2 2
19 4 24311-240100 O-RING, 1AP10A 2 2 2 2
20 2 172168-72580 SECTION ASSY, SPOOL 1 1 1 1
23 3 933166-80520 WIPER 2 2 2 2
27 3 933171-80590 O-RING 1 1 1 1
28 3 933171-80610 O-RING 2 2 2 2
31 2 172168-72640 SECTION ASSY, SPOOL 1 1 1 1
34 3 933166-80520 WIPER 2 2 2 2
38 3 933171-80590 O-RING 1 1 1 1
39 3 933171-80610 O-RING 2 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.71. CONTROL VALVE(ARM&SWING:STANDA gg;:gg;_gg g ;E gggzgg;gg Ei’SE
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A2 bA=NIINT (-4 & M R W G © 0 6 6

Hg71WMMJMWWM&WMHMWMH%Q) ! 2 17218972421 SECTION KIT, SPOOL 11l
2 3 172169-72520  VALVE 240/33, RELIEF 1 1 1 1
3 4 172116-74150  O-RING 1 1 1 1
COUNTRY| J PIASIEXIPA 4 3 172189-72460  SECTION ASSY, SPOOL 101 1 1
Figho |71 — | 7171 13 4 17215174320  O-RING 2 2 2 2
15 4 933171-80590  O-RING 101 1 1
16 3 172146-74730  VALVE ASSY 1 1 1 1
17 4 172116-74150  O-RING 101 1 1
18 2 172169-72430  SECTION KIT, SPOOL 101 1 1
19 3 17216872600  SECTION ASSY, SPOOL 1 1 1 1
29 4 933166-80520  WIPER 2 2 2 2
31 4  933171-80590  O-RING 101 1 1
32 4 933171-80610  O-RING 2 2 2 2
33 3 172169-72510  VALVE 230/33, RELIEF 1 1 1 1
34 4 172116-74150  O-RING 1 1 1 1
35 3 172146-74730  VALVE ASSY 1 1 1 1
36 4 172116-74150  O-RING 101 1 1

v kA= 7 ASSY
CONTROL VALVE ASSY
172169-74101

TEENo. 69D RH UNo. 113

IE B No. 69D R UNo. 2~36&
TEENo. TOD B LNo. 1~39¢&
A aREN 1~3E v
3 0. |~
ElNo. T3OBE UNo. I~25E8HET

Fig 69 Ref. No. 1

INC. Fig. 69 Ref. No. 2~36
Fig. 70 Ref. No. 1~39
Fig. 7t Ref. No. 1~36

Fig 72 Ref. No. 1~34
Fig. 73 Ref. No. 1~25

B37-2B(JP)
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Fig.72. CONTROL VALVE(BOOM&BUCKET:STAN

(A)=B37-2B C F
(B)=B37-2B C S,E

(D)=B37-2BP S,E
(E)=B37-2B C AS

(C)=B37-2BP F (F)=B37-2B PAS

No. Lev. Parts No. Description Qty |
79 2 FR-MINT G &K W ® © 0 6@

Fig CONTROL VALVE (BOOM & BUCKET:STANDARD SPEC.) 1 2 172189-72470  SECTION ASSY, SPOOL 1 1 1 1
1-1 2 172189-72440 SECTION KIT, SPOOL 1 1 1 1
[cownTRy[4 P TAS|E x[P AI 2 3 172169-72500 VALVE 240/33, RELIEF 1 1 1 1
[Figne 72— [72172] 3 4  172116-74150  O-RING 11 1 1
4 3 172189-72470 SECTION ASSY, SPOOL 1 1 1 1
13 4  172151-74320 O-RING 2 2 2 2
15 4 933171-80590 O-RING 1 1 1 1
16 3  172169-72520 VALVE 240/33, RELIEF 1 1 1 1
17 4 172116-74150 O-RING 1 1 1 1
18 2 172190-72790 SECTION KIT, SPOOL 1 1 1 1
19 3  172168-72730 VALVE 260/33,RELIEF 1 1 1 1
20 4 172116-74150 O-RING 1 1 1 1
21 3 172175-74210 SECTION ASSY, SPOOL 1 1 1 1
30 4 172151-74320 O-RING 2 2 2 2
32 4 933171-80590 O-RING 1 1 1 1
33 3 172310-79180 VALVE 1 1 1 1
2 34 4  172116-74150 O-RING 1 1 1 1

BUCKET
18

avd
BUCKET
3 bO—JLSL T ASSY
CONTROL VALVE ASSY

o. TIDRH Ulo. 1~36& 9

N
N
N . 1~34&
No. 73DRE UNo. 1~2528H %7
69 Ref. Ko. 1

Fig 69 Ref. No. 2~36

Fig 70 Ref. No. 1~39

Fig 71 Ref. No. 1~36

Fig 72 Ref. No. 1~34

Fig 73 Ref. No. 1~25 B37-28(JP)

Remarks
(M)MISPRINT.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.73. CONTROL VALVE(TURNING&BLADE:ST yaron C o o7 an o ns
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
7 3 S ”Jb/“}bj(}jﬁlﬁl &7 U_F Eﬁﬁ:ﬁ) 1 2 172190-72830 SECTION KIT, SPOOL (?_‘) (‘i) (i) (Ii) ®_6

Fig CONTROL VALVE (TURNING & BLADE:STANDARD SPEC.) 10 s 19915174320  ORING 5 5 2 o
12 3 933171-80590 O-RING 1 1 1 1
CQUNTRY 1P A_S E;( $3A 13 2 172168-72670 SECTION ASSY, SPOOL 1 1 1 1
Fig No. | 73 T 20 3 933166-80520 WIPER 2 2 2 2
i5E 24 3 933171-80590 O-RING 1 1 1 1
TURNING 25 3 933171-80610 O-RING 2 2 2 2

a2 kA= ASSY
CONTROL VALVE ASSY
172169-74101

TURNING

. L 1~344
TEENo, TADEH LNo. 1~25%28H% T
Fig 69 Ref No. T
INC. Fig. 69 Ref. No. 2~36 \ 4
Fig. 70 Ref. No. 1~39
Fig. 71 Ref. No. 1~36

Fig. 72 Ref. No. 1~34
Fig. 73 Ref. No. 1~2§

B37-2B(JP)
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Fig.74. CONTROL VALVE(P PORT&VALVE STA EQ;Sg;jgg;E gzgggggig
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
7 4 a2y hA—ISIVT (PR - & N BT & PTOHHR) (A (B (©) (DO (E) (R
Fie. CONTROL VALVE(P PORT & VALVE STAND 172170-74121  VALVE ASSY,CONTROL
-P.T.0. SPEC.) 172112-06480  PLUG
COUNTRY|J P|AS|EX|PA RF . 172112-06490  O-RING
FigNo | 74]74[74] - PUWP 1~ AR e 172169-72400  SECTION KIT, INLET
PUNP 2

172169-72480 VALVE 210/33, RELIEF

b A bast 172116-74150 _ O-RING

CONTROL _VALVE ASSY

172116-74150 O-RING

IEENo. TAD R Lo, 113 [ 172116.74320  PLUG

B No. T4 [ No. 2~342

© 0O NOOOOMWNE

EEHD- ;gg%ﬁ E:g }:ggg 172122-74520  SECTION ASSY, INLET
HENo. TTOBH Mo, 1~34E 10 933171-80590  O-RING
ﬁg’;g- ;g?;ﬁf‘?b"a I~BEBHET 11 172169-72410  SECTION KIT, INLET
INC. Fig. 74 Ref. No. 2~34 12 172169-72490  VALVE 180/27, RELIEF
Fie T8 et R i 13 17211674150  O-RING
Fig 77 Ref. No. 1~34 14 172122-74520  SECTION ASSY, INLET
Fig 78 Ref. No. 1~25 15 933171-80590  O-RING
34 16 172168-72620  SECTION ASSY, SPACER
19 172169-72530  SECTION KIT, SPACER
172169-72480  VALVE 210/33, RELIEF
21 172116-74150  O-RING
22 172146-74720  VALVE ASSY, SHUT-OFF
23 172116-74150 _ O-RING
24 24311-240100  O-RING, 1AP10A
25 172146-74680  SECTION ASSY, SPACER
33 28 933171-80590  O-RING
29 172151-74110  ROD, TIE
30 172151-74120  ROD, TIE
31 172116-74150  O-RING
32 172116-74320  PLUG
33 26716-080002  NUT, M8

w
N

26716-100002 NUT, M10

w
4]

172168-45400 PLATE ASSY, LINK
172165-45490 CUSHION
22252-000280 RING, 28

w W
~N O

w
@

26106-100352 BOLT, M10X 35 PLATED
26013-100302 BOLT, M10X 30
26716-100002 NUT, M10

w N
© o
PRPRPIPPPINNMNNINNNDORMPOAMONNPDORAONDMO®D®®WMEA™WNINDDNPR

P WO RINARPRERNRPRRRPRRRPRRERPRPRRERPRPRPRPRIRPRRERIPRRINNER
P WO RINARPRERNRPRRRPRRRPRRERPRPRRERPRPRPRPRIRPRRERIPRRINNER
P WO RINARPRERNRPRRRPRRRPRRERPRPRRERPRPRPRPRIRPRRERIPRRINNER
P WO RINARPRERNRPRRRPRRERRPRRERIPRPRRERPRPRPRPRIRPRRPRRINNR
P WO RINARPRERNRPRRRPRRERRPRRERIPRPRRERPRPRPRPRIRPRRPRRINNR
P WO RINARPRERNRPRRRPRRERRPRRERIPRPRRERPRPRPRPRIRPRRPRRINNR

B
o

B37-2B{JP)
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Fig.75. CONTROL VALVE(DRIVE&PTO:PTO SP aevascr ©res7zmp s
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

3 A=V (EFT & PTO:PTOMHR) w B © ©® & ¢

Fig 75 CONTROL VALVE (ORIVE & P.T.0.:P.T.0. SPEC.) 1 2 172168-72610  SECTION ASSY, SPOOL 1 1 1 1 1 1

8 3 933166-80520 WIPER 2 2 2 2 2 2

12 3 933171-80590 O-RING 1 1 1 1 1 1

g?ZN;:Y 1 ATSS E7;( Pa 13 3 933171-80610 O-RING 2 2 2 2 2 2

14 2 172146-74720 VALVE ASSY, SHUT-OFF 2 2 2 2 2 2

15 3 172116-74150 O-RING 2 2 2 2 2 2

16 3  24311-240100 O-RING, 1AP10A 2 2 2 2 2 2

17 2 172168-72580 SECTION ASSY, SPOOL 1 1 1 1 1 1

20 3 933166-80520 WIPER 2 2 2 2 2 2

24 3 933171-80590 O-RING 1 1 1 1 1 1

25 3 933171-80610 O-RING 2 2 2 2 2 2

28 2 172168-72640 SECTION ASSY, SPOOL 1 1 1 1 1 1

31 3 933166-80520 WIPER 2 2 2 2 2 2

35 3 933171-80590 O-RING 1 1 1 1 1 1

36 3 933171-80610 O-RING 2 2 2 2 2 2

DRIVING(L)
28

A kA=) T ASSY EIT(R)
CONTROL VALVE ASSY DRIVING{R)

4 S @

ENo. 7TDEH Lo, 1~34& SRS
BEh NOBH N 1 ~15E85ET g %ﬁ%ﬂﬁ@é&
Fig. 74 Ref. No.1 "\‘\?\g@gs_;}‘
INCFig. 74 Ref. No. 2~34 SRS

Fig 75 Ref. No. 1~36 PTO fda,% ‘
Fig 76 Ref. No. 1~36 TG g’-ﬁg@; 8

Fig 77 Ref.No. 1~34
Fig 78 Ref. No. 1~25

B37-2B (JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

Fig.76. CONTROL VALVE(ARM&SWING:PTO SP (esraBCr Dr5a7-28 P SE
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
6 2> b=V T (7-h & MY PTOHAR) (A)_®) © © © @
Fig 7 CONTROL VALVE (ARM & SWING:P.T.0. SPEC.) 1 2 172189-72421  SECTION KIT, SPOOL 1 1 1 1 1 1
2 3 172169-72520  VALVE 240/33, RELIEF 11 1 1 1 1
o T PTASIEXFA 3 4 172116-74150  O-RING 11 1 1 1 1
Fie Mo | 76176 1761 — 4 3 172189-72460  SECTION ASSY, SPOOL 11 1 1 1 1
13 4 172151-74320  O-RING 2 2 2 2 2 2
15 4 933171-80590  O-RING 11 1 1 1 1
16 3 172146-74730  VALVE ASSY 11 1 1 1 1
17 4 172116-74150  O-RING 11 1 1 1 1
18 2 172169-72430  SECTION KIT, SPOOL 11 1 1 1 1
19 3 172168-72600  SECTION ASSY, SPOOL 11 1 1 1 1
29 4 933166-80520  WIPER 2 2 2 2 2 2
31 4 933171-80590  O-RING 11 1 1 1 1
32 4 933171-80610  O-RING 2 2 2 2 2 2
33 3 172169-72510  VALVE 230/33, RELIEF 11 1 1 1 1
34 4 172116-74150  O-RING 11 1 1 1 1
35 3 172146-74730  VALVE ASSY 11 1 1 1 1
36 4 172116-74150  O-RING 11 1 1 1 1

3 A=)V ASSY
CONTROL VALVE ASSY
172170-74121

TEE No. TADRH Lo, 13

No. TAD B UNo. 2~34¢&

No. YEQE&I/NO, 1~36&

o BN 1~ Y
. 0. |~

No. TBOOBE UKo, 1~25EBHET

b TR TE )

74 Ref. No. 1

Fig. 74 Ref. No, 2~34
Fig. 75 Ref. No. 1~36
Fig. 76 Ref. No. 1~36

8
8
Z]
B
B
B
C.

=

Fig 77 Ref. No. 1~34
Fig 78 Ref. No. 1~25

B37-2B(JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.77. CONTROL VALVE(BOOM&BUCKET:PTO

77 Ay kA=NIIVT (O b & N b PTOERRD
Fig. CONTROL VALVE(BOOM & BUCKET:P.T.0. SPEC.)

counTRY[J PlAS[EX]PA]
[Figne 771771771 =]

BUCKET
18

iy

I kO—=NULT ASSY
CONTROL VALVE ASSY

ElNo. L I~34&
EINo. TSORE UNo. |1 ~B5ZEHET
g 74 Ref. No. 1

NC. Fig. 74 Ref. No. 2~34

Fig. 75 Ref. No. 1~36

Fig. 76 Ref. No. 1~36

Fig. 77 Ref. No. 1~34

Fig. 78 Ref. No. 1~25

B37-2B (JP)

(A)=B37-2BCF
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B CAS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 172189-72470 SECTION ASSY, SPOOL 1 1 1 1 1 1
1-1 2 172189-72440 SECTION KIT, SPOOL 1 1 1 1 1 1
2 3 172169-72500 VALVE 240/33, RELIEF 1 1 1 1 1 1
3 4 172116-74150 O-RING 1 1 1 1 1 1
4 3 172189-72470 SECTION ASSY, SPOOL 1 1 1 1 1 1
13 4  172151-74320 O-RING 2 2 2 2 2 2
15 4 933171-80590 O-RING 1 1 1 1 1 1
16 3 172169-72520 VALVE 240/33, RELIEF 1 1 1 1 1 1
17 4 172116-74150 O-RING 1 1 1 1 1 1
18 2 172190-72790 SECTION KIT, SPOOL 1 1 1 1 1 1
19 3 172168-72730 VALVE 260/33,RELIEF 1 1 1 1 1 1
20 4 172116-74150 O-RING 1 1 1 1 1 1
21 3 172175-74210 SECTION ASSY, SPOOL 1 1 1 1 1 1
30 4 172151-74320 O-RING 2 2 2 2 2 2
32 4 933171-80590 O-RING 1 1 1 1 1 1
33 3  172310-79180 VALVE 1 1 1 1 1 1
34 4  172116-74150 O-RING 1 1 1 1 1 1

Remarks
(M)MISPRINT.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.78. CONTROL VALVE(TURNING&BLADE:PT (eerzBcr Orssrzmp o
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

7 8 el h u_}blﬁ)llj(ﬁ@ & 7. V—I‘. PTOﬁﬁ) 1 2 172190-72830 SECTION KIT, SPOOL (i‘) (‘i) (i) (IJD.) (I]E.) (Z)

Fig. CONTROL VALVE (TURNING & BLADE:P.T.0. SPEC.) 10 3 17215174320 O-RING > 2 2 2 2 2

I PIASIEX|FA 12 3 933171-80590 O-RING 1 1 1 1 1 1

CPUNT 781781781 — 13 2 172168-72670 SECTION ASSY, SPOOL 1 1 1 1 1 1

Fig No. 20 3 033166-80520  WIPER 2 2 2 2 2 2

24 3  933171-80590 O-RING 1 1 1 1 1 1

25 3 933171-80610 O-RING 2 2 2 2 2 2

iR
TURNING

33 AL ASSY
CONTROL VALYE ASSY
172170-74121

TEENo. T4ANRE LNo. 113

No. T4DEH UNo. 2~34&

A
. 0. |~

TRENo. 17BN, 1~34&

4
TEENo. TBORE UNo. 1~25EEHET
Fig. 74 Ref. No. 1
INC. Fig. 74 Ref. No. 2~-34
Fig 75 Ref. No. 1~36
Fig 76 Ref. No. i~36

Fig 77 Ref. No. 1~34
Fig 78 Ref. No. 1~25

B37-2B (JP)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B37-2B C F (D)=B37-2B P S,E
Fig.79. REMOTE CONTROL VALVE s cr o837 28p S
(C)=B37-2BP F (F)=B37-2B P AS

No. Lev. Parts No. Description Qty |

A ® € O E ©

. 7 g YEIZNILT 1 1 17216174611  VALVE ASSY,RMT.CONT. 2 2 2 2
Fig. REMOTE CONTROL VALVE 3 2 17216474560  PLUG 4 4 4 4
Tt BT st ymsam oo s s s s
Figho | 79180179179 ((\ Iay k- 7 2 172164-74630  NUT 2 2 2 2
e FRONT LEVER 8 2 172164-74650 PLUG 4 4 4 4
S 9 2 17215174860  SHIM(COUNT. SET 8 8 8 8
F'f"—‘g 10 2 17215174870  SPRING 8 8 8 8
B S 1 2 17215174880 RETAINER 8 8 8 8
6 0 12 2 17215174890  SP (SYN. 8 8 8 8
—17 13 2 17215174900  PISTON 8 8 8 8
14 2 17215174910  SEAL 8 8 8 8
15 2 17215174930  BOOT 2 2 2 2
16 2 17215174940  PLATE 2 2 2 2
17 2 17215174950  UNION 2 2 2 2
18 2 17215174980  PLATE 2 2 2 2
19 2 24311-000200  O-RING, 1AP20.0 8 8 8 8
20 2 24321-000700  O-RING, 1AG70.0 2 2 2 2
20-1 2 24311-000700  O-RING, 1AP70.0 2 2 2 2 R
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
/ 21 2 26116-060202  BOLT, M6X 20 PLATED 8 8 8 8
g — ~
T— REFER TO Fig, 33 o KL=
3{9‘)3 SIDE LEVER
Lo 0 . %
1

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.80. REMOTE CONTROL VALVE(L)(AS) (Be537.28.C 5,E (©-837.28 0 AS
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
0 LE2 2T (L) (AS) A (B © O E @
Fig 8 REMOTE CONTROL VALVE(L) (AS) 1 1 172165-74300  JOY-STICK L.H. 1 1
16 2 172165-74340 HANDLE, SUB 1 1
COUNTRY|J P|ASIEX|PA 19 3 172151-73530 HANDLE, CAP 1 1
FigNo. 17018017979 27 2 172151-73620  BELLOWS 1 1
28 2 172151-73630 SEAL SET 1 1
29 3 172151-73360 SEAL WASHER 2 2
30 3 172151-73420 SEAL 4 4
31 3  24315-000200 O-RING, 1BP20.0 4 4
32 3 24341-000900 O-RING, 1AS90.0 1 1
33 2 172151-73650 NUT, ADJUST 1 1
34 2 22351-050010 PIN, SPRING 5.0X10 1 1
35 2 26450-080302 BOLT, M8X 30 2 2
36 2 26756-140002 NUT, LOCK M14 1 1
37 1 26013-060252 BOLT, M6X 25 4 4
B37-2B (JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

Fig.81. REMOTE CONTROL VALVE(R)(AS) (Br-na7.28 G 6. ©-537 28 CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

YUEI 7R (RS)
rieQ 1 ftame con

REMOTE CONTROL VALVE (R) (AS) 11 17216574310+ JOV-STICK R-H. ro1

16 2 172151-73500 NUT, ADJUST 1 1

[comTRY[ B TASIEX|PA] 17 2  172165-74350 HANDLE, SUB 1 1

[Fig o | 78 81178 179] 20 3 172151-73530 HANDLE, CAP 1 1

{ 33 2 172151-73590 BUSH 1 1

34 2 172151-73610 TERMINAL 2 2

35 2 172151-73620 BELLOWS 1 1

36 2 172151-73630 SEAL SET 1 1

37 3  172151-73360 SEAL WASHER 2 2

38 3 172151-73420 SEAL 4 4

39 3 24315-000200 O-RING, 1BP20.0 4 4

40 3 24341-000900 O-RING, 1AS90.0 1 1

41 2 22351-050010 PIN, SPRING 5.0X10 1 1

42 2 26450-080302 BOLT, M8X 30 2 2

43 2 26756-140002 NUT, LOCK M14 1 1

44 1 26013-060252 BOLT, M6X 25 4 4

B37-2B(JP)
Remarks Yes No Yes No

THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; _ (A)=B37-2BCF (D)=B37-2BP S.E
Fig.82. 4-WAY ROTARY VALVE(MULTI CHANG sz cr (083728 o1
(C)=B37-2BP F (F)=B37-2B P AS
. e No. Lew. Parts No. Description Qty I
8 2 4 1A O—FU—/LT (LY (TR A (B) () O (B ¢
ig 4-WAY ROTARY VALVE(MULT! CHANGE SPEC.) 1 1 172165-74201 BRACKET COMPL. 1 1 1 1
Fig
1-1 1 172165-74202 BRACKET 1 1 1 1 N
COUNTRY|J P]|AS[EX|PA (A=MAXXXXX) (B=M/#XXXXX) (C=M/#XXXXX) (D=MMHXXXXX)
FigWo.{ 75| — | — 2 2 172151-74600 VALVE CMP,MULTICHNG. 1 1 1 1
fﬁé‘i{;ﬁfﬁﬂé‘/nﬁ* vk 2-1 2 172151-74601 VALVE 1 1 1 1 N
172168-74650 1%}23-;123}(;1;: ;g,m -g 19 (A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
- - b 2 A, - @
116874600 }751 g-7481] gzré,t' ek ) 3 3 172151-74700  LEVER 1 1 1 1
172168-74680 172168~ iPa - ?
. No. TARRTX1BOEKE & . 16 3-1 3 182900-77250 LEVER 1 1 1 1 S
Egﬁg }géggmi;rgﬂmm B@gglz | g (A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
ﬁali‘?' ]l shown in Fig 118 9 4 3 172151-74710 COVER 1 1 1 1
i# 8 4-1 3 182900-77220 COVER 1 1 1 1 S
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
5 3 172151-74720 COVER 1 1 1 1
5-1 3 182900-16530 COVER 1 1 1 1 N
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
6 3 172151-74730 SPRING 1 1 1 1
6-1 3 182900-22300  SPRING 1 1 1 1 N
(A=M/#60567) (B=M/#60567) (C=MI#60567) (D=M/#60567)
7 3 172151-74740 PLATE, MARK 1 1 1 1
8 3 172151-74750 PLATE, MARK 1 1 1 1 A
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
9 3 172151-74760 WASHER 2 2 2 2
9-1 3  953KMO0-00220 WASHER 2 2 2 2 N
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
10 3 172151-74760 WASHER 1 1 1 1
10-1 3  953KM0-00220 WASHER 1 1 1 1 N
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
11 3 172151-74770 GASKET, CYL. HEAD 1 1 1 1
11-1 3 182900-77210 DUST SEAL 1 1 1 1 S
(A=M/#60567) (B=M/#60567) (C=MI#60567) (D=M/#60567)
12 3 23871-010000 PLUG, RO1 1 1 1 1
12-1 3  953KMO0-10894 PLUG 1 1 1 1 N
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
13 3 24190-100001 BALL, STEEL 5/16 1 1 1 1
14 3  24311-000280 O-RING, 1AP28.0 1 1 1 1
15 3 24321-000600 O-RING, 1AG60.0 2 2 2 2
16 3  26450-060162 BOLT, M6X 16 2 2 2 2
16-1 3 182900-77240 BOLT 2 2 2 2 S
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
17 3 26450-060162 BOLT, M6X 16 8 8 8 8
17-1 3 182900-77200 BOLT 8 8 8 8 S
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
18 3 26450-060162 BOLT, M6X 16 8 8 8 8
B37-2B(JP) 18-1 3 182900-77190 BOLT 8 8 8 8 N
(A=M/#60567) (B=M/#60567) (C=MI#60567) (D=M/#60567)
19 3  26647-060202 BOLT, WING M6X20 1 1 1 1
19-1 3 182900-77230 WING BOLT 1 1 1 1 R
(A=M/#60567) (B=M/#60567) (C=M/#60567) (D=M/#60567)
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS 20 2 26013-100252 BOLT, M10X 25 4 4 4 4
REPLACEMENT WITH FIG.43 REE.NO.2-1. 21 2  26013-100302 BOLT, M10X 30 4 4 4 4
(2)A=REF.NO.3 6MM,NO.3-1 3.2MM.
(3)B=REF.NO.4 12.7MM,NO.4-1 18.5MM. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.83. 2-WAY ROTARY VALVE(MULTI CHANG

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

. No. Lev. Parts No. Description Qty |
83 29 A 0—FU—/)LT Qs 1) A B () DO () (A
Fig 9-WAY ROTARY VALVE(MULT! CHANGE SPEC.) 1A 1 17219008620  2-WAY VALVE KIT(C 1 1
1A-1 1 172190-08621 2-WAY VALVE KIT(C 1 1 S
[comtry[y PTasTEX]PA| 2 A TNFF LTk b (A=MEXXXXX) (B=MAXXXXX)
Fietolgs]—1—1-] B 00811 () 1B 1 172190-08610  MULTI V.KIT(2-WAY 11

172190-08620 172190-08621 ($¢L" ) 1B-1 1
TEE No. 83D S UNo. 100588013
BN N9ZBETFE0

172190-08611 MULTI V.KIT(2-WAY

(C=MHXXXXX)

[
[
[0

(D=M#XXXXX)

Detale is shown in Fig. 118 2A 2 172175-03550 LABEL(2-WAY 1 1
2B 2 172173-03550 LABEL (2-WAY 1 1
3 2 172173-03560 LABEL (YANMAR 1 1 1 1
4 2 172165-74201 BRACKET COMPL. 1 1 1 1
4-1 2 172165-74202 BRACKET 1 1 1 1 N
(A=MHXXXXX) (B=M/A#XXXXX) (C=M/H#XXXXX) (D=MMH#XXXXX)
5 2 172190-74900 BRACKET 1 1 1 1
5-1 2 172190-74901 BRACKET 1 1 1 1 S
(A=MHXXXXX) (B=MH#XXXXX) (C=MH#XXXXX) (D=MMH#XXXXX)
6 2 26013-080252 BOLT, M8X 25 3 3 3 3
7 2 26013-100252 BOLT, M10X 25 2 2 2 2
8 2 26013-100302 BOLT, M10X 30 4 4 4 4
9 2 172173-03570 LABEL (KOMATSU 1 1 1 1
10 2 172175-74700 VALVE, 2-WAY 1 1 1 1
11 3 172175-74710 PLATE 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
12 3  172175-74720 GASKET 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
13 3 172175-74730 LEVER 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
14 3 172151-74760 WASHER 7 7 7 7 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
15 3 23871-010000 PLUG, RO1 8 8 8 8 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
16 3 24311-000250 O-RING, 1AP25.0 1 1 1 1
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
17 3 24311-000320 O-RING, 1AP32.0 1 1 1 1
% (A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
PREVIOUS NEW 18 3  26116-060162 BOLT, M6X 16 PLATED 6 6 6 6
L }_L_ (A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
19 3 26647-060202 BOLT, WING M6X20 1 1 1 1
:] I ) (A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
5 51 =
OFELY? o Et 4/ P
viEw FROMCR) CASIN SPEC. CANOPY SPEC.
B37-2B(JP)
Remarks
(1)OPTIONAL SPEC.
DETAILS IS REFER TO FIG.119.
(2)L=REF.NO.5 75MM,NO.5-1 60MM. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.84. P.T.O.VALVE(CONFLUENCE) E‘B\;:gg;gg Coe gzggz_;g v
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |

84 PTOrN7 @) ® ©® © 0 6 6

. 1 2 172168-74710 VALVE ASSY,PTO 1 1 1 1 1 1

Fig P.T.0. VALVE (CONFLUENCE) 2 3 172614-74410 ROD, TIE 2 2 2 2 2 2

o TPTASIEXIFA 3 3 172168-74800 SECTION, SPOOL 1 1 1 1 1 1

Fig No. | 841 84| 84] — 6 4 172312-74230 O-RING 2 2 2 2 2 2

14 4  933166-80520 WIPER 2 2 2 2 2 2

16 4 933171-80590 O-RING 1 1 1 1 1 1

17 4 933171-80610 O-RING 2 2 2 2 2 2

18 3 172168-74810 SECTION ASSY, INLET 1 1 1 1 1 1

20 19 3 172168-74820 ROD, TIE 1 1 1 1 1 1

2 20 3  26716-080002 NUT, M8 4 4 4 4 4 4

21 3  26716-100002 NUT, M10 2 2 2 2 2 2

22 3 933171-80420 SECTION, OUTLET 1 1 1 1 1 1

23 2  172168-74750 BRACKET COMPL. 1 1 1 1 1 1

24 2 26013-100162 BOLT, M10X 16 3 3 3 3 3 3

25 2 26013-100302 BOLT, M10X 30 3 3 3 3 3 3

TORHFy b T —AIY K
. 0. CONFLUENCE K|T, FRAME END

P
P.T.

s

T E No. 40008 L No, 35ARUA3SBOFFMI
HENo, 119ZBETF 1N

Detail is showm in Fig. 119

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.85. LUB.OIL COOLER

8 FA4No—Z (PA)
Fig. LUB. OIL COOLER(PA)

[country[ 3 P[ASTEX]PA]
[Figwm | -] -] -185]

B37-2B(JP)

(A)=B37-2B C F (D)=B37-2B P S,E
(B)=B37-2B C S,E (E)=B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172165-74901 COOLER, OIL 1

2 1 22137-080000 WASHER, 8 4

3 1 22217-080000 WASHER, SPRING 8 4

4 1 26116-080202 BOLT, M8X 20 PLATED 4

5 1 26716-080002 NUT, M8 4

Remarks
THIS FIGURE IS NEWLY ADDED.

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B37-2BC F D)=B37-2B P S,E
Flg-86- HYD.OIL TANK EB;:BS%ZBCS,E EE;:B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
. 8 ims o 1A 1  772168-75101-4 TANK ASSY, RESERVOIR 1 1 1 1
Fig HYD. OIL TANK 1B 1 772168-75101  TANK ASSY, RESERVOIR 1 1
2 2 172124-73700 ROD ASSY, FILTER 1 1 1 1 1 1
REFER T0 Fig. 51 3 2 172112-74801  STRAINER, SUCTION 1 1 1 1 1 1
%Z 4 2 172112-74901  ELEMENT, FILTER 1 1 1 1 1 1
5 3 172112-74911  ELEMENT, FILTER 1 1 1 1 1 1
- /’ ~ 31 6 3 172112-74971  VALVE, BY-PASS 1 1 1 1 1 1
~ 7 2 172165-75340 COLLAR 1 1 1 1 1 1
18 8 2 172112-75770  SPRING, FILTER 1 1 1 1 1 1
9 2 172112-75780  SPRING, FILTER 1 1 1 1 1 1
10 2 26716-100002  NUT, M10 1 1 1 1 1 1
1 2 124766-59050  CLIP, HOSE 12 1 1 1 1 1 1
13A 2 172122-75331-4 COVER, RESERVOIR 1 1 1 1
13B 2 172122-75331 COVER, RESERVOIR 1 1
14A 2 172165-75401-4 COVER, RESERVOIR 1 1 1 1
RLNo 113 14B 2 172165-75401 COVER, RESERVOIR 11
?ﬁc‘/"é‘l’) 2)2;29%‘57’*? 15A 2 172165-75450-5 PLATE 101 1 1
' 158 2 172165-75450  PLATE 11
1 16 2 172165-75460 GASKET 1 1 1 1 1 1
» 17 2 172165-75481  ELEMENT 1 1 1 1 1 1
18 2 172165-75490  HOSE 1 1 1 1 1 1
19 2 172122-75600 GAUGE, OIL LEVEL 1 1 1 1 1 1
20 3 172122-75620  BOLT 2 2 2 2 2 2
21 3 172122-75630  GASKET 4 4 4 4 4 4
22A 2 172116-75850-5 PLUG, OIL FEED 1 1 1 1
22B 2 172116-75850  PLUG, OIL FEED 1 1
23 2 24341-000300  O-RING, 1AS30.0 1 1 1 1 1 1
24 2 22137-100000 WASHER, 10 8 8 8 8 8 8
25 2 172187-75500  PLUG 1 1 1 1 1 1
m 26 2 24311-000380  O-RING, 1AP38.0 1 1 1 1 1 1
27 2 24321-001350 O-RING, 1AG135.0 2 2 2 2 2 2
28 2 26013-100202  BOLT, M10X 20 8 8 8 8 8 8
29 2 26022-050102  SCREW, M5X10 3 3 3 3 3 3
?_ 34 30 1  26116-140452  BOLT, M14X 45 PLATED 2 2 2 2 2 2
©o—133 31 1 172126-16540 CLAMP 1 1 1 1 1 1
3 32 1  22137-140000  WASHER, 14 4 4 4 4 4 4
33 1 22217-140000 WASHER, SPRING 14 4 4 4 4 4 4
%:_: 34 1  26116-140302  BOLT, M14X 30 PLATED 2 2 2 2 2 2

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.87. HYD.OIL PIPING(TANK-PUMP-VALVE

~ av b=z

8 ‘{ HERE G/)~K /7 ~N A7)
Fig HYD. OIL PIPING(TANK~PUMP~VALVE)

ERST
HYD. 0IL PUMP

"> CONRTOL VALYE

~—ey
L T %
l‘ \i“___/"/ \ ~ R
M L 4\'.
4 .
b TN
N ’ ;
---------------- T] .©
S Pi 16 17
=IONO) I £ (ORIVE, R)2 @ 14
(2() }--7-h (ARM) @ 18
Qa( [ - My s N1 L, o
@Y ~-esee-37" 537 (OPTION) ' 1
pg -ereer ) (o -T2 : @
()s5() ===+ 7 =4 (BOOM) NN o—12
o Qe[ b TR ORIVEL  fr "2e00 | 6y
FRONT () b g9h BUCKET) S ks -,—Q&\qx\
‘ (2) () [ P K B
s }---4EE (TURNING) RS NES  =
[OTION S 7 V- (BLADE) S TR

B37-2B{JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 172142-76130 JOINT 1 1 1 1 1 1
2 1 172168-76240 CONNECTOR,UN7/8PF1/2 1 1 1 1 1 1
3 1 172165-76860 FLANGE 1 1 1 1 1 1
4 1 172141-76900 CONNECTOR ASSY 1 1 1 1 1 1
5 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
6 1 172141-76900 CONNECTOR ASSY 1 1 1 1 1 1
7 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
8 1 22117-120000 WASHER, 12 4 4 4 4 4 4
9 1  24321-000450 O-RING, 1AG45.0 1 1 1 1 1 1
10 1 26013-120302 BOLT, M12X 30 4 4 4 4 4 4
11 1 933152-07400 O-RING 1 1 1 1 1 1
12 1 933152-07400 O-RING 1 1 1 1 1 1
13 1 933152-24120 O-RING 1 1 1 1 1 1
14 1 933166-24140 CONNECTOR 1 1 1 1 1 1
15 1 172168-78101 HOSE 1 1 1 1 1 1
16 1 172170-78150 HOSE 1 1 1 1 1 1
17 1 172170-78160 HOSE 1 1 1 1 1 1
18 1 172170-78170 HOSE 1 1 1 1 1 1
19 1 172173-78180 COVER, HOSE 1 1 1 1 1 1
20 1 172122-79890 CLAMP, HOSE 2 2 2 2 2 2
21 1  23000-060000 CLAMP, 60 4 4 4 4 4 4
22 1 172122-76131 CONNECTOR, PT1/2X45 1 1 1 1 1 1
23 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
24 1  23391-040000 JOINT, RGI-1/2 1 1 1 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.88. HYD.OIL PIPING(PUMP,VALVE-MOTO resrancr (Oe037280 52
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
8§ BEREG 7, 17~ 7 @ ® © 06 6
Fig HYD. 0iL PIPING (PUMP, VALVE~MOTOR, BOOM) 1 1 172730-75140  ADAPTER 2 2 2 2 2 2
2 1 172168-76130 CONNECTOR,UN3/4PF3/8 1 1 1 1 1 1
NiRy[ 1 PIAS COUNTRY|J P{AS|EX|PA 3 2 933152-24120 O-RING 1 1 1 1 1 1
17 Figho. | 8888 |88 | 89 4 1 172142-76160  JOINT, 3/4UN-3/8 3 3 3 3 3 3
5 1 172141-76180 CONNECTOR ASSY 11 1 1 1 1
6 2 24315-000110  O-RING, 1BP11.0 1 1 1 1 1 1
7 1 172164-76360 ELBOW 1 1 1 1 1 1
8 2 24315-000080 O-RING, 1BP8.0 1 1 1 1 1 1
9 1  24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
10 1 23871-010000 PLUG, RO1 1 1 1 1 1 1
11 1 933152-24120 O-RING 4 4 4 4 4 4
12 1 933152-24120 O-RING 3 3 3 3 3 3
13 1 933155-08481 CONNECTOR 4 4 4 4 4 4
14 1 172165-78150 GROMMET, 49X119 1 1 1 1 1 1
15 1 172168-78500 HOSE 1 1 1 1 1 1
16 1 172168-78510 HOSE G206BC145 1 1 1 1 1 1
17 1 172168-78520 HOSE G206BC153 11 1 1 1 1
18 1 172168-78530 HOSE G206BC145 1 1 1 1 1 1
19 1 172168-78540  HOSE G206BC145 11 1 1 1 1
20 1 172168-78550 HOSE G206BC135 1 1 1 1 1 1
21 1 172165-78670  HOSE 11 1 1 1 1
22A 1 172168-78700-4 SUPPORT ASSY, HOSE 1 1 1 1
22B 1 172168-78700 SUPPORT ASSY, HOSE 1 1
24 2 172168-78760 RUBBER, HOSE SUPPORT 1 1
25A 1 172168-78740-4 COVERASSY
25B 1 172168-78740-2 COVERASSY 1 1
27 2 172168-78760 RUBBER, HOSE SUPPORT 1 1 1 1 1 1
28 1 172168-78920 HOSE P208CC080S 1 1 1 1 1 1
29 1 172168-78960 HOSE P206BC080S 1 1 1 1 1 1
30 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2
31 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
32 1 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2 2 2
33 1 172142-78760  COVER, HOSE 6 6
34 1 172122-79920 CLIP, HOSE 6 6
35 1 23000-025000 CLAMP, 25 6 6
36 1 172168-78590  CLAMP, HOSE 11 1 1 w
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.89. HYD.OIL PIPING(PUMP,VALVE-MOTO (resrancE orezraspsE
(C)=B37-2BP F (F)=B37-2B PAS
No. Lev. Parts No. Description Qty |
9 SHERE & v7, N KT ~T-5, 7 -h) (PA A (B (©) () () (F)
Fig 8 HYD. OIL PIPING(PUMP, YALVE~MOTOR, BOOM) (PA) 1 1 172730-75140 ADAPTER 2
2 1 172168-76130 CONNECTOR,UN3/4PF3/8 1
WTR'(} JP[AS I E XM 3 2 933152-24120 O-RING 1
[Fig No. | 88| 83 | 88 | 89 4 1  172142-76160  JOINT, 3/4UN-3/8 3
5 1 172141-76180 CONNECTOR ASSY 1
6 2 24315-000110 O-RING, 1BP11.0 1
7 1 172164-76360 ELBOW 1
8 2 24315-000080 O-RING, 1BP8.0 1
9 1  24315-000140 O-RING, 1BP14.0 2
10 1 23871-010000 PLUG, RO1 1
11 1 933152-24120 O-RING 4
12 1 933152-24120 O-RING 3
13 1 933155-08481 CONNECTOR 4
14 1 172165-78150 GROMMET, 49X119 1
15 1 172168-78500 HOSE 1
16 1 172168-78510 HOSE G206BC145 1
17 1 172168-78520 HOSE G206BC153 1
18 1 172168-78530 HOSE G206BC145 1
19 1 172168-78540 HOSE G206BC145 1
20 1 172168-78550 HOSE G206BC135 1
21 1 172165-78670 HOSE 1
; * e 22 1 172435-78700-4 SUPPORT ASSY 1
2 P i 24 2 172142-78940 RUBBER, HOSE SUPPORT 1
8 L~z kA=IINNT 25 1 172435-78740-4 COVER ASSY 1
<7 \_CONRTOL VALVE 27 2 17214278940  RUBBER, HOSE SUPPORT 1
28 1 172436-78150 HOSE H206CC080S 1
29 1 172436-78170 HOSE H206BC080S 1
30 1 22217-100000 WASHER, SPRING 10 2
31 1 26013-100202 BOLT, M10X 20 2
32 1 26116-100702 BOLT, M10X 70 PLATED 2
33 1 172142-78770 COVER, HOSE 6
34 1 23000-025000 CLAMP, 25 6
B37-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.90. HYD.OIL PIPING(VALVE-SWIVEL,SW gg;:gg;ggggE gggzgg;gggig
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
SEERE W VT ~2N W MA)
Fig 90 HYD. OIL PIPING(VALVE~SWIVEL, SWING) 1 1 172151-76080  CONNECTOR 1 1 1 1 1 1
2 2 24315000110  O-RING, 1BP11.0 101 1 1 1 1
TBNO) ® 3 1 17216876130 CONNECTOR,UN3/4PF3/8 2 2 2 2 2 2
COUNTRY| ) PASIEX|PA ® 4 2 93315224120 O-RING 2 2 2 2 2 2
Fig 8o | 80 | 80 | 90 15 % 5 1 172168-76140 CONNECTOR,UN3/4PF1/4 101 1 1 1 1
20 3 21 ® 6 2 93315224120 O-RING 11 1 1 1 1
; _rg . 7 1 172312-76220 CONNECTOR, 1/4X3/4UN 3 3 3 3 3 3
8 8 1 23391020000  JOINT, RGI-1/4 2 2 2 2 2 2
9 1 23393-020000  JOINT, 90RGI-1/4 3 3 3 3 3 3
10 1 23393-020000  JOINT, 90RGI-1/4 1 1 1 1 1 1
1 1 23393-030000  JOINT, 90RGI-3/8 4 4 4 4 4 4
12 1 93315224120  O-RING 2 2 2 2 2 2
13 1 93315224120 O-RING 3 3 3 3 3 3
14 1 933155-08481 CONNECTOR 2 2 2 2 2 2
15 1 17216878181 HOSE P204BB127S 1 01 1 1 1 1
16 1 172171-78180 HOSE P204BE127S 1 1 1 1 1 1
17 1 17216878191  HOSE P204BC195S 101 1 1 1 1
18 1 17214178240 HOSE 1 01 1 1 1 1
19 1 17213178600 HOSE 1 1 1 1 1 1
20 1 17216878900 HOSE P206BC070S 101 1 1 1 1
21 1 17216878940  HOSE P206BC089S 101 1 1 1 1
e 22 1 17216878980  HOSE P204BC100S 2 2 2 2 2 2

LINDER

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.91. HYD.OIL PIPING(VALVE-SWIVEL,SW gg;:gg;ggg;E gggzggzgggig
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
9 ‘I SREECE (N VT~ b, M) (PA) A B © © E
Fig HYD. OIL PIPING(VALVE~SWIVEL, SWING) (PA) 1 1 172151-76080 CONNECTOR 1
2 2 24315-000110  O-RING, 1BP11.0 1
[cowtRY[J PIAS[EX|PA] 18_® 0) 3 1 172168-76130  CONNECTOR,UN3/4PF3/8 2
[Figao [o0fo0f90(01] %/(Té/ 4 2 933152-24120  O-RING 2
15 5 1 17216876140 CONNECTOR,UN3/4PF1/4 1
_%éj_ 3 AREONG!

v { 6 2 933152-24120  O-RING 1
P ] 7 1 17231276220 CONNECTOR, 1/4X3/4UN 3
8 1 23391-020000  JOINT, RGI-1/4 2
9 1 23393-020000  JOINT, 90RGI-1/4 3
10 1 23393-020000  JOINT, 90RGI-1/4 1
11 1 23393-030000  JOINT, 90RGI-3/8 4
12 1 93315224120  O-RING 2
13 1 93315224120 O-RING 3
14 1 933155-08481 CONNECTOR 2
15 1 172436-78190  HOSE H204BE112S 1
16 1 172436-78240  HOSE H204BB127S 1
17 1 172436-78110  HOSE H204BC195S 1
j 18 1 172436-78120  HOSE H206BB065S 1
Y N 19 1 172436-78130  HOSE H206BB0S5S 1
ALY T Y N 20 1 172436-78140  HOSE H206BC070S 1
SWING CYCINDER (\f @ 21 1 172436-78160  HOSE H206BC089S 1
A 22 1 172436-78180 HOSE H204BC100S 2

i« x g -
PSS - IS R
e s N S N o e
v..f‘ﬁ&%,\c, D

5 ~B =5 .
~._. 2K 4 ‘//_/.

bl e

; >

-

. P D = Ly DAV I
“.._ ..~ \_CONTROL VALVE

B31-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.92. HYD.OIL PIPING(RETURN)

9 2 HERE (J5-7)
Fig. HYD. GIL PIPING(RETURN)

1 [countrY]J PTA S]
° ® [92]

E
[Fig no. | 921929

T SV
HYD.OIL TANK

COUNTRY

=D R 7AY 0
CONTROL VALVE

md T

24~ hsafv b ich
SWIVEL JOINT x
: -

Wi

REFER TO
Fig 101

B37-2B (JP)

(A)=B37-2B C F (D)=B37-2B P S,E
(B)=B37-2B C S,E (E)=B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172312-17260 GROMMET 1 1 1 1
2 1 172164-76110 ELBOW 1 1 1 1 1 1
3 1 172168-76150 CONNECTOR,UN7/8PF1/2 1 1 1 1 1 1
4 2 933152-07400 O-RING 1 1 1 1 1 1
5 1 172168-76160 CONNECTOR,PF1/2PF3/8 1 1 1 1 1 1
6 2 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
7 1 172168-76170 CONNECTOR 1 1 1 1 1 1
8 1 172165-76220 NIPPLE 1 1 1 1 1 1
9 1 172142-76290 GROMMET, 28X2.3 1 1 1 1
10 1 172312-76290 ELBOW 1 1 1 1 1 1
11 1 172168-76350 CONNECTOR, 7/8X1/2 1 1 1 1 1 1
12 1 172168-76380 JOINT ASSY 1 1 1 1 1 1
13 1  23000-035000 CLAMP, 35 2 2 2 2 2 2
14 1 933152-07400 O-RING 1 1 1 1 1 1
15 1 172170-78240 HOSE 1 1 1 1 1 1
16 1 172170-78260 HOSE 1 1 1 1 1 1
17 1 172168-78470 HOSE G608BE043 1 1 1 1 1 1
18 1  23000-022000 CLAMP, 22 2 2 2 2 2 2

Remarks
(1)PARTS OF NOT P.T.O.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'
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; (A)=B37-2BCF (D)=B37-2BP S,E
F|993 HYD.OIL PlPlNG(RETURN)(PA) (B)=B37-2B C S,E (E)=B37-2B C AS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
9 3 SBERE (15-2) (PA) A (B (€ © (E) (@
Fig. HYD. O1L PIPING (RETURN) (PA) 1 1 172312-17260  GROMMET 1
2 1 172164-76110 ELBOW 1
COUNTRY[ J plas {ex[r A] 3 1 172168-76150 CONNECTOR,UN7/8PF1/2 1
FigNo. | 92 [ 92 l 9293 15 4 2 933152-07400 O-RING 1
5 1 172168-76160 CONNECTOR,PF1/2PF3/8 1
6 2  24315-000140 O-RING, 1BP14.0 1
7 1 172165-76200 CONNECTOR,PT1/2PF3/4 1
8 1 172165-76220 NIPPLE 1
9 1 172142-76290 GROMMET, 28X2.3 1
10 1 172312-76290 ELBOW 1
11 1 172436-76100 CONNECTOR, PF3/4X7/8 1
12 1 172168-76380 JOINT ASSY 1
13 1 23000-035000 CLAMP, 35 2
14 1 933152-07400 O-RING 1
15 1 172170-78240 HOSE 1
16 1 172436-78270 HOSE G612BC207 1
eBihy o 17 1 172168-78470 HOSE G608BE043 1
HYD. OIL TANK 18 1 172122-16700 BUSH 150 2
19 1 172151-76160 ELBOW ASSY 2
20 2 24315-000180 O-RING, 1BP18.0 2
21 1 172436-78280 HOSE G612BC123 1
22 1 194202-56460 BAND, 200 4
23 1 172436-78290 COVER, HOSE 1
24 1  172151-79420 COVER, HOSE 1
RIS RS D
R o G
2qhTaavh s 2l 0% R oo g
e ot 4 .:. 2 & B PPN copﬁR'BL v 7
= /'/&” ~. -
17 O
2 % i ®
y 15
jj’/ ! 4 0
REFER TO <) \
Fig 102—7A _,TV 1 ,-Q 4’ s
oLy
g'—l /L!ZB
oz
B37-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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; . (A)=B37-2B C F (D)=B37-2B P S,E
Fig.94. HYD.OIL PIPING(PTO,FRAME END:U s cr o837 28p S
(C)=B37-2BP F (F)=B37-2B P AS

No. Lev. Parts No. Description Qty |

A ® € O E ©

P.T.0. KIT(FRAME END)
172190-74600
IEENO. J0DRH UNO. 1005811

9 4 SIEETE (PTO, JV-AIV/N : BEFRAER) 1 2 22137-100000  WASHER, 10 2 2 2 2
Fig. HYD. OIL PIPING(P. T. 0., FRAME END:UNIFLOW SPEC.) 2 2 172142-76270  JOINT, SWIVEL 1/2 101 1 1
3 3 172142-77040  SEAL SET 101 1 1

COUNTRY|J PIASIEX P A _‘g g_ 4 2 172142-76280  JOINT, SWIVEL 1 1 1 1
Figho |04 — | — | — - 5 3 172142-77050  SEAL SET 101 1 1
6 2 172175-76550  TUBE ASSY, 3RD 101 1 1

7 2 172151-76600  ADAPTER, PF3/4 1 1 1 1

8 2 17211277420  CONNECTOR,PF1/2PT3/4 101 1 1

9 2 17217578360  HOSE 101 1 1

10 2 17216878370  HOSE G208BC127 1 1 1 1

1 2 172164-78760 HOSE 101 1 1

12 2 172168-78460 HOSE G208BC145 101 1 1

13 2 23871-030000  PLUG, R03 1 1 1 1

14 2 23871-040000 PLUG, R04 101 1 1

15 2 26013-100202  BOLT, M10X 20 2 2 2 2

16 2 26013-100252  BOLT, M10X 25 2 2 2 2

17 2 933152-24120 O-RING 2 2 2 2

18 2 933166-24120 CONNECTOR, PF1/2X10 2 2 2 2

P T OBFF v b Ob-h1) 19 2 172137-75570  ADAPTER, PF1/2 1 1 1 1

2 101 1 1

N
o

172168-76300  JOINT ASSY, 3RD

EEN. 1T9EBHETEN
Detail is shown in Fig. 119

B37-2B(JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.95. HYD.OIL PIPING(PTO,FRAME END:C gg;:gg;ggg;E gggzgg;gggig
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
5 HIEERSE (PTO, JV-RIVE - SFEfEHR) @® B © © € ©
Fig 9 HYD. OIL PIPING(P. T. 0., FRAME END:CONFLUENCE SPEC.) 1 2 172142-76130  JOINT 1 1 1 1 1 1
2 2 17216876130 CONNECTOR,UN3/4PF3/8 2 2 2 2 2 2
o PIASIEX]PA 3 3 933152-24120  O-RING 2 2 2 2 2 2
Fig No.] 9519505 | — 354 ﬁ—zz 4 2 17216876130 CONNECTOR,UN3/4PF3/8 11 1 1 1 1
5 3 933152-24120  O-RING 101 1 1 1 1
COUNTRY[J P[AS[EX 3 6 2 17263376160  ADAPTER 101 1 1 1 1
’éi?h';ﬁ - 10| - 41 6-1 2 172162-76141  ADAPTER, 1/2-3/4 i 1 1 1 1 1 N
: (A=2008.07) (B=2008.07) (C=2008.07) (D=2008.07)
W:)(—————T—g— 7 2 17216876180  CONNECTOR,UN3/4PT1/2 101 1 1 1 1
L[S = [ = 8 3 93315224120 O-RING 1 1 1 1 1 1
CATION 9 2 17231276180  NIPPLE, 1/2X3/8 11 1 1 1 1
10 2 17212476350  CONNECTOR, 1/2 101 1 1 1 1
11 3 933152-07400 O-RING 1 1 1 1 1 1
12 2 23391040000  JOINT, RGI-1/2 101 1 1 1 1
13 2 23391060000  JOINT, RGI-3/4 1 01 1 1 1 1
14 2 23393-040000  JOINT, 90RGI-1/2 1 01 1 1 1 1
15 2 933152-07400  O-RING 101 1 1 1 1
16 2 172130-78220  HOSE 1 01 1 1 1 1
17 2 17216878230  HOSE P206BB070 11 1 1 1 1
18 2 17216878230  HOSE P206BB070 101 1 1 1 1
i _ 19 2 17216878331 HOSE G608BCO58 101 1 1 1 1
ﬁnﬂoaifﬁﬁ(\ - i 20 2 17216878340 HOSE G212BC068 1 1 1 1 1 1
0. OIL TANE /s A 21 1 17216878370  HOSE G208BC127 101 1 1 1 1
O " 22 1 172164-78760  HOSE 101 1 1 1 1
AR ’.",;' 23 1 17216876300  JOINT ASSY, 3RD 1 1 1 1 1 1
R 2 =y - 24 1 22137-100000 WASHER, 10 2 2 2 2 2 2
g CORTROL VALVE e 25 1 23871030000  PLUG, RO3 1 01 1 1 1 1
: 26 1 23871040000 PLUG, R0O4 1 01 1 1 1 1
27 1 26013-100202  BOLT, M10X 20 2 2 2 2 2 2
28 1 933152-24120  O-RING 2 2 2 2 2 2
29 1 933166-24120 CONNECTOR, PF1/2X10 2 2 2 2 2 2
30 1 172142-76270  JOINT, SWIVEL 1/2 101 1 1 1 1
31 2 172142-77040  SEAL SET 101 1 1 1 1
32 1 17214276280  JOINT, SWIVEL 1 1 1 1 1 1
33 2 17214277050  SEAL SET 101 1 1 1 1
34A 1 17217576550  TUBE ASSY, 3RD 101 1 1
34B 1 172175-76550-5 TUBE ASSY, 3RD 1 1
35 1 26013-100252  BOLT, M10X 25 2 2 2 2 2 2
36 1 17217578360  HOSE 101 1 1 1 1
37 1 17215176600 ADAPTER, PF3/4 1 1 1 1
_._ 38 1 172137-75570  ADAPTER, PF1/2 101 1 1
an ok f 39 1 17215179410  COVER, HOSE 11
:TT(S 15*5?’[[;"2& er ;A‘,“E - ‘ 40 1 17215179420 COVER, HOSE 11
172170-74620 MY -) ' 41 1 23000-035000 CLAMP, 35 2 2
COUNTRTTJ PTASTEX| 17917074830 (441 biv 42 1 23000-041000  CLAMP, 41 2 2
il — | O] — || mene om0 saRTsssORMIS

EENO. 119ZBEBTE 1Y
Datail is shown in Fig. 119

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B37-2B C F (D)=B37-2B P S,E
Fig.96. HYD.OIL PIPING(TRACK FRAME) (©)-B3725 C 5.2 (BoBa7-28 C AS
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
A e Kaa21-1 COUNTRY [UP |AS [EX |PA A (B) (©) O (BE) (A
:2008/05
Fig No. [ 96|96 | 96 | 97 1 1 172123-76120  ADAPTER, PF1/4 2 2 2 2 2 2
2 1 172422-76150 CONNECTOR, 3/8X1/4 2 2 2 2 2 2
2-1 1 23394-020000 JOINT, 45RGI-1/4 2 2 2 2 2 2
3 1 172131-76200 CONNECTOR, 3/8 1/4 2 2 2 2 2 2
3-1 1 172157-76220 CONNECTOR, 1/4X3/8 2 2 2 2 2 2 N
(A=M/#60588) (B=M/#60588) (C=M/#60588) (D=M/#60588) (E=M/#60588) (F=M/#60588)
4 1 23393-020000 JOINT, 90RGI-1/4 2 2 2 2 2 2
5 1 23391-030000 JOINT, RGI-3/8 2 2 2 2 2 2
6 1 23394-020000 JOINT, 45RGI-1/4 2 2 2 2 2 2
7 1 23394-030000 JOINT, 45RGI-3/8 2 2 2 2 2 2
8 1  24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
9 1 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
10 1 933160-01370 CONNECTOR,PF1/2PF3/8 4 4 4 4 4 4
11 1 172422-78350 HOSE 2 2 2 2 2 2
12 1 172422-78360 HOSE F206BC108W 2 2 2 2 2 2
13 1 172422-78370 HOSE F206BB105W 2 2 2 2 2 2
14 1 172422-78380 HOSE 2 2 2 2 2 2
15 1 172422-78390 HOSE 2 2 2 2 2 2
16 1 172422-78760 GROMMET 2 2 2 2 2 2
17 1 24315-000180 O-RING, 1BP18.0 4 4 4 4 4 4
18 1  23393-020000 JOINT, 90RGI-1/4 2 2 2 2 2 2
TL—Ry )4
BLADE GYLINDER
RARLT I+
SWIVEL JOINT
}Alv
EITE—4
DRIVING MOTOR
®r3RL
VIEWED FROM (Y)
SEASSEIEE GBRE) LI-ERTY,
..MARKED PART HAS BEEN GHANGED (ADDED).
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

Fig.97. HYD.OIL PIPING(TRACK FRAME)(PA

9 7 HEECE (bv97v-5) (PR)
Fig HYD. OIL PIPING(TRACK FRAME) (PA)

[countrY]J P[AS[EX[PA]
[Fie M. 9696 [ 9697 |

o
ZARZaf b
SWIVEL JOINT

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks

THIS FIGURE IS NEWLY ADDED.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172123-76120 ADAPTER, PF1/4 2
2 1  23394-020000 JOINT, 45RGI-1/4 2
3 1  172157-76220 CONNECTOR, 1/4X3/8 2
4 1  23393-020000 JOINT, 90RGI-1/4 2
5 1  23391-030000 JOINT, RGI-3/8 2
6 1  23394-020000 JOINT, 45RGI-1/4 2
7 1  23394-030000 JOINT, 45RGI-3/8 2
8 1 24315-000110 O-RING, 1BP11.0 2
9 1  24315-000110 O-RING, 1BP11.0 2
10 1 933160-01370 CONNECTOR,PF1/2PF3/8 4
11 1 172436-78250 HOSE H204BB110W 2
12 1  172436-78210 HOSE H206BC108W 2
13 1 172436-78220 HOSE H206BB105W 2
14 1 172422-78380 HOSE 2
15 1  172436-78230 HOSE H204BB0O70W 2
16 1 172422-78760 GROMMET 2
17 1  24315-000180 O-RING, 1BP18.0 4
18 1  23393-020000 JOINT, 90RGI-1/4 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.98. HYD.OIL PIPING(BOOM)

No. Parts No. Description @ @ (© O ©
Fig QBL%DEE?F‘SPK%(BOOM) 1A 1 172183-76230 CLAMP 3 3 3 3
: : 1B 1 172183-76230-5 CLAMP 3
2A 1 17217576401  CLAMP, TUBE 1 1 1 1
@";RYIJ P}?ssi%;%;;j CHNIRY 1P EX 2B 1 172175-76401-5 CLAMP, TUBE 1
g No. | 98 oarion | — - 3 1 17217576411 RUBBER 2 2 2 2 2 2
4 1 172175-76420  COLLAR 6 6 6 6 6
5A 1 17217576431  CLAMP, TUBE 3 3 3 3
58 1 172175-76431-5 CLAMP, TUBE 3
6 1 17217576440 RUBBER 6 6 6 6 6
7A 1 172175-76450-4 PLATE 1 1 1 1
7B 1 172175-76450-5 PLATE 1
REFER T0 Fig, 113 8A 1 172142-76500-4 TUBE, BOOM 101 1 1
3B 1 17214276500 TUBE, BOOM 1
RTI 9A 1 172148-76501-4 TUBE, ARM 1 1 1 1
ARM CYL INDER 9B 1 17214876501  TUBE, ARM 1
10A 1 172142-76520-4 TUBE, BOOM 1 1 1 1
108 1 17214276520 TUBE, BOOM 1
11A 1  172148-76520-4 TUBE, BUCKET 1 1 1 1
11B 1 172148-76520 TUBE, BUCKET 1
12A 1 172148-76540-4 TUBE, BUCKET 101 1 1
12B 1 17214876540  TUBE, BUCKET 1
13A 1 172142-76560-4 TUBE, ARM 101 1 1
138 1 172142-76560  TUBE, ARM 1
%&LEY/LH&{ 14A 1 172141-76670-4 CLAMP, TUBE 1 1 1 1
_ py 14B 1 172141-76670 CLAMP, TUBE 1 1
Y [P N 15 1 172183-81160  CLIP, TREE 2 2 2 2 2 2
SR ETASTER]  / L 16 1 26013-100352  BOLT, M10X 35 7 7 7 7 71 7
APPLI— i i A TR 17 1  26013-120302  BOLT, M12X 30 1 1 1 1 1 1
A k) - 18 1  26013-120352  BOLT, M12X 35 2 2 2 2 2 2
L 19 1 172142-78270  HOSE 2 2 2 2 2 2
20 1 17214278281 HOSE 1 1 1 1 1 1
21 1 17214278290  HOSE 101 1 1 1 1
22 1 17214678640 HOSE 1 01 1 1 1 1
. 23 1 17216878771 HOSE G206ABOS5W 1 1 1 1 1 1
A h g tad 24 1 17214278770  COVER, HOSE 2 2
25 1 172122-79880  COVER, HOSE 11
26 1 23000-025000 CLAMP, 25 6 6

COUNTRY| J PIASIE X

APPLI- | _ _
CATION O

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)PARTS OF NOT P.T.O. Yes Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.99. HYD.OIL PIPING(BOOM)(PA) oaron 5 O e o
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
99 HERE (O -8 (PA) A B () DO () (A
Fig HYD. OIL P1PING (BOOM) (PA) 172183-76230  CLAMP

172175-76401 CLAMP, TUBE
172175-76411 RUBBER

[countrY[s PAS]EXIPA

172175-76420 COLLAR
172175-76431 CLAMP, TUBE
172175-76440 RUBBER

[Fig no. [ 08 [ 98 [ 08 [ 99

172175-76450-4 PLATE
172142-76500-4 TUBE, BOOM
172148-76501-4 TUBE, ARM

REFER TO Fig. 114

© 0O NOOOOMWNE

ﬁﬂ—;ﬁ%{kﬁf 10 172142-76520-4 TUBE, BOOM
11 172148-76520-4 TUBE, BUCKET
12 172148-76540-4 TUBE, BUCKET
13 172142-76560-4 TUBE, ARM
172141-76670-4 CLAMP, TUBE
15 172183-81160  CLIP, TREE
16 26013-100352  BOLT, M10X 35
17 26013-120302  BOLT, M12X 30
18 26013-120352  BOLT, M12X 35
19 172164-78170  HOSE G206AB075
F—n Y 20 172168-78771  HOSE G206AB085W
BOOM CYLINDER 21 172436-78200  HOSE H206AB040

\A
\
7
/
N
N

N
~

172436-78260 HOSE H206AB070
172168-78771 HOSE G206AB085W

’
N
w

N
N

e e Y e e e e [ e S e [ e e N = N [ S N [ S

O R RNRPRRPRLPNINENNRRRPRPRRPRLRROWOINRL®

________ 172142-78770  COVER, HOSE
S 25 172149-78970  COVER, HOSE
26 172137-79970  COVER, HOSE

27 23000-025000  CLAMP, 25

Nry k)
BUCKET CYL [NDER

B37-2B(JP)

Remarks
THIS FIGURE IS NEWLY ADDED. N:0ld €25 New, Q:0ld £ New, R:Old %= New, S:01d £125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Ghange

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.100. HYD.OIL PIPING(P.T.0.ARM END) sz cr (O)=Bs728p 5
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
0 HEERE (PTO 7-AIVF ) AW B € O E @
Hg] HYD. OIL PIPING(P. T. 0. ARM END) 1 1 172189-74502-4 PTO KIT, ARM END 1 1 1 1
2A 2 172170-76701-4 TUBE, PTO 1 1 1 1
LRt B T T 00T = 2B 2 17217076701 _ TUBE, PTO 11
Fig i 1100110011 3A 2 172170-76721-4 TUBE, PTO 1 1 1 1
3B 2 17217076721  TUBE, PTO 101
4 2 172633-76160  ADAPTER 1 1 1 1
NG A 21 5A 2 172125-76900-4 CLAMP 1 1 1 1
. Z 5B 2 17212576900  CLAMP 1 1
SRR I BIASIE & - % 13, 6A 2 172142-76940-4 CLAMP 2 2 2 2
el =10 = 7 8 6B 2 172142-76940  CLAMP 2 2
11 \@ 7A 2 172175-76490-4 CLAMP 2 2 2 2
7B 2 172175-76490-5 CLAMP 2 2
8 2 172183-74820-4 VALVE, STOP 2 2 2 2
9 2 172173-76630  PLATE 2 2 2 2 w
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
10 2 172312-77930  SPACER, CLAMP 11 1 1 1 1
11 2 22217-120000  WASHER, SPRING 12 5 5 5 5 5 5
12 2 23871-040000  PLUG, R04 2 2 2 2
13 2 26116-120552  BOLT, M12X 55 PLATED 2 2 2 2 2 2
14 2 26116-120702  BOLT, M12X 70 PLATED 2 2 2 2 2 2
15 2 172175-78350  HOSE 101 1 1 1 1
16 2 172124-78400 HOSE G208AB100W 1 1 1 1
17 2 172170-78801 HOSE 1 1 1 1
18 2 172164-78870  HOSE G212AB065 11 1 1 1 1
19 2 26013-100352  BOLT, M10X 35 4 4 4 4
20 2 172175-76640  SPACERASSY 11 1 1 1 1
21 2 26116-120602  BOLT, M12X 60 PLATED 11 1 1 1 1
22A 1 172189-08502-4 PTOKIT 1 1 2
22B 1 172189-08512-4 PTOKIT 1 1
\ 7 23 1 172137-75570  ADAPTER, PF1/2 11
S A\ St 24 1 172151-76600  ADAPTER, PF3/4 11
) R - 25 1 172142-78790  COVER, HOSE 11
] . N 26 1 172137-79950  COVER, HOSE 11
-§ =0 A PIRNY 27 1 23000-035000 CLAMP, 35 2 2
&m 12 LEFT SIDE ST  PTASIEX 28 1 23000-041000 CLAMP, 41 2 2
RIGHT SIDE APPLI-| _ O _
A (I}AGPUPNLTIRj' JPIASIEX ‘ CATION
? CATION oi-10 1
PTO%v k PTOFy (-5I4)
P.T.0. KIT P.T.0. KIT{ARM END)
172189-08502-4 (707hbn -) 172189-74502-4
172189-08512-4 (B4} b0 -) TEENO. 100D R LNO. 11E
THEINO. 100D 5L UNO. 22AR TA22BODERH (2 TAEING, 100D R LNO. 2~2128HET
IEENO. 119Z28BT a1y Fig. 100 Ref No. 1
Detail is show in Fig 118 INC. Fig 100 Ref. No. 2~21

B37-2B(JP)

Remarks
(1)SPEC.CODE OF OPTIONAL.

(2)OPTIONAL:CONFLUENCE.
DETAILS IS REFER TO FIG.119. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.101. CONTROL PIPING(PUMP-REMOTE V.-

]01 3y hO—IEE ‘

Fig. & v7 ~YEIN VT ~V5-220700N )

CONTROL PIPING

(PUMP~REMOTE CONTROL V. ~RETURN:FRONT LEVER)

[corer][s PTaS[EX][PA]
Fig No. [101] — [ — | =

LEASRN
VIEKED FROM UPPER

"X

“emilms o "~

IL_TANK
YEIA/NT /

REMOTE CONTROL VALVE ‘

RANNT a2+
SKIVEL JOINT

REFER TO Fig 92 17

B37-2B(JP)

(A)=B37-2BCF
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2B P S,E
(E)=B37-2B CAS
(F)=B37-2B P AS

Remarks
(1)PARTS OF NOT P.T.O.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172151-76030 BOLT, PIPE JOINT 2 2
2 1 172151-76040 BOLT, PIPE JOINT 2 2
3 1 172123-76120 ADAPTER, PF1/4 1 1
4 1 172141-76180 CONNECTOR ASSY 1 1
6 2 24315-000110 O-RING, 1BP11.0 1 1
7 1 23010-014000 CLAMP, 14 2 2
8 1 23871-040000 PLUG, R04 1 1
9 1 24315-000110 O-RING, 1BP11.0 1 1
10 1 24315-000180 O-RING, 1BP18.0 4 4
11 1  24315-000180 O-RING, 1BP18.0 4 4
12 1 172126-11510 BAND 2 2
13 1 172168-46870 BRACKET 1 1
14 1 172170-78400 HOSE 1 1
15 1 172164-78520 HOSE G604BY115S T 1 1
16 1 172165-78570 HOSE 2 2
17 1 172165-79870 HOSE 1 1
18 1  23000-016000 CLAMP, 16 2 2
19 1 26013-100162 BOLT, M10X 16 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; _ _ (A)=B37-2BCF (D)=B37-2BP S,E
Fig.102. CONTROL PIPING(PUMP-REMOTE V. resrancr (O)=53728 2
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
93 O LEE A ® © © ® 6O
Fig ] 0 2 & 7 ~NEIUN AT ~Ij9—‘/;1ja{|~' N =) 1 1 172151-76030 BOLT, PIPE JOINT 2 2
- CONTROL PIPING 2 1 172151-76040 BOLT, PIPE JOINT 2 2
[ConTRY[ L PIAS|EX]PA] (PUMP~REMOTE CONTROL V. ~RETURN:SIDE LEVER) 3 1 172123-76120  ADAPTER, PF1/4 1 1
Fig No. [1021103]102[102 — 4 1 172141-76180 CONNECTOR ASSY 1 1
ﬁ?wgDEFél&M UPPER 6 2 24315-000110 O-RING, 1BP11.0 1 1
7 1 23010-014000 CLAMP, 14 2 2
8 1 23871-040000 PLUG, R04 1 1
9 1 24315-000110 O-RING, 1BP11.0 1 1
10 1 24315-000180 O-RING, 1BP18.0 4 4
11 1  24315-000180 O-RING, 1BP18.0 4 4
12 1 23000-016000 CLAMP, 16 2 2
13 1  194202-56460 BAND, 200 2 2
14 1 172170-78200 HOSE G604WY150 T 1 1
YyEIASANT 15 1 172170-78400 HOSE 1 1
REMOTE CONTROL VALVE 16 1 172164-78530 HOSE G604BY185S T 1 1
17 1 172165-78880 HOSE 2 2
e s o
HYD. OIL TANK
VERNAR 7
HYD. GfL PUMP
B37-28(JP)
Remarks Yes No Yes No
1)PARTS OF NOT P.T.O. N:Old == New, Q:0ld*— New, R:0ld =5 New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
( ) No Yes' Yes No

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; _ _ (A)=B37-2BCF (D)=B37-2BP S,E
Fig.103. CONTROL PIPING(PUMP-REMOTE V. weesramcr Q=320 7 o
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
ary FO—ILEE A B () O (E) R
Fig. 1 0 @ ¥7° ~VEIUN BT ~Y5-7: 94 b -) (AS) 1 1 172123-76120  ADAPTER, PF1/4 4 4
CONTROL PIPING 2 1 172123-76120 ADAPTER, PF1/4 1 1
CoNTRY[J P|AS EX]PA| (PUMP~REMOTE CONTROL V. ~RETURN:SIDE LEVER) (AS) 3 1 172141-76180 CONNECTOR ASSY 1 1
Fie-no. [102]1031102[102] 4 2 24315-000110  O-RING, 1BP11.0 101
= 5 1  194202-56460 BAND, 200 2 2
-\FI?W;JE};)RLDM UPPER 6 1 172170-78220 HOSE 1 1
@® © 7 1  24315-000110 O-RING, 1BP11.0 4 4
(3) 8 1  24315-000110 O-RING, 1BP11.0 1 1
0 O 9 1 23010-014000 CLAMP, 14 2 2
0, 10 1 172170-78400 HOSE 1 1
11 1  23000-016000 CLAMP, 16 2 2
O ® 12 1 172170-78230 HOSE 1 1
®) epot 13 1 172170-78210  HOSE 11
14 1 172165-79641 HOSE G604BY185T 1 1
YEIINS
REMOTE CONTROL VALVE
eBihS 0
HYD. O1L TANK
B
) HYD. OIL PUMP
PR L
. \SWIVEL JOINT
%REFER TO Fig. 92 / REFER TO Fig 92
s %‘? élz
H 13
10 ¥ LSS .
@ 14 ﬁ(’—i’:’l @
B37-2B(JP)
Remarks o o
THIS FIGURE IS NEWLY ADDED. N: Old‘—_>New Q: Old‘—_>New R:Old*—5 New, S: OId‘:New W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.104. CONTROL PIPING(DIRECT:FRONT LE

104 arro—IVEE )
Fig WEIYN W7~/ 7' 24 4Vak, 2070 -)
CONTROL PIPING
(REMOTE CONTROL V. ~CONTROL V. :DIRECT, FRONT LEVER)

COUNTRY]J PIASI|EX|PA (

Fig Mo [104] — | — | — Roc ot i
EHZRI //Egzi
VIEWED FROM UPPER P YN

YyEIANINT
REMOTE CONTROL_VALVE

” <
2> bA—ARLT
CONTROL VALVE

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172123-76120 ADAPTER, PF1/4 8 8
2 1 172123-76120 ADAPTER, PF1/4 5 5
3 1 172168-76550 JOINT 1 1
4 1 172162-76770 JOINT 2 2
5 1  24315-000110 O-RING, 1BP11.0 8 8
6 1  24315-000110 O-RING, 1BP11.0 7 7
7 1 24315-000110 O-RING, 1BP11.0 1 1
8 1 172126-11510 BAND 7 7
9 1 172168-79300 HOSE G604BC070 1 1
10 1 172168-79310 HOSE G604BC070 1 1
11 1 172168-79320 HOSE G604BC110S 1 1
12 1 172168-79330 HOSE G604BC110S 1 1
13 1 172168-79340 HOSE 1 1
14 1 172168-79350 HOSE G604BC110 1 1
15 1 172168-79360 HOSE 1 1
16 1 172168-79370 HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

Fig.105. CONTROL PIPING(DIRECT:SIDE LEV

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description w ® (C)QII{D) ©® © I R
] 05 JrhO-NEE
) R LA et e T 1 1 172123-76120  ADAPTER, PF1/4 8 8
Fig égﬁ%&-”glﬁﬂém'»’“ W75 VIR 4RI ) 2 1 172123-76120  ADAPTER, PF1/4 5 5
(REMOTE CONTROL V. ~CONTROL V. :DIRECT, SIDE LEVER) 3 1 172168-76550  JOINT 1 1
4 1 172162-76770  JOINT 2 2
COUNTRY| J P]AS|EX|PA ERSENL 5 1 24315-000110  O-RING, 1BP11.0 8 8
Fig No. 1105{106]105/105 VIEWED FROM UPPER 6 1  24315-000110  O-RING, 1BP11.0 7 7
7 1  24315-000110 O-RING, 1BP11.0 1 1
8 1 194202-56460  BAND, 200 4 4
9 1 172165-79220  HOSE 1 1
10 1 172165-79290  HOSE 1 1
1 1 172165-79300 HOSE 1 1
12 1 172165-79310 HOSE 1 1
13 1 172165-79340 HOSE 1 1
14 1 172165-79350 HOSE 1 1
15 1 172165-79360 HOSE 1 1
16 1 172165-79370  HOSE 1 1
17 1 172165-79810  SPONGE, HOSE 2 2
18 1 172122-79930  CLAMP, HOSE 4 4

B37-2B(JP)

Yes

N:Old *ies

New, Q:0ld £ New, R:0ld

Yes'

Yes

‘T»_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.106. CONTROL PIPING(DIRECT:SIDE LEV yaron C o o7 an o ns
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
06 ay ho—IEE A B € ©O E ¢
Fig ] (WEAYN AT ~3YM0-BA T 257 4Bk L b =) (AS) 172123-76120  ADAPTER, PF1/4

172123-76120  ADAPTER, PF1/4
172168-76550  JOINT

CONTROL PIPING (REMOTE CONTROL V. ~
[conTry[J PTAS[EX[PA| CONTROL V. :DIRECT, SIDE LEVER) (AS)

172162-76770 JOINT
24315-000110 O-RING, 1BP11.0
24315-000110 O-RING, 1BP11.0

Fig No. {105/106]105[105

LHSRI
VIEWED FROM UPPER

%

24315-000110 O-RING, 1BP11.0
194202-56460 BAND, 200
172165-79220 HOSE

© 0O NOOOOMWNE

172165-79290 HOSE
172165-79300 HOSE
172165-79310 HOSE

{g}\ﬁ
-9,)3(\/ &—5
5 o5

B
N P

=
w

172165-79340 HOSE
172165-79350 HOSE
172165-79360 HOSE

=
[S2 N

YEAIULS

REMOTE CONTROL VALVE

=
(2]

172165-79370 HOSE
172165-79810 SPONGE, HOSE
172122-79930 CLAMP, HOSE

2o
o ~

N
o
RPlRrRrRrlPRrRrPPRrRrPRRrIPRPRREPRR
NBENVNRRPRRRPRPRRPER|[NON|R O ©
NBENVNRRPRRRPRPRRPER|[NON|R O ©

=
o

172165-79820 COVER, HOSE

av ka=T
CONTROL VALVE

B37-2B(JP)

Remarks
THIS FIGURE IS NEWLY ADDED. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.107. CONTROL PIPING(REMOTE V.-MULTI

ar rO-IEE
Fig 1 07 (VEIVN 7" ~TWFN WD 4914, FAVAUN )

CONTROL PIPING

[comnTrY[J PTAS]EX][PA

Figw 1071 = —[ =] iH

g4
r18—$$—|s\
18—° 17§17 @_”

EHSRIN
VIEWED FROM UPPER

(RHY FRONT (LH)

P> wﬁ‘“ﬁ?‘s%s

e ‘, o~
18— 18— &—151—18
17-& 17-§ &7 17

YEIALNIT

REMOTE CONTROL VALVE ( %3

4 TAINFF I IFY b
4-WAY MULTI CHANGE KIT
172168-74650 172168-74651 (¥¢/L” :70/MN -)
17216874660 172168-74661 (Hvk" ¥ 707N )
TEEND. HTORME LNC. 1ARTFBOEHIZ
IEEN, 119ZBRTE N

Detail is shown in Fig. 119

Fp AL
CABIN SPEC.

F/ CiLR
CANQPY SPEC.

(REMOTE CONTROL V. ~MULT! V. :4-WAY, FRONT LEVER)

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1A 1 172168-74650 MULTI VALVE KIT 1
1A-1 1 172168-74651 MULTI VALVE KIT 1 S
(C=M/#60567)
1B 1 172168-74660 MULTI VALVE KIT 1
1B-1 1 172168-74661 MULTI VALVE KIT 1 S

(A=M/#60567)

Remarks
(1)SPEC.CODE OF OPTIONAL.
DETAILS IS REFER TO FIG.119.

2A 2 172151-03550 LABEL,PATTERN B 1
2B 2 172165-03471 LABEL 1

3 2 172123-76120 ADAPTER, PF1/4 2 2
4 2 172141-76180 CONNECTOR ASSY 6 6
6 3 24315-000110 O-RING, 1BP11.0 6 6
7 2  24315-000110 O-RING, 1BP11.0 2 2
8 2 172126-11510 BAND 8 8
9 2 172165-78900 HOSE 1 1
10 2 172165-78910 HOSE 1 1
11 2 172165-78920 HOSE 1 1
12 2 172165-78930 HOSE 1 1
13 2 172165-78940 HOSE 1 1
14 2 172165-78950 HOSE 1 1
15 2 172165-78960 HOSE 1 1
16 2 172165-78970 HOSE 1 1
17 1 172123-76120 ADAPTER, PF1/4 8 8
18 1 24315-000110 O-RING, 1BP11.0 8 8

N:Old+ <esg New, Q:Old+— = New, R:Old ::z New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; _ (A)=B37-2BCF (D)=B37-2BP S,E
Fig.108. CONTROL PIPING(REMOTE V.-MULT] eszracr (0)=837.25 7 5
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
Ay b O—IEE A (B (©) () () (F)
Fig ] 08 (EIUN BT ~TWFN BT - 4904 341 b =) 1A 1 172168-74670  MULTI VALVE KIT 1
CONTROL PIPING 1Al 1 172168-74671  MULTI VALVE KIT 1 s
[coonri]J PlAS[Ex|PA| (REMOTE CONTROL V. ~MULTI V. :4-WAY, SIDE LEVER) (D=M/#60567)
[Figno. [108] = | — [ — | i 1B 1 172168-74680  MULTI VALVE KIT 1
hTRI e Rkl 1B-1 1 172168-74681  MULTIVALVE KIT 1 s
VIEWED FROM UPPER 172168-74670 172168-74571 (B=M/#60567)
/8 B IR =) N
V72168-74680 172168-74681 2A 2 172151-03550 LABEL,PATTERN B 1
Gt v E U ) 2B 2 172165-03471  LABEL 1
IEENO. 108D R LN, 1ARTA 3 2 172123-76120 ADAPTER, PF1/4 2 2
IBOFFEENG 11SEBRT AL 4 2 172141-76180 CONNECTOR ASSY 6 6
Detail is shown in Fig 119
I et 6 3 24315-000110 O-RING, 1BP11.0 6 6
\ TN - (RH) FRONT (LH) 1 LH 7 2  24315-000110 O-RING, 1BP11.0 2 2
’ 8 2 194202-56460 BAND, 200 6 6
9 2 172165-78940 HOSE 1 1
10 2 172165-78950 HOSE 1 1
11 2 172165-78960 HOSE 1 1
12 2 172165-78970 HOSE 1 1
13 2 172165-79060 HOSE 1 1
14 2 172165-79070 HOSE 1 1
15 2 172165-79080 HOSE 1 1
16 2 172165-79090 HOSE 1 1
17 1 172165-79810 SPONGE, HOSE 2 2
18 1 172122-79930 CLAMP, HOSE 4 4
19 1 172123-76120 ADAPTER, PF1/4 8 8
20 1  24315-000110 O-RING, 1BP11.0 8 8
RIWFFx 10T
/ | CHANGE VALVE
\_/ 10
2A @
~ ) 4
—L )
i \
il i
F4 B F4/ Ot
CABIN SPEC. CANOPY SPEC.
B37-2B(JP)
Remarks
(1)SPEC.CODE OF OPTIONAL.
DETAILS IS REFER TO FIG.119. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34201

Fig.109. CONTROL PIPING(MULTI V.-CON.V.

109:34ﬂ—»ﬁ§@MMW~DMWUWmh0
Fig CONTROL PIPING(MULT! V. ~CONTROL V. :4-WAY)

country[J P[AaS|EX[PA
Fig Ne. [109] = | — | —

SO avem-nsnT
... CONTROL VALVE

?7 497 RNET >y b
© 4-WAY MULT| CHANGE KIT
172168-74650 172168-T4651 (hv/t° : 207MUA. -)
@ 9 172168-74660 172168-74661 (¢t 7: IMpbn’ -
172168-74670 172168-74671 L w\
R R
Ne. 0. &
EINo. 108D & LNo. 1A&U1am§g &3
ElNo. 119ZBH F S0
Detail is shown in Fig 119

B37-2B (JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 172123-76120 ADAPTER, PF1/4 8 8 8 8
2 2 24315-000110 O-RING, 1BP11.0 8 8 8 8
3 2 172168-79100 HOSE G604BC030 A 1 1 1 1
4 2 172168-79110 HOSE G604BC070S B 1 1 1 1
5 2 172168-79120 HOSE G604BC070S C 1 1 1 1
6 2 172168-79130 HOSE G604BC030 D 1 1 1 1
7 2 172168-79140 HOSE G604BC070 E 1 1 1 1
8 2 172168-79150 HOSE G604BC095S F 1 1 1 1
9 2  172168-79160 HOSE G604BC095S G 1 1 1 1
10 2 172168-79170 HOSE G604BC030 H 1 1 1 1
11 1 172123-76120 ADAPTER, PF1/4 5 5 5 5
12 1 172168-76550 JOINT 1 1 1 1
13 1 172162-76770 JOINT 2 2 2 2
14 1 24315-000110 O-RING, 1BP11.0 7 7 7 7
15 1  24315-000110 O-RING, 1BP11.0 1 1 1 1
N:Old+ <esg New, Q:Old+— = New, R:Old—» esg New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

“Yes®

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.110. CONTROL PIPING(MULTI CHANGE:2

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty I R
1 ‘I 0 a2 bO—VEE GMF1/Y (2914, Ny -) I S 17719078100 FIOSE (?) (B) (i) © B &
Fig CONTROL PIPING(MULT! CHANGE:2-WAY, FRONT LEVER) 2 5 172165-78900 HOSE 1 1
conmr [ Plas[Ex]PAl  [CDasms oY) 3 2 172165-78920 HOSE 1 1
Fig No. 1110 — | — | — VIEWED FROM (3) viewep FRov(D 4 2 172165-78940 HOSE 1 1
- ) 5 2 172165-78960  HOSE 1 1
B 6 2 172175-79250 HOSE 1 1
. @ FRONT 7 2 172164-79440 HOSE 1 1
8 2 172164-79450 HOSE 1 1
9 2  23391-020000 JOINT, RGI-1/4 8 8
10 2 172141-76180 CONNECTOR ASSY 1 1
11 3 24315-000110 O-RING, 1BP11.0 1 1
12 2 172126-11510 BAND 8 8
13 1 172162-76770 JOINT 2 2
14 1  24315-000110 O-RING, 1BP11.0 8 8
15 1 24315-000110 O-RING, 1BP11.0 6 6
16 1  24315-000110 O-RING, 1BP11.0 1 1
17 1 172126-11510 BAND 7 7
18 1 172168-79340 HOSE 1 1
19 1 172168-79350 HOSE G604BC110 1 1
20 1 172168-79360 HOSE 1 1
21 1 172168-79370 HOSE 1 1
22 1 172123-76120 ADAPTER, PF1/4 8 8
23 1 172123-76120 ADAPTER, PF1/4 4 4
24 1 172168-76550 JOINT 1 1
. 29z A O—-FUNNT
id : 2-WAY RORATY VALVE
L
2 FR— T 1 ,®
CONRTOL VALVE "~
21
13 - "‘0
Re 11
e
g ‘g’ N
, ’T ’ 6 @
15
2OIAINFFIOF Y b
2-WAY MULT| CHANGE KIT
172190-08610 172190-08611 GH.E")
17219008620 172190-08621 (¥¢L" /)
IEENo. 83D LNo. 10554813
IEENo. 119 FBTZN
Detale is shown in Fig. 119
B37T-2B(JP)
N:Old+ <esg New, Q:Old+— = New, R:Old—» esg New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

“Yes®

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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i . (A)=B37-2B C F (D)=B37-2BP S,E
Fig.111. CONTROL PIPING(MULTI CHANGE:2 wssraBcr 63728 P St
(C)=B37-2BPF (F)=B37-2B PAS

Lewv. Parts No. Description

z
o

Qty I R
A (B (©) () () (F)

O bO—JVESE ALY (2914, 41 b -)
Fig 1 1 1 CONTROL PIPING (MULTI CHANGE:2-WAY, SIDE LEVER) e eet : :
counTRY[J PJAS[EX[P A D3R Whsas 3 2 17216578920 HOSE 1 1
Fig No [111] — | = | = VIEWED FRON(Y) viewed FRONCD) 4 2 17216578940  HOSE 1 1
= 5 2 172165-78960 HOSE 1 1
@ A0S R B 6 2 172175-79250  HOSE 1 1
N FRONT 7 2 17216479440  HOSE 1 1
——— — 8 2 172164-79450 HOSE 1 1
@ O, ® 9 2 23391-020000  JOINT, RGI-1/4 8 8
14 b>—14 10 2 172141-76180 CONNECTOR ASSY 1 1
! 4 g 11 3 24315000110 O-RING, 1BP11.0 1 1
Uy yu 12 2 17212611510  BAND 8 8
gj“ 2 %20 13 1 172162-76770  JOINT 2 2
19 14 1 24315-000110 O-RING, 1BP11.0 8 8
183 @ 15 1  24315-000110  O-RING, 1BP11.0 6 6
\\ ¥ - . 16 1 24315-000110  O-RING, 1BP11.0 1 1
‘(/C‘),,r LH N o 17 1 19420256460  BAND, 200 4 4
£~ N e T 18 1 172165-79220  HOSE 1 1
o QL ; CP S — 19 1 17216579300 HOSE 1 1
14" 9—§ : (,:D \-I IJi 20 1 172165-79350  HOSE 1 1
14—8 14 & o—14 2 g—é I 7 21 1 17216579370 HOSE 1 1
8,, 892y ,, @—9 S 22 1 17216579810 SPONGE, HOSE 2 2
- QI;) . 23 1 172122-79930  CLAMP, HOSE 4 4
TN 5 23 ﬁ 9—@ : L® 24 1 172123-76120  ADAPTER, PF1/4 8 8
1 ® s &80 | @ 25 1 17212376120  ADAPTER, PF1/4 4 4
g ® ‘ﬁ ﬁ4 9 26 1 172168-76550  JOINT 1 1
~ 6
~UEIAXNNT C)
REMOTE CONTROL VALV

|
3 jw:»fn—a e

2-WAY RORATY VALVE

Iy k=7
CONRTOL_VALVE

2UIARNFFrIF v b

2-WAY HULTI CHANGE KIT
172190-08610 172190-08611 ($+/L")
172190-08620 172190-08621 (+L" %)
TEENo. 83D LNo. 10 HIZ

IEEN. 1192BRTE
Detale is shown in Fig 119

B37-28(JP)

Yes N Yes

N:OId‘T>TNew, O:OIdT»‘LSNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B37-2BCF (D)=B37-2B P SE
Fig.112. GREASING (B)=B37-2B C S,E (E)=B37-2B CAS
(C)=B37-2B P F (F)=B37-2B PAS
No. Lev. Parts No. Description Qty |
TPy A (B () O (E ¢
Fi 1 ] ﬁﬁg NJG e 1 1 172112-77580 JOINT, 1/8 1 1 1 1 1 1
'8 2 1 172141-77800 JOINT, GREASE 4 4 4 4 4 4
3 1  172142-77800 HOSE 1 1 1 1 1 1
4 1 172142-77811  HOSE 2 2 2 2 2 2
5 1 172312-77820  FITTING, GREASE 11 1 1 1 1
6 1 24761-020000 NIPPLE, GREASE PT1/8 3 3 3 3 3 3

2L IS
SHING CYLINDER

BERINT Y Y

TURNING BEARING

B37-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B37-2BC F D)=B37-2B P S,E
Fig.113. BOOM & BOOM BRACKET eBsram el 83728 P
(C)=B37-2BPF (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
'I ‘I T—h & FT—ATSTv b A B (€ O (E) (F)
Fig BOOM & BOOM BRACKET 1 1 172142-76620 RUBBER 1 1 1 1 1 1
2A 1 172170-81103-4 BOOM ASSY 11 1 1
2B 1 172170-81103  BOOM ASSY 11
IEgN::vilJ 1};{?12}5 l).:'“,ﬁi Cg%?&:g JOP A_s E_i( 3 2 172146-81300  BUSH 45 60 2 2 2 2 2 2
4 2 172168-81410  SEAL, DUST 2 2 2 2 2 2
5A 1 172142-81551-4 PIN 38X191 11 1 1
58 1 172142-81551-5 PIN 38X191 101
Ead P24 6A 1 172164-81590-4 PIN 45X149 11 1 1
ML"M-\ o 6B 1 172164-81590-1 PIN 45X149  (87) 11
g 7A 1 172122-81622-4 PIN (C),BOOM 1 1 1 1
e 7B 1 172122-81622-1 PIN C,BOOM(YELLOW:87 101
o S @ nsan 8 1 172164-81670  SPACER 3 3 3 3 3 3
@C/ VieweD FRoM (B 9 1 172165-82550  SHIM 11 1 1 1 1
—— 10 1 172165-82560  SHIM 11 1 1 1 1
1 1 172165-82570  SHIM 11 1 1 1 1
12 1 172112-87840  SHIM 11 1 1 1 1
12-1 1 172165-82550  SHIM 11 1 1 1 1
13 1 172165-82560  SHIM 11 1 1 1 1
43—?/, 14 1 172165-82570  SHIM 11 1 1 1 1
T 15 1 26013-120302  BOLT, M12X 30 3 3 3 3 3 3
/,./"_',-—f;-\\ 16 1 933171-29750  SHIM ASSY 11 1 1 1 1
',,c/’j./l’\ b 17A 1 172164-81590-4 PIN 45X149 1 1 1 1
-' /3‘7;2%7 178 1 172164-81590-1 PIN 45X149  (87) 101
L L A 18 1 172164-81670  SPACER 2 2 2 2 2 2
T—b S NG e 19A 1 172148-82291-4 BRACKET, BOOM 11 1 1
BOOM CYL INDER . L‘b);y g 25§ 198 1 172148-82291  BRACKET, BOOM 101
S 21 2 172148-82320  BUSH 2 2 2 2 2 2
e 22 1 172148-82350  PIN 70X356 11 1 1 1 1
,4 23A 1 172148-82360-4 PLATE, LOCK 11 1 1
33— 23B 1 172148-82360  PLATE, LOCK 11
39— 24A 1 172148-82382-4 PIN 38-94 11 1 1
) 24B 1 172148-82382  PIN 38-94 11
;:mc/ ﬁﬁw”ue’f 25 1 172142-82400  PLATE, LOCK 1 1 1 1
26A 1 172148-82401-4 PIN 45X261 11 1 1
4 35 26B 1 172148-82401  PIN 45X261 101
A 27 1 172146-82910  SPACER 11 1 1 1 1
19 28 1 172112-87840  SHIM 4 4 4 4 4 4
28-1 1 172165-82550  SHIM 11 1 1 1 1
29 1 172165-82560  SHIM 11 1 1 1 1
30 1 172165-82570  SHIM 11 1 1 1 1
31 1 22217-160000  WASHER, SPRING 16 2 2 2 2 2 2
32 1 22242-000700  RING, 70 11 1 1 1 1
33 1 26013-100252  BOLT, M10X 25 2 2 2 2 2 2
34 1 26013-120252  BOLT, M12X 25 11 1 1 1 1
35 1 26013-120302  BOLT, M12X 30 2 2 2 2 2 2
B37-28 (JP) 36 1 26116-160402  BOLT, M16X 40 PLATED 2 2 2 2 2 2
37 1 93317129750  SHIMASSY 2 2 2 2 2 2
38 1 172176-81700  SHIM 11 1 1 1 1
39 1 172176-81710  SHIM 1 1 1 1 1 1
Remarks 40 1 17218381170  CLIP, TREE 2 2 2 2
(1)PARTS OF NOT P-T.0. 41 1 22157 120000 WASHER, 12 3 3 3 3 3 3
(M)MISPRINT. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B37-2B CF (D)=B37-2B P S.E
Fig.113. BOOM & BOOM BRACKET resrancr (O)=53728 2
(C)=B37-2BP F (F)=B37-2B PAS
No. Lev. Parts No. Description Qty |
‘I ‘I T—A & T=ATSTv b A (B (©) () () (F)
Fig BOOM & BOOM BRACKET 42 1  24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
43 1 172141-94260 PIN 38-130 1 1 1 1 1 1
44 1 22157-120000 WASHER, 12 2 2 2 2 2 2
COUNTRY] J PIAS[EX .
E”":”in;im}ﬁ’;”ﬁi L[ [ 45 1 172171-82510  SHIMASSY 1 1 1 1 1 1 w
e 30 CATION (A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501) (E=M/#60501) (F=M/#60501)

FT-hULY
ARM CYL INDER e’

P

@ nsan

VIEWED FROW (R)

-~
-1
s
/'/,.". i ~
At S —
d ~ ]
’3‘7(;73’
Ny A7 A
T—biU s i \-»\j\//-;/ /__;5
BOOM CYL|NDER N
N2 i
Era .
i_.
33—
39—
RA T S

SWING CYLINDER

B37-2B(JP)
Remarks
(1)PARTS OF NOT P.T.O.
(M)MISPRINT. N: Oldi‘_s>New Q:01d 25 New, R:0ld €25 New, S: OId‘:New W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.114. BOOM & BOOM BRACKET(PA)

T—h & T—LT57v PR
BOOM & BOOM BRACKET (PA)

i 11

[counTrY[J P[ASTEX][PA]
|Fig no [113[113]1131114]

7-AYY Y
ARM_CYLINDER

OEELY
viEnep Frow (B

-1
Pt
._/"//-'// I ~
P M~. P
— ~.
37 //‘;%3
DA |
8 e R '
T—b Uy N2 S
YL INDER ~7 K
BOOM CYL N \?%’
RV i 33
Eh_ - T

AA TN 0
SWING CYLINDER

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172142-76620 RUBBER 1
2 1 172436-81100 BOOM ASSY 1
3 2 172146-81300 BUSH 45 60 2
4 2 172168-81410 SEAL, DUST 2
5 1 172142-81551-4 PIN 38X191 1
6 1 172164-81590-4 PIN 45X149 1
7 1 172122-81622-4 PIN (C),BOOM 1
8 1 172164-81670 SPACER 3
9 1 172165-82550 SHIM 1
10 1 172165-82560 SHIM 1
11 1 172165-82570 SHIM 1
12 1 172165-82550 SHIM 1
13 1 172165-82560 SHIM 1
14 1 172165-82570 SHIM 1
15 1 26013-120302 BOLT, M12X 30 3
16 1 933171-29750 SHIM ASSY 1
17 1 172164-81590-4 PIN 45X149 1
18 1 172164-81670 SPACER 2
19 1 172148-82291-4 BRACKET, BOOM 1
21 2 172148-82320 BUSH 2
22 1 172148-82350 PIN 70X356 1
23 1 172148-82360-4 PLATE, LOCK 1
24 1 172148-82382-4 PIN 38-94 1
25 1 172142-82400 PLATE, LOCK 1
26 1 172148-82401-4 PIN 45X261 1
27 1 172146-82910 SPACER 1
28 1 172165-82550 SHIM 1
29 1 172165-82560 SHIM 1
30 1 172165-82570 SHIM 1
31 1 22217-160000 WASHER, SPRING 16 2
32 1 22242-000700 RING, 70 1
33 1 26013-100252 BOLT, M10X 25 2
34 1 26013-120252 BOLT, M12X 25 1
35 1 26013-120302 BOLT, M12X 30 2
36 1 26116-160402 BOLT, M16X 40 PLATED 2
37 1 933171-29750 SHIM ASSY 2
38 1 172176-81700 SHIM 1
39 1 172176-81710 SHIM 1
40 1 172183-81170 CLIP, TREE 2
41 1 22157-120000 WASHER, 12 3
42 1  24761-050000 NIPPLE, GREASE C 1
43 1 172141-94260 PIN 38-130 1
44 1 22157-120000 WASHER, 12 2
45 1 172171-82510 SHIM ASSY 1

Remarks
THIS FIGURE IS NEWLY ADDED.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B37-2B C F D)=B37-2B P S,E
Fig.115. ARM & BUCKET LINK sz cr (083728 o1
(C)=B37-2BP F (F)=B37-2B PAS
No. Lev. Parts No. Description Qty |
] ] T—h & NrybUys A B () DO () (A
Fig ARM & BACKET LINK 1A 1 172148-81204-4 ARMASSY 1 1 1 1
1B 1 172148-81204 ARM ASSY 1 1
2 2 172168-81260 BUSH 38X55 2 2 2 2 2 2
3 2 172168-81400 SEAL, DUST 38X48X4 2 2 2 2 2 2
I PEd 4 2 172122-82290  SEAL, DUST 4 4 4 4 4 4
BUCKET CYLINDER 5 2 172116-82400  PIN BUSH 38X55 4 4 4 4 4 4
6A 1 172164-81500-4 PIN 38X106 2 2 2 2
6B 1 172164-81500-1 PIN 38X106 (87) 2 2
7 1 172142-81620 O-RING 2 2 2 2 2 2
8 1 172164-81670 SPACER 2 2 2 2 2 2
9 1 22157-120000 WASHER, 12 2 2 2 2 2 2
10 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
11 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2
12 1 933171-29750 SHIM ASSY 2 2 2 2 2 2
COUNTRY, J ‘g EX 8 13A 1 172142-81300-4 ARM, BUCKET 1 1 1 1
CATION| — - 13A-1 1 172164-81810 ARM, BUCKET 1 1 1 1 S
7o (A=M/#60654) (B=M/#60654) (C=M/#60654) (D=M/#60654)
13B 1 172142-81300 ARM, BUCKET 1 1
13B-1 1 172164-81810-5 ARM, BUCKET 1 1 S
(E=M/#60654) (F=M/#60654)
14A 1 172142-81320-4 ARM, BUCKET 1 1 1 1
14A-1 1 172164-81820 ARM, BUCKET 1 1 1 1 S
(A=M/#60654) (B=M/#60654) (C=M/#60654) (D=M/#60654)
14B 1 172142-81320 ARM, BUCKET 1 1
14B-1 1 172164-81820-5 ARM, BUCKET 1 1 S
(E=M/#60654) (F=M/#60654)
15A 1 172168-84402-4 LINK ASSY, BUCKET 1 1 1 1
Ry FUS RS 15B 1 172168-84402 LINK ASSY, BUCKET 1 1
AUeKer LINK sy 39 16 2 172164-81880  BUSH 38X55, PIN 2 2 2 2 2 2
'/' 13 < 17 2  172122-82290 SEAL, DUST 6 6 6 6 6 6
23256?( R > 18 2 172168-84411  BUSH 2 2 2 2 2 2
PREVIOUS | (39 40 ? . 19 1 172142-99470  KIT, ARM PIN 1 1 1 1 1 1
: 19-1A 1 172164-81960  PIN KIT, BUCKET ARM 1 1 1 1 F
(A=M/#60654) (B=M/#60654) (C=M/#60654) (D=M/#60654)
19-1B 1 172164-81960-5 KIT,ARMPIN (87) 1 1 F
; T7|'0/ N:’L v 3 39 (E=M/#60654) (F=M/#60654)
T FTASIEXIPA 20 2 172122-84501 PIN (A), BUCKET ARM 1 1 1 1 1 1
ﬁ%~ o) I I 20-1A 2 172164-81830 PIN 38X170A 1 1 1 1 S
PREYVI0US CATION (A=M/#60654) (B=M/#60654) (C=M/#60654) (D=M/#60654)
20-1B 2 172164-81830-5 PIN 38X170A (87) 1 1 S
(E=M/#60654) (F=M/#60654)
B37-2B(JF) 21 2 172116-84590  PIN, BUCKET ARM 11 1 1 1 1
21-1A 2 172164-81850 PIN 38X170B 1 1 1 1 S
(A=M/#60654) (B=M/#60654) (C=M/#60654) (D=M/#60654)
21-1B 2 172164-81850-5 PIN 38X170B (87) 1 1 S
?SITAaFrszSS OF NOTPTO (E=M/#60654) (F=M/#60654)
(2)|NTERCHANGEAéLE BY SIMULTANEOUS 22 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 1
REPLACEMENT WITH REF.NO.13.1, 23 2 933110-86600  NUT, NYLON 24X24 2 2 2 2 2 2
NO.14-1,NO.20-1,NO.21-1. 24 2 933171-29750 SHIM ASSY 2 2 2 2 2 2
(3)L=REF.NO.20,NO.21 192MM, 24-1 2 933171-29751 SHIM SET 2 2 2 2 2 2 N
REF.NO.20-1,NO.21-1 170MM. (A=M/#60654) (B=M/#60654) (C=M/#60654) (D=M/#60654) (E=M/#60654) (F=M/#60654)

(4)OPTIONAL.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B37-2BC F D)=B37-2B P S,E
Fig.115. ARM & BUCKET LINK (esraBCr Or5a7-28 P St
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
] ] FT—h & Ny Uy A (B (©) () () (F)
Fig ARM & BACKET LINK 25 2 933171-29760 WASHER 2 2 2 2 2 2
26 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2 2
27A 1 172183-81160  CLIP, TREE 4 4 4 4
27B 1 172183-81160  CLIP, TREE 4 4
Sy RY LS 28 1 172164-81950-1 PIN KIT,BUCKET (87) 2 2
BUCKET CYLINDER 29 2 172164-81630-1 PIN 45X271  (87) 2 2
30 2 172164-81700 COLLAR 2 2
31 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
32 2  26116-100652  BOLT, M10X 65 PLATED 2 2
33 2 26716-100002  NUT, M10 4 4
34 2 933171-29751  SHIM SET 2 2
37 1 172428-84450  LINK, BUCKET 1 1 1 1 4
38 2 172164-81880  BUSH 38X55, PIN 2 2 2 2 4
39 2 172122-82290  SEAL, DUST 6 6 6 6 4
COUNTRY} J EXiPA 40 2 172168-84411  BUSH 2 2 2 2 4

AS
APPLI-
CATION| — Oo|-10

ot

Koy U S BASSY
BUCKET LINK ASSY 39

il 13 <
PREVIOUS
9

AFrar 37

OPTIONAL

‘_QMRV JPTAS[EX[PA
APPLI-
CATION Ol—|—|=

PREVIOUS

B37-28 (JP)

Remarks
(1)PARTS OF NOT P.T.O.
(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.13-1,
NO.14-1,NO.20-1,NO.21-1.
(3)L=REF.NO.20,NO.21 192MM,
REF.NO.20-1,NO.21-1 170MM.

(4)OPTIONAL. ves No ves No
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.116. BUCKET

(A)=B37-2BCF
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B CAS
(F)=B37-2B PAS

No. Parts No. Description
1 1 Ny b (A (B) (©) (O (B)

Fig BUCKET 1 1  772122-81421-4 BUCKET ASSY 1 1 1 1

2 2 172122-86401-4 BUCKET (340) (GREEN) 1 1 1 1

lcT)umYlJ P[AS] ExJP__AJ ]isggg; ggvlgjg E:mgmg:% 3 2 172142-86150-4 CUTTER, SIDE 1 1 1 1

{Fig No.{116] — [116] — 31 (G40) (P 1oA) (NTTAGHHENT) 4 2 172142-86160-4 CUTTER, SIDE 1 1 1 1

46 (590) (SFHE)  (STANDARD) 5 2 172142-86280  BOLT M14X 40 6 6 6 6

61(640) (7595471 (ATTACHMENT) 6 2 172142-86290 NUT, M14 6 6 6 6

| 7 2 22217-140000 WASHER, SPRING 14 6 6 6 6

8 2 772122-86123-4 TEETHASSY 2 2 2 2

9 3 172142-81380  BOLT 4 4 4 4

10 3 172142-81390  NUT, 9/16-18UNF 4 4 4 4

1 3 172113-86123-4 TEETHASSY 2 2 2 2

12 3 172137-86710  SHIM SET, TEETH 2 2 2 2

16 1 772122-81402-4 BUCKET ASSY 1 1 1 1

17 2 172122-86102-4 BUCKET ASSY 1 1 1 1

18 2 172142-86150-4 CUTTER, SIDE 1 1 1 1

19 2 172142-86160-4 CUTTER, SIDE 1 1 1 1

20 2 172142-86280  BOLT M14X 40 6 6 6 6

21 2 172142-86290  NUT, M14 6 6 6 6

22 2 22217-140000 WASHER, SPRING 14 6 6 6 6

23 2 772122-86123-4 TEETHASSY 4 4 4 4

24 3 172142-81380  BOLT 8 8 8 8

25 3 172142-81390  NUT, 9/16-18UNF 8 8 8 8

26 3 172113-86123-4 TEETHASSY 4 4 4 4

27 3 172137-86710  SHIM SET, TEETH 4 4 4 4

31 1 772122-81412-4 BUCKET ASSY 1 1 1 1

32 2 172122-86302-4 BUCKET ASSY 1 1 1 1

33 2 172142-86150-4 CUTTER, SIDE 1 1 1 1

34 2 172142-86160-4 CUTTER, SIDE 1 1 1 1

35 2 172142-86280  BOLT M14X 40 6 6 6 6

36 2 172142-86290  NUT, M14 6 6 6 6

37 2 22217-140000 WASHER, SPRING 14 6 6 6 6

38 2 772122-86123-4 TEETHASSY 4 4 4 4

39 3 172142-81380  BOLT 8 8 8 8

40 3 172142-81390  NUT, 9/16-18UNF 8 8 8 8

41 3 172113-86123-4 TEETHASSY 4 4 4 4

42 3 172137-86710  SHIM SET, TEETH 4 4 4 4

46 1 772122-81432-4 BUCKET ASSY 1 1 1 1

47 2 172122-86602-4 BUCKET ASSY 1 1 1 1

48 2 172142-86150-4 CUTTER, SIDE 1 1 1 1

49 2 172142-86160-4 CUTTER, SIDE 1 1 1 1

50 2 172142-86280  BOLT M14X 40 6 6 6 6

51 2 172142-86290  NUT, M14 6 6 6 6

bl I;Uq%vamgy 52 2 22217-140000 WASHER, SPRING 14 6 6 6 6

53 2 772122-86123-4 TEETHASSY 4 4 4 4

54 3 172142-81380  BOLT 8 8 8 8

55 3 172142-81390  NUT, 9/16-18UNF 8 8 8 8

56 3 172113-86123-4 TEETHASSY 4 4 4 4

57 3 172137-86710  SHIM SET, TEETH 4 4 4 4

61 1 772122-81442-4 BUCKET ASSY 1 1 1 1

ﬁ?g“?:ﬁDARD SPEC. 62 2 172122-86502-4 BUCKET ASSY 1 1 1 1

(2)ATTACHMENT. 63 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
(3)OPTIONAL. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B37-2BCF (D)=B37-2BP S,E
Flg . 116 " BUCKET (B)=B37-2B C S,E (E)=B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
‘] 1 Nry b A B (€ O (E) (F)
Fig BUCKET 64 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
65 2 172142-86280 BOLT M14X 40 6 6 6 6
s[ex[PA 1 (340) (795 £71) (ATTACHMENT) 66 2 172142-86290 NUT, M14 6 6 6 6
!@JN;RY}J PiA_ I =]  18(480) Gostioh) (ATTACHMENT)
g No.|116 116 31 (540) (7597 471) (ATTACHHENT) 67 2 22217-140000 WASHER, SPRING 14 6 6 6 6
46 (590) (44E)  (STANDARD) 68 2 772122-86123-4 TEETHASSY 4 4 4 4
61(640) (7597 471) (ATTACHMENT) 69 3 172142-81380 BOLT 8 8 8 8
70 3 172142-81390 NUT, 9/16-18UNF 8 8 8 8
71 3 172113-86123-4 TEETH ASSY 4 4 4 4
72 3  172137-86710 SHIM SET, TEETH 4 4 4 4
76 1 172164-81950-4 PIN KIT,BUCKET(GREEN 2 2 2 2
7 2 172164-81630-4 PIN 38X229 (GREEN) 2 2 2 2
78 2 172164-81700 COLLAR 2 2 2 2
79 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
80 2 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2
81 2  26716-100002 NUT, M10 4 4 4 4
82 2 933171-29751 SHIM SET 2 2 2 2
85 1 772142-81600-4 CUTTER ASSY, SIDE 1 1 1 1
86 2 172142-86510-4 CUTTER, SIDE 1 1 1 1
87 2 172142-86520-4 CUTTER, SIDE 1 1 1 1
88 2 172142-86540 BOLT M14X 30 6 6 6 6
89 2 22217-140000 WASHER, SPRING 14 6 6 6 6
FFar
OPT I ONAL
A KS s ASSY il
SIDE CUTTER ASSY /
B37-2B(JP)
Remarks
(1)STANDARD SPEC.
(2)ATTACHMENT.
(3)OPTIONAL. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.117. BUCKET(S TYPE:ATTACHMENT)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

No. Lewv. Parts No. Description @ @ (C)QI{D) ® @ |
) ‘I 'IT’ ('7'”"(8“7._‘1%@;3”) 1 1 172142-86300-4 BUCKET ASSY 1 1 1 1
Fig BUCKET (S TYPE:A 2 2 172142-86310-4 BUCKET ASSY 1 1 1 1
1 (2408) 3 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
I@ﬂ*ﬁ‘ﬁ% 14 (a%08) 4 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
FigNo. [117[ — | — 27 (g;gg 5 2 172142-86280  BOLT M14X 40 6 6 6 6
gg 23403) 6 2 172142-86290  NUT, M14 6 6 6 6
—— I ' I | T 1 7 2 22217-140000 WASHER, SPRING 14 6 6 6 6
’ 6 1 4 8 5 3 7 6 8 2 172165-86500  TOOTH KIT, POINT 2 2 2 2
15 1920 17 21 18 16 20 19 9 3 172151-81600  TOOTH, POINT 2 2 2 2
28 3233 30 34 31 29 33 32 10 3 172151-81620  PIN ASSY, LOCK 2 2 2 2
41 45 46 43 41 g% gg gg gg 1 4 172151-81630  PIN 2 2 2 2
54 58 59 36 6[0 12 4 172151-81640  LOCK,RUBBER BIN 2 2 2 2
13 3 172142-86140  ADAPTER 2 2 2 2
14 1 172142-86101-4 BUCKET ASSY 1 1 1 1
15 2 172142-86111-4 BUCKET ASSY 1 1 1 1
16 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
17 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
18 2 172142-86280  BOLT M14X 40 6 6 6 6
19 2 172142-86290  NUT, M14 6 6 6 6
20 2 22217-140000 WASHER, SPRING 14 6 6 6 6
21 2 172165-86500  TOOTH KIT, POINT 3 3 3 3
22 3 172151-81600 TOOTH, POINT 3 3 3 3
23 3 172151-81620  PIN ASSY, LOCK 3 3 3 3
24 4 172151-81630  PIN 3 3 3 3
25 4 172151-81640 LOCK,RUBBER BIN 3 3 3 3
26 3 172142-86140  ADAPTER 3 3 3 3
27 1 172142-86200-4 BUCKET ASSY 1 1 1 1
28 2 172142-86210-4 BUCKET ASSY 1 1 1 1
29 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
30 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
31 2 172142-86280  BOLT M14X 40 6 6 6 6
32 2 172142-86290  NUT, M14 6 6 6 6
33 2 22217-140000 WASHER, SPRING 14 6 6 6 6
34 2 172165-86500  TOOTH KIT, POINT 4 4 4 4
35 3 172151-81600 TOOTH, POINT 4 4 4 4
36 3 172151-81620  PIN ASSY, LOCK 4 4 4 4
37 4 172151-81630  PIN 4 4 4 4
38 4 172151-81640 LOCK,RUBBER BIN 4 4 4 4
39 3 172142-86140  ADAPTER 4 4 4 4
40 1 172142-86350-4 BUCKET ASSY 1 1 1 1
41 2 172142-86360-4 BUCKET ASSY 1 1 1 1
76 42 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
Ao P 43 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
) ,7] M 44 2 172142-86280  BOLT M14X 40 6 6 6 6
ﬁe%fg Agg-? / 45 2 172142-86290  NUT, M14 6 6 6 6
46 2 22217-140000 WASHER, SPRING 14 6 6 6 6
B37-2B(JP) 47 2 172165-86500 TOOTH KIT, POINT 4 4 4 4
48 3 172151-81600 TOOTH, POINT 4 4 4 4
49 2 172151-81620  PIN ASSY, LOCK 4 4 4 4
50 4 172151-81630  PIN 4 4 4 4
Remarks 51 4 172151-81640  LOCK,RUBBER BIN 4 4 4 4
(1)OPTIONAL. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.117. BUCKET(S TYPE:ATTACHMENT) roar a8 C o i
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
I B (SH{T Th9FAU)
eig] 1T sioers esarmicmem 22 1 172145864004 BUCKETASSY P11
1 (409) 54 2 172142-86410-4 BUCKET ASSY 1 01 1 1
I@ﬂ*ﬁ‘ﬂ% 14 (a%08) 55 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
Fig No. [117] — 1 — 27 (g;gg 56 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
gg 23403) 57 2 172142-86280  BOLT M14X 40 6 6 6 6
— T | ' I | — T 1 _ 58 2 172142-86290  NUT, M14 6 6 6 6
’ 6§ 1 4 8 § 3 7 6 59 2 22217-140000 WASHER, SPRING 14 6 6 6 6
15 1920 17 21 18 16 20 19 60 2 172165-86500  TOOTH KIT, POINT 4 4 4 4
28 32 33 30 34 31 29 33 32 61 3 172151-81600 TOOTH, POINT 4 4 4 4
41 45 46 4 41 g? gg gg gg 62 3 172151-81620  PIN ASSY, LOCK 4 4 4 4
54 58 59 36 60 63 4  172151-81630  PIN 4 4 4 4
64 4 17215181640 LOCK,RUBBER BIN 4 4 4 4
65 3 172142-86140  ADAPTER 4 4 4 4
66 1 172164-81950-4 PIN KIT,BUCKET(GREEN 2 2 2 2
67 2 172164-81630-4 PIN 38X229 (GREEN) 2 2 2 2
68 2 172164-81700  COLLAR 2 2 2 2
69 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2
70 2 26116-100652  BOLT, M10X 65 PLATED 2 2 2 2
71 2 26716-100002  NUT, M10 4 4 4 4
72 2 93317129751  SHIM SET 2 2 2 2
75 1 772142-81600-4 CUTTERASSY, SIDE 1 1 1 1
76 2 172142-86510-4 CUTTER, SIDE 1 1 1 1
77 2 172142-86520-4 CUTTER, SIDE 1 1 1 1
78 2 172142-86540  BOLT M14X 30 6 6 6 6
79 2 22217-140000 WASHER, SPRING 14 6 6 6 6
T8
g
BA KDy S “r
| SIDE CUTTER ASSY ;
B37-2B(JP)
Remarks Yes No Yes No
(1)OPTIONAL. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B37-2BC F D)=B37-2B P S,E
Flg .118. BLADE EB;:BS%ZB CSE EE;:B37-2B CAS
(C)=B37-2BP F (F)=B37-2B P AS
No. Lev. Parts No. Description Qty |
FL—k A B © © 6 @
Fig 1 1 8 BLADE 1 1 172164-81670 SPACER 2 2 2 2 2 2
2 1 172112-87860 SHIM 2 2 2 2 2 2
3 1 172422-94100-K BLADE ASSY 1 1 1 1 1 1
3-1 1 172422-94100 BLADE ASSY 1 1 1 1 1 1
4 2 172168-72240 BUSH 2 2 2 2 2 2
13 5 2 172168-81270 SEAL, DUST 4 4 4 4 4 4
6 1 172422-94210 PIN 2 2 2 2 2 2
7 1 172142-94241 PIN 2 2 2 2 2 2
8 1  172124-94310-1 PLATE, LOCK 2 2 2 2 2 2
9 1 22157-120000 WASHER, 12 2 2 2 2 2 2
10 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
11 1 24761-040000 NIPPLE, GREASE B 2 2 2 2 2 2
12 1 26013-100252 BOLT, M10X 25 4 4 4 4 4 4
13 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2
t?LAVDE—Cr;Ith!JDl;/Ry 14 1 933171-29751 SHIM SET 2 2 2 2 2 2
B37-2B(JP)
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.119. KIT PARTS FOR REMODEL(OPTIONAL

Fig.]]

WEAFy h (A7 3>)
KIT PARTS FOR REMODEL (OPT|ONAL)

FREIND. 15DRHILNO. 1A

No.[  EHERH R (HEES A wF—n—=v %
1 AR tyh Qb ) IHENO. 15MRHUND 2~33  |1v5 /3/M-MDERILRICT /9737 L%
(172189-08200) TRENS. 19DRHLNL 1~6 [T Brb0ERRTT.

JRENO. 21DRH LNC. 1~10
HENO. 23DRHILNO. 1~13
IHENO. 2RI UNO. 1~6

59T e BAF V)
(172183-08210)
[EENO. 1508 H LN 1B

HENO. 150RHLNO. 2~33
IEENO. 19DRHLND. 1~6
HENO. 2200RHILNO. 1~9
EEN. M4DEHLNO 1~15
IHENO. 33DRELNO 1~6

2 A

PTO+ 3 b (b -)
(172189-08502-4)
UE B NO. 1000051 LNO. 224

THENO. 40DRH LNO. 1
IHENO. 400D RH LNO. 354
IEENO. 100DRH LN 1

PTORRDZ < LT ORI
7oA ETOREMEE ST 5200
B ARUEE OREBRTT.

(172189-08512-4)
EINO. 100D LNG. 228

2 BF:#w k@{F by -)

TEENO. 40DRH LN 1
JHEINO. 400D LNO. 358
TRENO. 100D RH LNO. 1

3

TORFE » b (l-A14)
(17219074600}
EIN0. 40D R LNO. 1

JEANO. 40DRI LN 2~34
HANO. $4DRIMELNO. 1~20

PTORE D2 < (VTR VR |
7 -47 b E TOREMEEEBINT 5200
) L REOSBERBRTT,

4 APTOSHEF v b. ZUV—AT K

(RN -}
(172170-74620}
EINO. 40DRE LNO. 35A

TEEINO. 40 R LNC. 36~57
TRENO. 45DRHUNO. 1~3

TAEND. B4R UNO. 1~25
AN, 95DRIELNO. 1~20

T CICPTORFAOMESF TS EHE
SIHHRICHET B EOHDH ERED
EBMERERTT.

172170-74630)
EINO. 40D K1 LNO. 358

4 BPTOSHiF v b 7L —AIVE
" @4 b -)

JAENO. 40D LNO. 36~57
THENO. 46DRH LN 1~2

TEENG. B4DRI ULNO. 1~25
TAENO. 95MDRH UNG. 1~20

PI0Fy b, 7—AT /R
(172189-74502-4)
BF EINO. 1000D R LNO. 1

JHEING. 1000821 LND. 2~21

T TICT -47 S79b ETOPTUMEN I ENTIN D
(LRS- FTOREEERT 5700
ENERRT Y.

6 A

68

6 C|

BRENG. 107D R LNO. 1B

AV ARATFF 2 o P%y b
(L 7 700Mn° =)
(172168-74660)
(172168-74661)

HANC 43DRH LN 1~5
TAENO. B20DSLL UNQ. 1~21
IHENO. 107DEHH LNO. 2B~16
THENO. 109DRH LND. 1~10

BRI/ Y— 2 VIS, YR-N 5-N &
728y F ML/ S — 2 ICEEAREAL
A I TEEBNT 51 HOBBTY,

4D TAINFFL IOFy b

(et 7244V b )
{172168-74680}
(172168-74681)
NO. 108 NO. 1B

THENO. 43DREUNO. 1~5
JRENO. 820RLE LN 1~21
THEING. 108DFLH LNO. 2B~15
THENO. 109D RE LN, 1~10

40T AINFFIPFy M
G/ 70N -)
(172168-74650)

7 A

(172168-74651)
NO. 107 NO. 1A

REAN). AIDRHLNO 1~5
THENO. 820DBLH LG, 1~21
TRENO. 10TDRL LA, 24~16
TRHENO. 109D R LN 1~10

49 TAINFF Y+ b
(3 N N -)

(172168-74670)

(172168-74671)

TEENO. 43DAH LN 1~F
ANC. 820K LNO. i~21
IRENG. 108D R LNO. 24~16
THENO. 109D R LNO. 1~10

NO. 108 NO. 1A
2 ‘7:4’«)’»7‘*1‘/‘74‘-‘7 k
€ V)
(172190-08620)

{172190-08621)
MR EINO. 835 M LNO. 1A

TAENC. 43DRELNO. 1~5
TREND. 83MRE LNO. 24~19
TENO. 110K H LNO. 1~12
IEENG. 11TDRHLNG 1~12

ARG 55 (JIS, ¥73-N" 5-N) &
77895 TN §-> [CIEE AT AT
V1N A7 SEENT BHOBRTY,

2O ARNFFL V¥
&)
(172190-08610)

(172190-08611)
\_@. 8384 LND. 18

JHEND. QDR LN 1~5
SN0 83DRH LNO. 28~19
TAEND. 110DEH LNO. 1~12
AN 11 DRELNO. 1~12

B37-2B(JP)

(A)=B37-2B C F
(B)=B37-2B C S,E
(C)=B37-2BP F

(D)=B37-2BP S,E
(E)=B37-2B C AS
(F)=B37-2B PAS

Remarks

(M)MISPRINT.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1A 1 172190-08200 DECELERATE KIT 1 1
1A-1 1 172189-08200 DECELERATE KIT 1 1
1B 1 172190-08210 DECELERATE KIT 1 1
1B-1 1 172189-08210 DECELERATE KIT 1 1
2A 1 172189-08502-4 PTOKIT 1 1
2B 1 172189-08512-4 PTOKIT 1 1
3 2 172190-74600 PTO KIT, FRAME END 1 1 1 1
4A 2 172168-74620 PTO KIT, CONFLUENCE 1 1
4A-1 2 172170-74620 PTO KIT, CONFLUENCE 1 1
4B 2 172168-74630 PTO KIT, CONFLUENCE 1 1
4B-1 2 172170-74630 PTO KIT, CONFLUENCE 1 1
5 2 172189-74502-4 PTO KIT, ARM END 1 1 1 1
6A 1 172168-74660 MULTI VALVE KIT 1
6A-1 1 172168-74661 MULTI VALVE KIT 1 S
(A=M/#60567)
6B 1 172168-74680 MULTI VALVE KIT 1
6B-1 1 172168-74681 MULTI VALVE KIT 1 S
(B=M/#60567)
6C 1 172168-74650 MULTI VALVE KIT 1
6C-1 1 172168-74651 MULTI VALVE KIT 1 S
(C=M/#60567)
6D 1 172168-74670 MULTI VALVE KIT 1
6D-1 1 172168-74671 MULTI VALVE KIT 1 S
(D=M/#60567)
7A 1 172190-08620 2-WAY VALVE KIT(C 1 1
TA-1 1 172190-08621 2-WAY VALVE KIT(C 1 1 S
(A=MHXXXXX) (C=MH#XXXXX)
7B 1 172190-08610 MULTI V.KIT(2-WAY 1 1
7B-1 1 172190-08611 MULTI V.KIT(2-WAY 1 1 S
(B=M/#HXXXXX) (D=MMHXXXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
101720-55750 19 37 121470-44540 18 24 172112-87840 113 28 172116-84590 115 21
102103-55520 19 32 121470-44581 17 21 172112-87860 118 2 172120-17710 27 27
104200-11920 19 8 18 22 172113-12521 14 5 172122-05101 11 17
104200-55321 19 28 124064-55510 19 31 15 16 172122-13300 17 1
104200-55330 19 29 124450-44560 17 20 172113-86123-4 116 11 172122-13310 17 3
104200-55341 19 30 18 21 26 18 6
104200-55750 19 38 124450-44590 17 10 41 172122-14301 19 12
104200-92350 11 3 18 11 56 172122-14350 19 13
110250-55610 19 33 124450-44800 17 13 71 172122-16590 25 4
119247-77100 23 25 124764-44810 5 31 172116-16310 20 10 27 33

24 25 6 31 172116-37540 29 33 28 2
25 22 124764-44920 5 32 172116-45940 40 39 172122-16700 93 18
27 21 6 32 172116-46630 38 13 172122-17190 45 16
119620-66820 15 21 124766-59050 17 31 172116-74150 69 6 17
119632-77922 23 30 18 32 7 46 15
24 30 19 3 13 16
119640-92750 11 4 42 23 47 15
119650-77910 23 27 86 11 25 16
24 27 129030-44502 17 8 33 172122-17730 27 28
119653-77710 23 26 18 9 70 18 172122-37830 29 45
24 26 129030-44650 17 12 71 3 172122-37843 29 42
119812-44570 17 24 18 13 17 172122-45830 38 20
18 25 129030-49010 17 25 34 39 23
119812-49020 17 26 18 26 36 172122-46590 35 21
18 27 129030-59530 17 14 72 3 36 30
121120-44800 5 30 18 15 17 37 17
6 30 129335-55700 19 27 20 40 15
121250-44590 17 9 171064-44610 17 11 34 46
18 10 18 12 74 6 172122-47250 36 33
121250-49121 17 29 171081-55910 19 39 7 172122-57610 41 24
18 30 172068-28490 36 19 13 42 24
121257-55720 19 34 172111-16890 45 21 21 172122-57620 41 25
121257-55731 19 35 172112-06480 69 2 23 42 25
121450-44531 17 18 20 31 172122-57630 41 22
18 19 70 2 75 15 42 22
121450-49100 17 28 74 2 76 3 172122-57640 41 23
18 29 172112-06490 69 3 17 42 23
121450-49110 17 27 21 34 172122-69390 55 7
18 28 70 3 36 172122-69620 55 19
121468-44510 17 16 74 3 77 3 172122-70350 64 24
18 17 172112-17190 28 3 17 25
121468-44540 17 19 172112-74801 86 3 20 65 24
18 20 172112-74901 86 4 34 25
121470-44521 17 17 172112-74911 86 5 172116-74320 69 8 172122-70540 64 38
18 18 172112-74971 86 6 34 65 38
121470-44540 1 49 172112-75770 86 8 74 8 172122-74520 69 9
2 49 172112-75780 86 9 32 14
3 43 172112-77420 94 8 172116-75850 86 22 B 74 9
4 43 172112-77580 112 1 172116-75850-5 86 22 A 14

17 23 172112-87840 113 12 172116-82400 115 5 172122-75331 86 13 B




Parts No. Index

Parts No.

172122-75331-4

172122-75600
172122-75620
172122-75630
172122-76131
172122-79880
172122-79890

172122-79920
172122-79930

172122-81622-1
172122-81622-4

172122-82290

172122-84501

172122-86102-4
172122-86302-4
172122-86401-4
172122-86502-4
172122-86602-4

172123-76120

172124-13230
172124-17630
172124-17640

105
106
107
108
109
110
111

16

27
27

Parts No.

172124-17640
172124-46200

172124-65450
172124-65480
172124-65490
172124-73700

172124-76350
172124-78400

172124-94310-1

172125-03950

172125-76900

172125-76900-4

172126-11510

172126-13102
172126-16540

172126-65460
172126-65500
172126-65571
172130-78220
172131-37170

172131-76200
172131-78600
172135-76100
172137-12270

22

Parts No.

172137-12270
172137-13430
172137-16000
172137-16560
172137-17401

172137-17401-4

172137-46040
172137-46210
172137-62970

172137-66650-2

172137-68120

172137-69410-2

172137-69651
172137-69840
172137-70490
172137-70570
172137-70580
172137-72700
172137-72710
172137-72720
172137-72730
172137-73860
172137-75570

172137-79950
172137-79970
172137-86710

172141-03160

172141-03170

172141-03202

172141-03360

OCOUDRWNRFPRONPAPWONERPRAWONRER,RA~A®

> W

Parts No.
172141-03372

172141-03390
172141-03440
172141-12280
172141-14260
172141-16561
172141-17141
172141-17150
172141-17161
172141-17190
172141-17201
172141-17211
172141-17230

172141-29110
172141-37111

172141-37121

172141-37320
172141-38200

172141-38210

172141-38220

172141-41340
172141-41360

Fig. No.

OO WONDWNE

31
30

31

11




Parts No. Index

Parts No.

172141-41360
172141-41370

172141-42950
172141-42960
172141-50761
172141-50890
172141-50901
172141-53350

172141-68270

172141-70020-Z

172141-70030
172141-70040
172141-70110
172141-70180
172141-70190
172141-70200
172141-70230

172141-72190
172141-72250

172141-74430
172141-76180

Fig. No.

53
33

34

35

Parts No.

172141-76180
172141-76670

172141-76670-4

172141-76900

172141-77400
172141-77800
172141-78240
172141-94260

172142-03302

172142-13171
172142-14320
172142-14421
172142-16110
172142-16550
172142-45670

172142-57610

172142-62300

172142-72260

172142-72510
172142-72560
172142-72640
172142-72781
172142-72800
172142-72810
172142-72920
172142-72930
172142-72950
172142-73800
172142-76130

172142-76160
172142-76270

172142-76280

Fig. No.

111
98
98
99
87

66
112
90
113
114

Ref. No.

B
A

Parts No.

172142-76280
172142-76290

172142-76500

172142-76500-4

172142-76520

172142-76520-4

172142-76560

172142-76560-4

172142-76620

172142-76940

172142-76940-4

172142-77040
172142-77050

172142-77800
172142-77811
172142-78270
172142-78281
172142-78290
172142-78760
172142-78770

172142-78790
172142-78940

172142-81300

172142-81300-4

172142-81320

172142-81320-4

172142-81380

172142-81390

172142-81551-4

172142-81551-5

172142-81620

Fig. No.

95
92
93
98
98
99
98
98
99
98
98
99
113

116

113
114
113
115

Ref. No.

32
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Parts No.
172142-82400

172142-86101-4
172142-86111-4
172142-86140

172142-86150-4

172142-86160-4

172142-86200-4
172142-86210-4
172142-86280

172142-86290

Fig. No.

113
114
117
117
117

116

117

116

117

117
117
116

117

116

117




Parts No. Index

Parts No.

172142-86290

172142-86300-4
172142-86310-4
172142-86350-4
172142-86360-4
172142-86400-4
172142-86410-4
172142-86510-4

172142-86520-4

172142-86540

172142-94241
172142-99420
172142-99470
172143-74220
172146-13101
172146-13111
172146-37510
172146-41320

172146-41910
172146-72220
172146-72241
172146-72251

172146-72270
172146-72310

172146-74680

172146-74720

172146-74730

172146-78640
172146-81300

172146-82910

172147-03210

Fig. No.

117
117
117
117
117
117
117
116
117
116
117
116
117
118

76

98
113
114
113
114

ArWN PP

Ref. No.
58

Parts No.
172147-03210

172147-70580
172147-70600

172147-73650
172148-03050

172148-57601

172148-61100

172148-70350

172148-72050
172148-72081

172148-72091
172148-72180
172148-72210
172148-72220

172148-72252-4
172148-72261-4
172148-72302

172148-72341
172148-72341-4
172148-72351
172148-72351-4
172148-72371
172148-72390
172148-72501

172148-72501-4
172148-72511

172148-72511-4
172148-72711
172148-72711-4
172148-72721
172148-72721-4

[EE

[

'_\
OOFRPRFPNONRFPRPPRPOOWWRREPNOOROONNDRADRPWWNDNN

>W>W>W0W>Ww

> >

>w>w

Parts No.

172148-72771
172148-72790
172148-72900

172148-72910

172148-72920
172148-72930
172148-72940
172148-72950
172148-72960
172148-73800
172148-73810
172148-73830
172148-73840
172148-73860
172148-73870
172148-73880
172148-76501
172148-76501-4

172148-76520
172148-76520-4

172148-76540
172148-76540-4

172148-81204
172148-81204-4
172148-82291
172148-82291-4
172148-82320
172148-82350

172148-82360
172148-82360-4

172148-82382
172148-82382-4

172148-82401
172148-82401-4

172148-99340
172148-99380

172149-78970
172151-03540

. No.

>W>0 >W >0 >W

>W >W >W

Parts No.
172151-03540

172151-03550

172151-17300
172151-45010

172151-45320
172151-45650
172151-53430

172151-62240

172151-73360
172151-73420

172151-73500
172151-73530

172151-73590
172151-73610
172151-73620

172151-73630

172151-73650
172151-74110

172151-74120

172151-74320

172151-74600
172151-74601
172151-74611
172151-74700
172151-74710
172151-74720
172151-74730




Parts No. Index

Parts No.

172151-74740
172151-74750
172151-74760

172151-74770
172151-74860
172151-74870
172151-74880
172151-74890
172151-74900
172151-74910
172151-74930
172151-74940
172151-74950
172151-74980
172151-76030

172151-76040
172151-76080

172151-76160
172151-76600

172151-79410
172151-79420

172151-81600

172151-81620

172151-81630

172151-81640

172155-03310

Fig. No.

82
82
82

117

117

117

Ref. No.

Parts No.
172155-03310

172155-03790

172156-03280

172157-45990

172157-54850

172157-76220

172162-03180

172162-03190

172162-13200
172162-14180
172162-14200
172162-17101

172162-17120

172162-17130

172162-17180
172162-17240

172162-17250

172162-17260

172162-17270

Fig. No.

O~NPWNRFRPOOR_WN

23
24

23

Ref. No.

Parts No.
172162-17270
172162-17330
172162-17410
172162-17610
172162-17800
172162-46690
172162-61770
172162-64200
172162-64210
172162-64220
172162-64230
172162-64240
172162-64250
172162-64260
172162-64270
172162-64280
172162-64310
172162-64320
172162-64330
172162-69050
172162-69060
172162-69070
172162-69071
172162-69460
172162-69480
172162-69490
172162-69500
172162-69510
172162-69520
172162-69530
172162-69541

172162-69550
172162-69590

Fig. No.

23
24

Ref. No.

Parts No.

172162-69750
172162-69970
172162-70820
172162-74860

172162-76141
172162-76770

172162-82980
172164-03180

172164-03500

172164-03510

172164-03520

172164-03530

172164-03540

172164-12160
172164-12200
172164-12230
172164-17140

172164-17150




Parts No. Index

Parts No.

172164-17150
172164-37120

172164-45951
172164-45961
172164-45970
172164-61250
172164-66800
172164-73110
172164-73170
172164-73461
172164-73880
172164-73890
172164-74560
172164-74610
172164-74620
172164-74630
172164-74650
172164-76110

172164-76360
172164-78170
172164-78520
172164-78530
172164-78760

172164-78870
172164-79440

172164-79450

172164-81500-1
172164-81500-4
172164-81590-1

172164-81590-4

172164-81630-1
172164-81630-4

172164-81670

172164-81700

Fig. No.

39
29

114

115
116
117
113

114
115

118
115

Ref. No.

1
9
53
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~
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Parts No.
172164-81700

172164-81810
172164-81810-5
172164-81820
172164-81820-5
172164-81830
172164-81830-5
172164-81850
172164-81850-5
172164-81880

172164-81950-1
172164-81950-4

172164-81960
172164-81960-5
172165-03130

172165-03141

172165-03220

172165-03231

172165-03240

172165-03261

172165-03301
172165-03311

172165-03321
172165-03460

172165-03471

Fig. No.

116
117
115
115
115
115
115
115
115
115
115

115
116
117
115

[
[N
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Ref. No.

-1A
-1B

Parts No.
172165-03471

172165-03500

172165-03661

172165-12100
172165-12140

172165-16102
172165-16130
172165-16200
172165-16530

172165-16541

172165-16550
172165-16560
172165-17130
172165-17601
172165-17701
172165-17800
172165-17820
172165-17850
172165-17860
172165-45000
172165-45030
172165-45071

172165-45081
172165-45100
172165-45140
172165-45181
172165-45270
172165-45301
172165-45420
172165-45450
172165-45470
172165-45490

172165-45620

172165-45800
172165-45841

Fig. No.

2
107
108

Parts No.

172165-45880
172165-45900
172165-45930
172165-45970
172165-45980
172165-46100
172165-46150
172165-46230
172165-46261
172165-46281

172165-46300
172165-46340

172165-46350
172165-46401

172165-46450
172165-46480
172165-46490
172165-46570

172165-46600
172165-46660

172165-47100
172165-47300

172165-47400
172165-47450
172165-47500
172165-47550
172165-47601
172165-47621
172165-47681
172165-47711
172165-47720

172165-47730
172165-47770

172165-47801
172165-47821
172165-47851
172165-47871
172165-47900
172165-47930




Parts No. Index

Parts No.

172165-47960
172165-47970
172165-47980

172165-47990

172165-61100-4
172165-61190-3
172165-61190-4

172165-61450

172165-61450-3
172165-61450-4
172165-61701

172165-61720

172165-61740-3
172165-61740-4
172165-61780
172165-61801
172165-61820-3
172165-61820-4

172165-62100

172165-62300

172165-62340
172165-62341
172165-62380
172165-62630

172165-62800

172165-62810

172165-62830
172165-63201
172165-63250
172165-63280
172165-63501
172165-63550
172165-63600

172165-63620
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Parts No.

172165-63620
172165-63650

172165-63660

172165-63700
172165-64302
172165-64360
172165-64390
172165-64401
172165-64601

172165-64691

172165-64770

172165-64801
172165-67100
172165-67170
172165-67240
172165-67250
172165-67350
172165-67370
172165-67380
172165-67400
172165-67480
172165-67500
172165-67811
172165-67821
172165-67850
172165-67860
172165-68100-3
172165-68100-4
172165-68110-3
172165-68110-4
172165-68180
172165-68200
172165-68200-4
172165-68250

172165-68280
172165-68301
172165-68400-4
172165-69000-2
172165-69090
172165-69141
172165-69170
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Parts No.

172165-69180
172165-69190
172165-69200
172165-69220
172165-69230
172165-69240
172165-69250
172165-69260
172165-69290
172165-69320
172165-69410
172165-69490
172165-69500
172165-69510
172165-69521
172165-69530
172165-69540
172165-69550
172165-69560
172165-69570
172165-69580
172165-69581
172165-69590
172165-69600
172165-69610
172165-69620
172165-69630
172165-69640
172165-69650
172165-69661
172165-69671
172165-69681
172165-69691
172165-69701
172165-69711
172165-69720
172165-69731
172165-69740
172165-69750
172165-69760
172165-69770
172165-69780
172165-69790
172165-69800
172165-69811
172165-69830
172165-69840
172165-69850
172165-69860
172165-69870

Parts No.

172165-69890
172165-69960
172165-69980
172165-69990
172165-71200
172165-73790
172165-73870
172165-74201

172165-74202

172165-74300
172165-74310
172165-74340
172165-74350
172165-74901
172165-75340
172165-75401
172165-75401-4
172165-75450
172165-75450-5
172165-75460
172165-75481
172165-75490
172165-76200
172165-76220

172165-76860
172165-78150

172165-78570
172165-78670

172165-78880
172165-78900

172165-78910
172165-78920

172165-78930
172165-78940

172165-78950

172165-78960

Fig. No.

54
54
54
54
57
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Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
172165-78960 110 5 172165-82560 114 29 172168-17100 23 60 172168-61510
111 5 172165-82570 113 11 24 60
172165-78970 107 16 14 172168-17120 23 16 172168-61520
108 12 30 24 16 B
172165-79060 108 13 114 11 172168-17120-3 23 16 -1 172168-61540
172165-79070 108 14 14 24 16 A 172168-61560
172165-79080 108 15 30 172168-17610 27 3
172165-79090 108 16 172165-86500 117 8 172168-17620 27 4 172168-62100
172165-79220 105 9 21 172168-17630 27 5
106 9 34 172168-45101 35 2 172168-62150
111 18 47 172168-45121 35 5 172168-62201
172165-79290 105 10 60 172168-45140 37 15
106 10 172168-03211 1 9 172168-45200 35 15
172165-79300 105 11 2 9 172168-45400 69 37 172168-63100
106 11 3 9 74 35 172168-63200
11 19 4 9 172168-45940 35 20 172168-63250
172165-79310 105 12 5 7 172168-46100 40 40 172168-65100
106 12 6 7 172168-46160 40 41 172168-65100-4
172165-79340 105 13 172168-03250 1 50 172168-46190 40 56 172168-65200
106 13 2 50 172168-46231 40 45
172165-79350 105 14 172168-03260 1 51 172168-46250 40 8 172168-65260
106 14 2 51 172168-46800 36 7
111 20 172168-03301 1 34 172168-46820 36 10 172168-65300
172165-79360 105 15 2 34 172168-46840 36 31 172168-65300-4
106 15 3 41 172168-46860 36 32
172165-79370 105 16 4 41 172168-46870 40 19 172168-65450-3
106 16 5 35 101 13 172168-65450-4
111 21 6 35 172168-47701 39 4 B 172168-65450-5
172165-79641 103 14 45 3 172168-53300 41 8
172165-79810 105 17 46 2 42 8 172168-65640
106 17 172168-03401 3 46 172168-53350 41 11 172168-65660
108 17 4 46 42 11
111 22 172168-03410 1 52 172168-53400 41 9 172168-65740
172165-79820 106 19 2 52 42 9
172165-79870 101 17 172168-11310 12 2 172168-53430 41 12 172168-65750
172165-81750 63 4 172168-13150 16 5 42 12
19 172168-13181 16 7 172168-53440 41 13 172168-65760
172165-81770 41 18 172168-13300 17 2 42 13
42 18 18 4 172168-53450 41 14 172168-65780
172165-82550 113 9 172168-13330 17 4 42 14
12 -1 172168-13370 17 5 172168-61300-3 43 46 B 172168-65790
28 -1 172168-14220 19 15 172168-61300-4 43 46 A 172168-65800
114 9 172168-14230 19 53 172168-61350 43 8 B 172168-65810
12 172168-14240 19 16 172168-61350-4 43 8 A 172168-65820
28 172168-14270 19 52 44 8 172168-71101
172165-82560 113 10 172168-14320 19 17 172168-61400-3 43 9B 172168-71200
13 172168-16501 21 11 172168-61400-4 43 9 A 172168-71360
29 22 10 44 9 172168-71430
114 10 172168-16512 21 12 172168-61500 43 11 172168-71510
13 22 11 44 11 172168-72240
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Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
172168-72240 61 10 172168-74681 119 6 B-1 172168-78530 88 18 172168-81400 115
118 4 172168-74710 84 1 89 18 172168-81410 58
172168-72300-3 62 36 B 172168-74750 84 23 172168-78540 88 19
172168-72300-4 62 36 A 172168-74800 84 3 89 19 59
172168-72410 63 3 172168-74810 84 18 172168-78550 88 20
18 172168-74820 84 19 89 20 113
172168-72540 70 1 172168-76130 88 2 172168-78590 88 36 114
172168-72580 70 20 89 2 172168-78700 88 22 B 172168-84402 115
75 17 90 3 172168-78700-4 88 22 A 172168-84402-4 115
172168-72600 71 19 91 3 172168-78740-2 88 25 B 172168-84411 115
76 19 95 2 172168-78740-4 88 25 A
172168-72610 70 4 4 172168-78760 88 24 172169-03180 1
75 1 172168-76140 90 5 27 2
172168-72620 69 16 91 5 172168-78771 98 23 3
74 16 172168-76150 92 3 99 20 4
172168-72640 70 31 93 3 23 172169-54750 41
75 28 172168-76160 92 5 172168-78900 90 20 42
172168-72670 73 13 93 5 172168-78920 88 28 172169-72200 62
78 13 172168-76170 92 7 172168-78940 90 21 172169-72210 62
172168-72730 72 19 172168-76180 95 7 172168-78960 88 29 172169-72300 58
77 19 172168-76240 87 2 172168-78980 90 22 59
172168-72740 69 24 172168-76300 94 20 172168-79100 109 3 172169-72300-4 58
172168-73360 66 5 95 23 172168-79110 109 4 59
172168-73370 66 6 172168-76350 92 11 172168-79120 109 5 172169-72400 69
172168-73430 66 10 172168-76380 92 12 172168-79130 109 6 74
172168-73450 66 11 93 12 172168-79140 109 7 172169-72410 69
172168-73550 66 15 172168-76550 104 3 172168-79150 109 8 74
172168-73580 66 19 105 3 172168-79160 109 9 172169-72430 71
172168-73590 66 20 106 3 172168-79170 109 10 76
172168-73600 66 22 109 12 172168-79300 104 9 172169-72450 69
172168-73641 66 25 110 24 172168-79310 104 10 172169-72480 69
172168-74620 40 35 A 111 26 172168-79320 104 11
119 4 A 172168-78101 87 15 172168-79330 104 12 74
172168-74630 40 35 B 172168-78181 90 15 172168-79340 104 13
119 4B 172168-78191 90 17 110 18 172169-72490 69
172168-74650 107 1A 172168-78230 95 17 172168-79350 104 14 74
119 6 C 18 110 19 172169-72500 72
172168-74651 107 1A1 172168-78331 95 19 172168-79360 104 15 77
119 6 C-1 172168-78340 95 20 110 20 172169-72510 71
172168-74660 107 1B 172168-78370 94 10 172168-79370 104 16 76
119 6 A 95 21 110 21 172169-72520 71
172168-74661 107 1 B-1 172168-78460 94 12 172168-79520 27 15 72
119 6 A-1 172168-78470 92 17 172168-81260 115 2 76
172168-74670 108 1A 93 17 172168-81270 60 5 77
119 6 D 172168-78500 88 15 8 172169-72530 74
172168-74671 108 1A1 89 15 61 8 172169-74101 69
119 6 D-1 172168-78510 88 16 11 172170-03151 1
172168-74680 108 1B 89 16 62 4 2
119 6 B 172168-78520 88 17 18 3
172168-74681 108 1B-1 89 17 118 5 4
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Parts No. Index

Parts No.
172170-03151

172170-03161

172170-03170

172170-03510

172170-11300
172170-11540
172170-12100
172170-12110
172170-12130
172170-16100
172170-61530

172170-73202
172170-74121
172170-74620
172170-74630

172170-76701

172170-76701-4

172170-76721

172170-76721-4

172170-78150
172170-78160
172170-78170
172170-78200
172170-78210
172170-78220
172170-78230
172170-78240

172170-78260
172170-78400

172170-78801
172170-81103

172170-81103-4

172171-03261

Fig. No.
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Parts No.
172171-03261

172171-03400

172171-03510

172171-03700

172171-03710

172171-03720

172171-03730

172171-03740

172171-03750

172171-03760

172171-03770

172171-03780

172171-03790

172171-03800

Fig. No.
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Ref. No.

Parts No.
172171-03800

172171-03810

172171-14600

172171-65850
172171-72150

172171-78180
172171-82510

172173-03250

172173-03550

172173-03560

172173-03570

172173-73590
172173-73600
172173-76630
172173-78180
172175-03550

172175-12230
172175-12350
172175-12370
172175-37110
172175-37130

172175-65530
172175-65680
172175-70100

Fig. No.

9
10

[00]

[00]

Parts No.

172175-70100
172175-72550
172175-73111
172175-73150
172175-73312
172175-73331
172175-73351
172175-73371
172175-73440
172175-73500
172175-73520
172175-73540
172175-73550
172175-73560
172175-73570
172175-73640
172175-73650
172175-73660
172175-73670
172175-73750
172175-73760
172175-73770
172175-73780
172175-73790
172175-73800
172175-73810
172175-73820
172175-74210

172175-74700
172175-74710
172175-74720
172175-74730
172175-76401

172175-76401-5
172175-76411

172175-76420

172175-76431

172175-76431-5
172175-76440

172175-76450-4
172175-76450-5

172175-76490-4
172175-76490-5
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Parts No. Index

Parts No. Fig. No.
172175-76550 94
95
172175-76550-5 95
172175-76640 100
172175-78350 100
172175-78360 94
95
172175-79250 110
111
172175-99490 29
172176-17100 23
24
172176-17120 23
24
172176-17130 23
24
172176-46400 38
39
172176-46480 38
39
172176-47870 32
33
172176-68210 53
172176-81700 113
114
172176-81710 113
114
172179-12100 14
172183-03250 1
2
3
4
172183-03280 2
4
5
6
172183-03450 5
6
172183-14250 19
172183-16540 21
22
172183-73330 66
172183-73670 64
65
172183-73910 64
65
172183-74820-4 100
172183-76230 98

Ref. No.

6
34 A
34 B
20
15

3
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Parts No.

172183-76230-5
172183-81160

172183-81170
172186-81930
172187-17080
172187-17090

172187-75500
172189-08200

172189-08210
172189-08502-4
172189-08512-4
172189-72421
172189-72440
172189-72460

172189-72470

172189-74502-4

172190-03200
172190-08200

172190-08210
172190-08610
172190-08611
172190-08620
172190-08621
172190-12120

172190-12130
172190-12260

Fig. No.
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115

Ref. No.
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Parts No.

172190-12380
172190-12390
172190-16500

172190-16650
172190-17200
172190-17220

172190-45060
172190-45080
172190-72790

172190-72830

172190-74600

172190-74900
172190-74901
172190-78100

172212-61230

172310-79180

172312-17250
172312-17260

172312-45930
172312-74230
172312-76180
172312-76220

172312-76290

172312-77820
172312-77930
172421-72790
172422-37100
172422-37310
172422-37700
172422-37780
172422-38100
172422-38110
172422-38120
172422-38130
172422-38140

Parts No.

172422-38600
172422-50100

172422-50910

172422-72700
172422-72710
172422-72730
172422-72760
172422-72780
172422-72790
172422-73300
172422-73370

172422-73400
172422-73410
172422-76150
172422-78350
172422-78360
172422-78370
172422-78380

172422-78390
172422-78760

172422-94100

172422-94100-K

172422-94210
172425-03200

172425-17630
172427-03110

172427-08160
172427-54100
172427-54100-1
172428-03150

172428-03160

172428-03170

w >




Parts No. Index

Parts No.

172428-03170
172428-16520

172428-17100
172428-61550
172428-61600
172428-61650

172428-62200
172428-62600

172428-84450
172429-68300

172435-78700-4
172435-78740-4

172436-03110

172436-38100
172436-38110
172436-38140
172436-38150
172436-54100
172436-61100
172436-61200
172436-61230
172436-61240
172436-73600
172436-73700
172436-76100
172436-78110
172436-78120
172436-78130
172436-78140
172436-78150
172436-78160
172436-78170
172436-78180
172436-78190
172436-78200
172436-78210
172436-78220
172436-78230
172436-78240
172436-78250
172436-78260
172436-78270
172436-78280

Parts No.

172436-78290
172436-81100
172439-03220

172511-03250

172519-03150

172519-04180

172519-04290

172519-04300

172519-63240

172614-38300

172614-38550

Fig. No.

93
114
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Ref. No.

Parts No.

172614-74410
172631-37150

172631-37160
172633-76160
172638-73540

172725-23050
172730-05250

172730-75140
172732-11510
172734-14620

172734-17070
172734-65260

172734-65270

172823-13010
172823-13020
172823-13030
172823-13300
172823-61500
172823-65100
172823-65110
172964-03370

172964-03390

172964-03481

Fig. No.

84
29
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Ref. No.
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12
56
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4
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Parts No.
172964-03610

182900-16530
182900-22300
182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
194080-01121
194145-04810

194150-24270
194202-56460

194250-51660

194273-47910
194300-21450

194300-21460

194300-24130

Fig. No.
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Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No

194310-61610 53 8 22137-080000 17 33 22157-120000 118 9 22217-100000 43 33
194440-51620 15 18 18 34 22217-050000 19 20 44 31
19 26 35 22 55 26 32

194464-52190 23 51 36 25 22217-060000 22 31 33
24 51 34 55 27 45 9

194630-42120 29 5 38 14 22217-080000 12 4 10
47 39 12 14 10 11

194630-62360 32 17 13 15 23 46 8
33 30 36 19 4 9

34 30 40 20 43 10

196420-02310 16 1 48 22 54 47 8
1A1030-48250 29 23 49 22 20 6 9
1A1040-45890 36 1 51 28 23 34 10
40 37 52 29 35 51 33

1A1040-56900 14 7 53 36 24 34 34
15 38 85 2 35 52 33

1A1380-56661 39 11 22137-100000 20 5 48 23 53 39
1A1380-58050 14 8 21 18 24 40
15 39 22 17 49 23 55 34

21 17 27 9 24 58 34

22 16 43 29 51 31 59 34

1A3809-56915 15 20 30 32 62 37
1C6141-35370 40 2 44 29 52 31 42
1C6281-52310 14 6 30 32 88 30
15 19 51 29 54 55 89 30

37 30 85 3 22217-120000 16 13

1D4070-23580 39 2 52 30 22217-100000 15 24 14
1E6140-73420 29 34 53 37 16 12 21 22
1E6760-03470 19 1 54 50 19 47 22 21
23 51 20 7 41 15

22117-080000 12 3 52 21 5 42 15
34 5 55 25 6 43 34

22117-120000 87 8 86 24 20 44 34
22137-040000 24 14 94 1 21 100 11
46 28 95 24 22 5 22217-140000 43 35

47 28 22137-120000 21 19 6 54 56

22137-050000 55 24 22 18 19 56 6
22137-060000 14 9 22137-130000 26 6 20 86 33
15 22 22137-140000 53 38 23 36 116 7

17 32 86 32 24 36 22

18 33 22157-060000 54 53 32 21 37

23 31 22157-080000 20 11 33 33 52

32 54 54 34 33 67

33 22157-100000 62 41 36 11 89

24 31 63 25 38 15 117 7

32 22157-120000 113 41 27 20

33 44 39 30 33

25 24 114 41 40 47 46

27 22 44 43 31 59

54 49 115 9 32 79




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No
22217-160000 29 28 22417-320200 46 11 23393-020000 90 10 24311-000320 83 17
66 52 47 11 91 9 24311-000340 33 35
67 2 22417-400250 53 41 10 34 35
113 31 22451-160170 29 38 96 4 24311-000380 86 26
114 31 22857-300050 5 33 18 24311-000460 29 37

22242-000250 33 34 6 33 97 4 24311-000700 79 20 -1
34 34 22857-400100 25 9 18 24311-000750 68 10
22242-000300 29 13 22857-400120 25 7 23393-030000 90 11 24311-240100 19 41
57 27 30 91 11 70 19
22242-000350 64 29 28 8 23393-040000 95 14 74 24
65 29 22857-500120 28 9 23394-020000 96 2 -1 75 16
22242-000451 68 12 22867-300080 53 42 6 24315-000070 64 57
22242-000700 113 32 22867-400100 25 13 97 2 87
114 32 23000-016000 101 18 6 65 57
22252-000280 69 39 102 12 23394-030000 96 7 87
74 37 103 11 97 7 24315-000080 57 59
22252-000520 29 35 23000-022000 27 10 23418-060000 19 40 88 8
22252-000561 62 33 92 18 23871-005000 63 20 89 8
22252-000601 58 28 23000-025000 88 35 23871-010000 82 12 24315-000100 57 91
59 28 89 34 83 15 64 63
22252-000620 29 24 98 26 88 10 65 63
22252-000750 29 25 99 27 89 10 24315-000110 64 88
22252-000800 29 14 23000-035000 92 13 23871-020000 68 13 65 88
58 93 13 23871-030000 94 13 88 6
22272-000070 39 14 95 41 95 25 89 6
22351-030032 37 3 100 27 23871-040000 94 14 90 2
22351-035040 39 15 23000-041000 95 42 95 26 91 2
22351-040020 36 26 100 28 100 12 96 8
22351-040025 15 25 23000-060000 87 21 101 8 9
22351-040032 36 12 23000-070000 13 3 102 8 97 8
40 21 23010-014000 19 21 24101-060024 64 85 9
22351-050010 80 34 101 7 65 85 101 6
81 41 102 7 24101-060044 64 86 9
22351-050025 38 16 103 9 65 86 102 6
28 23010-038000 17 34 24101-062054 29 36 9
39 31 18 35 24101-063074 29 15 103 4
22351-050032 37 4 23065-070130 17 22 52 7
22351-060040 39 16 18 23 24190-100001 82 13 8
22351-080020 40 48 23080-013000 19 48 24311-000160 17 30 104 5
22417-160160 35 23 23391-020000 90 8 18 31 6
37 18 91 8 57 101 7
40 22 110 9 24311-000200 79 19 105 5
49 111 9 24311-000210 15 26 6
22417-200200 39 17 23391-030000 96 5 36 13 7
37 97 5 37 9 106 5
51 35 23391-040000 87 24 38 29 6
36 95 12 39 32 7
52 34 23391-060000 95 13 40 23 107 6
35 23392-030000 27 8 24311-000250 83 16 7
22417-320200 45 12 23393-020000 90 9 24311-000280 82 14 18




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No
24315-000110 108 6 24321-001350 86 27 26013-080162 18 37 26013-100202 86 28
7 24325-000400 29 29 38 88 31
20 24341-000300 86 23 39 89 31
109 2 24341-000900 80 32 32 22 94 15
14 81 40 33 37 95 27
15 24550-014200 15 6 43 36 26013-100252 16 15
110 11 11 44 36 35 16
14 24550-025150 33 18 53 43 36 17
15 22 26013-080202 15 28 38 18
16 34 18 18 40 30
111 11 22 27 31 39 33
14 24761-020000 29 44 33 38 51 37
15 33 36 34 4 38
16 34 6 7 39
24315-000120 64 52 37 38 17 52 36
65 52 35 11 39 18 37
24315-000140 29 43 36 14 48 16 38
64 89 58 30 49 16 53 47
65 89 59 30 50 4 55 28
88 9 62 34 55 37 82 20
89 9 112 6 26013-080252 53 44 83 7
92 6 115 22 83 6 94 16
93 6 26 26013-080302 53 45 95 35
24315-000150 64 54 31 26013-080552 50 5 113 33
65 54 116 79 26013-100162 40 25 114 33
24315-000160 64 58 117 69 43 4 118 12
65 58 118 10 53 46 26013-100302 14 11
66 7 24761-040000 41 19 84 24 15 40
24315-000180 87 5 42 19 101 19 57 115
7 60 23 26013-100202 17 39 68 15
23 61 24 18 41 69 41
93 20 115 10 27 11 74 39
96 17 118 11 33 39 82 21
97 17 24761-050000 36 15 34 8 83 8
101 10 40 24 36 16 84 25
11 50 37 10 26013-100352 43 37
102 10 113 42 19 44 37
11 114 42 39 19 68 14
24315-000200 80 31 26013-060122 23 37 40 26 98 16
81 39 24 37 27 99 16
24315-000240 64 53 25 20 43 49 100 19
65 53 26013-060162 15 27 44 35 26013-100402 29 17
24315-000290 64 90 26013-060202 17 35 48 25 26013-120252 26 7
65 90 18 36 26 113 34
24321-000450 87 9 26013-060252 80 37 49 25 114 34
24321-000600 82 15 81 44 26 26013-120302 16 16
24321-000700 68 11 26013-060302 35 19 50 6 29 2
79 20 26013-080162 17 36 54 57 57 113
24321-001200 64 91 37 58 64 93
65 91 38 63 26 65 93




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No
26013-120302 87 10 26106-080552 12 5 26116-100202 46 12 26450-080252 57 102
98 17 26106-100352 69 40 13 26450-080302 80 35
99 17 74 38 14 81 42
113 15 26116-060122 22 32 47 12 26450-100302 57 60
35 54 59 13 26450-100502 57 61
114 15 26116-060162 83 18 14 26450-120402 57 117
35 26116-060202 79 21 51 43 26557-050102 27 32
115 11 26116-080162 14 12 44 26557-050122 19 22
118 13 15 29 52 42 26557-060102 55 29
26013-120352 51 40 19 55 26116-100252 19 49 26557-060162 55 30
52 39 23 45 26116-100354 37 11 26559-050162 55 31
56 9 46 26116-100504 32 24 26559-050202 55 32
98 18 24 45 33 41 26577-050122 48 27
99 18 46 34 12 49 27
26013-120402 56 7 51 41 35 12 26577-080122 53 50
26013-120452 41 5 52 40 38 31 26587-040062 32 3
42 5 26116-080202 19 5 39 34 31
26014-080122 17 15 51 42 26116-100602 40 53 33 3
18 16 52 41 26116-100652 88 32 49
26022-050102 86 29 85 4 115 32 26589-040202 23 13
26022-050162 23 38 26116-080304 36 27 116 80 47
24 38 40 29 117 70 24 13
26022-050202 25 21 26116-080652 19 44 26116-100702 89 32 47
26022-060122 23 39 26116-100162 15 30 26116-100902 32 25 26647-060202 82 19
40 21 7 33 42 83 19
41 8 34 23 26647-100152 43 5
24 39 23 26116-101002 53 48 26706-080002 12 6
40 24 26116-120162 21 25 26716-040002 24 15
41 22 7 22 24 46 29
25 23 8 26116-120252 43 41 47 29
27 23 22 44 6 26716-050002 48 28
26022-060162 23 42 23 26116-120552 100 13 49 28
43 43 38 26116-120602 100 21 26716-060002 15 31
24 42 44 3 26116-120702 100 14 38 32
43 58 35 26116-140302 86 34 39 20
26022-060252 23 12 59 35 26116-140352 43 42 26716-080002 20 8
44 62 38 26116-140452 86 30 12
24 12 43 26116-160352 29 27 36 28
44 26116-100202 32 23 26116-160402 113 36 29
26022-080162 48 17 33 40 114 36 40 30
49 17 34 10 26116-160502 66 51 31
26023-050122 28 10 36 18 67 3 48 29
26051-080002 17 40 40 52 26347-100002 51 23 30
18 42 43 39 52 26 49 29
35 24 40 26367-100002 43 43 30
36 35 44 4 44 7 55 38
37 20 5 26450-060162 82 16 69 35
40 28 45 13 17 74 33
51 14 18 84 20
26076-120402 16 17 15 26450-080202 53 49 85 5




Parts No. Index
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26716-100002 20 9 29311-515000 22 25 933110-54100 35 25 933152-24120 89 11
23 48 29411-150000 23 20 37 21 12
24 48 24 20 40 32 90 4
32 26 772116-37502 29 30 54 6
33 43 772122-81402-4 116 16 933110-58500 48 31 12
34 31 772122-81412-4 116 31 933110-86600 115 23 13
35 13 772122-81421-4 116 1 933110-90000 11 15 91 4
37 12 772122-81432-4 116 46 933111-20200 58 31 6
38 19 772122-81442-4 116 61 59 31 12
33 772122-86123-4 116 8 60 24 13
39 21 23 933111-23600 29 16 94 17
53 5 38 933111-26600 61 23 95 3
55 35 53 62 35 5
69 36 68 63 15 8
42 772142-81600-4 116 85 933111-73800 29 26 28
74 34 117 75 933113-05150 25 10 933155-08481 88 13
40 772164-05100 11 1 933113-05160 25 11 89 13
84 21 772165-17700 27 25 933113-15000 25 14 90 14
86 10 772165-17800 28 1 933125-94500 58 29 91 14
115 33 772165-68100-3 56 1B 59 29 933160-01370 96 10
116 81 772165-68100-4 56 1A 60 22 97 10
117 71 772165-68401-4 53 1A 933135-14600 61 5 933166-17730 15 33
26716-120002 16 18 772165-68411 53 1B 62 7 933166-24120 94 18
26736-140002 32 4 772165-69000-2 55 1 63 23 95 29
32 772168-14101 19 7B 933147-03400 58 36 933166-24140 87 14
33 4 772168-14101-4 19 7 A 59 36 933166-80520 70 11
7 772168-75101 86 1B 62 39 23
26756-100002 35 14 772168-75101-4 86 1A 933152-02900 51 45 34
26756-140002 80 36 772170-17601 27 1 52 44 71 29
81 43 772175-05100 11 1-1 933152-03700 26 8 73 20
26757-080002 54 60 772175-37110 29 3 933152-07400 87 11 75 8
26757-100002 55 33 772422-37100 29 46 12 20
26757-140002 54 61 772422-37300 29 19 92 4 31
26776-160002 23 14 772427-03100 1 1 14 76 29
24 67 2 1 93 4 78 20
26776-180002 23 15 3 1 14 84 14
24 68 4 1 95 11 933168-14170 58 37
26911-060202 38 34 772436-03110 5 1 15 59 37
39 22 6 1 933152-09280 15 32 62 40
28110-080100 11 5 933110-00301 19 51 19 6 933168-28480 37 22
28110-120140 11 6 23 66 21 9 40 33
28110-170190 11 7 24 66 22 9 55
28110-220240 11 8 51 46 27 12 933168-55770 21 27
28110-270300 11 9 52 43 32 5 22 26
28150-080000 11 10 55 39 33 5 33
28227-271400 11 11 933110-05300 23 49 933152-24120 87 13 25 8
28230-120250 11 12 24 49 88 3 27 24
29220-788200 23 24 933110-09701 11 13 11 28 11
24 24 933110-09801 11 14 12 32 6
29311-515000 21 26 933110-21600 29 39 89 3 7
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